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SCOPE

Tests have been performed on the Xetawave LLC model XETA7-M2, pursuant to the
relevant requirements of the following standard(s) in order to obtain device certification
against the regulatory requirements of the Federal Communications Commission.

e CFR 47 Part 27 Subpart C (Operation in 746 - 758 MHz and 776 — 788 MHz
Bands)

Conducted and radiated emissions data has been collected, reduced, and analyzed within
this report in accordance with measurement guidelines set forth in the following
reference standards and as outlined in National Technical Systems - Silicon Valley test
procedures:

ANSI TIA-603-D: 2010
ANSI C63.4: 2014
FCC KDB 971168 Licensed Digital Transmitters

Every practical effort was made to perform an impartial test using appropriate test
equipment of known calibration. All pertinent factors have been applied to reach the
determination of compliance.

The test results recorded herein are based on a single type test of the Xetawave LLC
model XETA7-M2 and therefore apply only to the tested sample. The sample was
selected and prepared by Sandee Malang of Xetawave LLC.

Test Report R103641 Rev 1 Page 4
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OBJECTIVE

The primary objective of the manufacturer is compliance with the regulations outlined in
the previous section.

Prior to marketing in the USA, the device requires certification. Prior to marketing in
Canada, Class I transmitters, receivers and transceivers require certification.

Certification is a procedure where the manufacturer submits test data and technical
information to a certification body and receives a certificate or grant of equipment
authorization upon successful completion of the certification body’s review of the
submitted documents. Once the equipment authorization has been obtained, the label
indicating compliance must be attached to all identical units, which are subsequently
manufactured.

Maintenance of compliance is the responsibility of the manufacturer. Any modification
of the product which may result in increased emissions should be checked to ensure
compliance has been maintained (i.e., printed circuit board layout changes, different line
filter, different power supply, harnessing or I/O cable changes, etc.).

Testing was performed only on model XETA7-M2.

STATEMENT OF COMPLIANCE

The tested sample of Xetawave LLC model XETA7-M2 complied with the requirements
of the standards and frequency bands declared in the scope of this test report.

Maintenance of compliance is the responsibility of the manufacturer. Any modifications
to the product should be assessed to determine their potential impact on the compliance
status of the device with respect to the standards detailed in this test report.

DEVIATIONS FROM THE STANDARDS

No deviations were made from the published requirements listed in the scope of this
report.

Test Report R103641 Rev 1 Page 5
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TEST RESULTS
FCC Part 27
FCC | Description | Measured Limit | Result
Transmitter Modulation, output power and other characteristics
§2.1033 (¢) (5) Frequency range(s) 757 - 758 MHz 757 - 758 MHz Pass
§27.5 (i) (2) quency rang 787 - 788 MHz 787 - 788 MHz
MSK, QPSK, 8PSK,
222 11(())33 © @ Modulation Type 16QAM and Any allowed Pass
o 32QAM
Transmit power ERP. 851 Watts 757 - 758 MHz
§2.1033 (c) (6) (Max 11 dBi antenna gain) .ERP 1000 Watts Pass
§2.1033 (c) (7) §27.50(b)(1) ERP
§2.1046 Transmit power ERP. 6.9 Watts 787 - 788 MHz
§27.50(b) (Max 6 dBi antenna gain) 'ERP 30 Watts Pass
§27.50(b)(9) ERP
§2.1049 . . L
§27.53 Occupied Bandwidth See Run #3 Remain in Block Pass
Transmitter spurious emissions
. -23.0dBm @ Pass/
2;182; At the antenna terminals 785 863 MHz -13 dBm 1100 dB
§2.1057 . -33.6 dBm EIRP@ Pass/
§27.53(c)(1) | Field strength 6060.08 MHz -13 dBm -20.6 dB
2;;2;&))(2) Field strength at 1559 — 1610 MHz -44.2 dBm EIRP @ -40 dBm/MHz Pass/
e (With max gain of 11 dBi antenna) 1575.05 MHz EIRP -4.2dB
Other details
§2.1055 o 859 Hz o
§27.54 Frequency stability (1.1 ppm) Remain in block Pass
§2.1051
§2.1053 Nominal conducted RF power 40 dBm, for all channel spacing and modulations.
§2.1057
§2.1093 RF Exposure Refer to separate exhibit.

§2.1033 (c) (8)

Final radio frequency amplifying
circuit’s dc voltages and currents for
normal operation over the power
range

Refer to operational description.

Test Report R103641 Rev 1
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EXTREME CONDITIONS

Frequency stability is determined over extremes of temperature and voltage. The
extremes of voltage were 85 to 115 percent of the nominal value.

The extremes of temperature were -40°C to +80°C which fulfills with FCC §2.1055(a)(1)

requirement.

MEASUREMENT UNCERTAINTIES

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated
with the emissions test results be included in the report. The measurement uncertainties
given below are based on a 95% confidence level (based on a coverage factor (k=2) and
were calculated in accordance with NAMAS document NIS 81 and M3003.

Measurement Expanded
Measurement Type Unit Frequency Range Uncertainty

RF frequency Hz 25 to 7,000 MHz 1.7x 107
RF power, conducted dBm 25 to 7,000 MHz +0.52 dB
Conducted emission of dBm 251040,000MHz | +0.7 dB
transmitter
Conducted emission of dBm 251040,000 MHz |  +0.7dB
receiver
Radiated emission
(substitution method) dBm 25 to 40,000 MHz +2.5dB
Radiated emission dBuV/m 25 to 1,000 MHz + 3.6 dB
(field strength) H 1 to 40 GHz +6.0 dB

Test Report R103641 Rev 1
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EQUIPMENT UNDER TEST (EUT) DETAILS

GENERAL
The Xetawave LLC model XETA7-M2 is a radio module which is designed to be used
for licensed radio operations for private data transmission networking or telemetry.
Since the EUT would be placed on a tabletop during operation, the EUT was treated as

tabletop equipment during testing to simulate the worst case user environment. The
electrical rating of the EUT is 12 Volts DC, 3 Amps.

The sample was received on December 5, 2016 and tested on December 5, 7, 8 and 9,
2016. The EUT consisted of the following component(s):

Company Model Description Serial Number FCCID
XetaWave XETA7-M2 Radio Module - PEJ-9382009

OTHER EUT DETAILS

The highest internal source of the EUT is defined as the highest frequency generated or
used within the EUT or on which the EUT operates or tunes. In some cases, the highest
internal source determines the frequency range of test for radiated emissions. The
highest internal source of the EUT was declared as: 1103 MHz (1st LO).

757 - 758 MHz band of operations;
EUT transmits 12.5 kHz, 25 kHz, 50 kHz, 100 kHz, 200 kHz and 250 kHz channels with
MSK, FSK, QPSK, 8PSK, 16QAM and 32QAM modulations.

787 - 788 MHz band of operations;
EUT transmits 12.5 kHz, 25 kHz, 50 kHz, 100 kHz, 200 kHz and 250 kHz channels with
MSK, FSK, QPSK, 8PSK, 16QAM and 32QAM modulations.

ENCLOSURE

The EUT does not have an enclosure. The radio module dimensions are 55 mm X 55 mm
x 12 mm.

MODIFICATIONS

No modifications were made to the EUT during the time the product was at National
Technical Systems - Silicon Valley.

Test Report R103641 Rev 1 Page 8
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SUPPORT EQUIPMENT

The following equipment was used as support equipment for testing:

Company Model Description Serial Number | FCC ID
Larsen YAS5740W | 740 - 806 MHz Yagi Antenna - -
Xetawave - Host unit enclosure as heat sink.
HP 6024A AC/DC power supply Asset# 3004 -

The following equipment was used as remote support equipment for emissions testing:

Company

Model

Description

Serial Number

FCCID

HP

Pavilion dv7

Laptop

Note: The computer was used to configure the radio via serial port. It was not connected
during the radiated emission tests.

EUT INTERFACE PORTS

The 1/0 cabling configuration during testing was as follows:

Port Connected Cable(s)
To Description Shielded or Unshielded| Length(m)
DC power AC/DC DC power cable Unshielded. 1
power supply
EUT OPERATION

During emissions testing the EUT was transmitting with the rated RF power in each
required modulation types and data rates.

Test Report R103641 Rev 1 Page 9
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TESTING

GENERAL INFORMATION

Antenna port measurements were taken at the National Technical Systems - Silicon
Valley test site located at 41039 Boyce Road, Fremont, CA 94538-2435.

Radiated spurious emissions measurements were taken at the National Technical Systems
- Silicon Valley Anechoic Chambers listed below. The sites conform to the requirements
of ANSI C63.4: 2014 American National Standard for Methods of Measurement of
Radio-Noise Emissions from Low-Voltage Electrical and Electronic Equipment in the
Range of 9 kHz to 40 GHz and CISPR 16-1-4:2007 - Specification for radio disturbance
and immunity measuring apparatus and methods Part 1-4: Radio disturbance and
immunity measuring apparatus Ancillary equipment Radiated disturbances. They are on
file with the FCC and Innovation Science and Economic Development Canada.

. Designation / Registration Numbers .
Site FCc Canada Location
41039 Boyce Road
Chamber 5 UusS0027 IC 2845B-5 Fremont,
CA 94538-2435

Considerable engineering effort has been expended to ensure that the facilities conform
to all pertinent requirements.

Test Report R103641 Rev 1 Page 10
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RF PORT MEASUREMENT PROCEDURES

Conducted measurements are performed with the EUT’s rf input/output connected to the
input of a spectrum analyzer, power meter or modulation analyzer. When required an
attenuator, filter and/or dc block is placed between the EUT and the spectrum analyzer to
avoid overloading the front end of the measurement device. Measurements are corrected
for the insertion loss of the attenuators and cables inserted between the rf port of the EUT
and the measurement equipment.

Spectrum
Analyzer
and/or Power
Meter

EUT

Attenuator

Test Configuration for Antenna Port Measurements

OUTPUT POWER

Output power is measured using a power meter and a peak power sensor head as required
by the relevant rule part(s).

Power measurements made directly on the rf power port are, when appropriate, converted
to an ERP by adding the gain of the highest gain antenna that can be used with the device
under test, as specified by the manufacturer.

BANDWIDTH MEASUREMENTS

The 6dB, 20dB and/or 26dB signal bandwidth is measured in using the bandwidths
recommended by ANSI C63.4. When required, the 99% bandwidth is measured using
the methods detailed in RSS-GEN. The measurement bandwidth is set to be at least 1%
of the instrument’s frequency span.

CONDUCTED SPURIOUS EMISSIONS

Initial scans are made using a peak detector (RBW < VBW) and using scan rates to
ensure that the EUT transmits before the sweep moves out of each resolution bandwidth
(for transmit mode measurements). For transmitter measurements the appropriate
detector is used when making measurements for licensed devices.

FREQUENCY STABILITY

The EUT is placed inside a temperature chamber with all support and test equipment
located outside of the chamber. The temperature is varied across the specified frequency
range in 10 degree increments with frequency measurements made at each temperature
step. The EUT is allowed enough time to stabilize at each temperature variation.

The spectrum analyzer is configured to give a 5- or 6-digit display for the marker-

frequency function. The device is set to transmit an unmodulated signal. The frequency
drift is also determined by finding a 99% power BW point on the signal.

Test Report R103641 Rev 1 Page 11
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RADIATED EMISSIONS MEASUREMENTS

Transmitter radiated spurious emissions are initially measured as a field strength. The
EIRP or ERP limit as specified in the relevant rule part(s) is converted to a field strength
at the test distance and the emissions from the EUT are then compared to that limit.
Emissions within 20 dB of this limit are the subjected to a substitution measurement.

All radiated emissions measurements are performed in two phases. A preliminary scan of
emissions is conducted in either an anechoic chamber or on an OATS during which all
significant EUT frequencies are identified with the system in a nominal configuration. At
least two scans are performed across the complete frequency range of interest and at each
operating frequency identified in the reference standard. One or more of these is with the
antenna polarized vertically while the one or more of these is with the antenna polarized
horizontally. Initial scans are made using a peak detector (RBW < VBW) and using scan
rates to ensure that the EUT transmits before the sweep moves out of each resolution
bandwidth (for transmit mode).

During the preliminary scans, the EUT is rotated through 360°, the antenna height is
varied and cable positions are varied to determine the highest emission relative to the
limit. For transmitter spurious emissions, where the limit is expressed as an effective
radiated power, the EIRP or ERP is converted to a field strength limit.

Final measurements are made in a semi-anechoic chamber at the significant frequencies
observed during the preliminary scan(s) using the same process of rotating the EUT and
raising/lowering the measurement antenna to find the highest level of the emission. The
field strength is recorded and, for receiver spurious emissions, compared to the field
strength limit. For the final measurement the appropriate detectors (average, peak,
normal, sample, quasi-peak) are used.

For transmitter spurious emissions, the radiated power of all emissions within 20 dB of
the calculated field strength limit are determined using a substitution measurement. The
substitution measurement is made by replacing the EUT with an antenna of known gain
(typically a dipole antenna or a double-ridged horn antenna), connected to a signal
source. The output power of the signal generator is adjusted until the maximum field
strength from the substitution antenna is similar to the field strength recorded from the
EUT. The ERP of the EUT is then calculated.

Test Report R103641 Rev 1 Page 12
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INSTRUMENTATION

An EMI receiver as specified in CISPR 16-1-1 is used for radiated emissions
measurements. The receivers used can measure over the frequency range of 9 kHz up to
7000 MHz. These receivers allow both ease of measurement and high accuracy to be
achieved. The receivers have Peak, Average, and CISPR (Quasi-peak) detectors built into
their design so no external adapters are necessary.

For measurements above the frequency range of the receivers and for all conducted
measurements a spectrum analyzer is utilized because it provides visibility of the entire
spectrum along with the precision and versatility required to support engineering
analysis.

Measurement bandwidths for the test instruments are set in accordance with the
requirements of the standards referenced in this document.

Software control is used to correct the measurements for transducer factors (e.g. antenna)
and the insertion loss of cables, attenuators and other series elements to obtain the final
measurement value. This provides faster, more accurate readings by performing the
conversions described under Sample Calculations within the Test Procedures section of
this report. Results are exported in a graphic and/or tabular format, as appropriate.

FILTERS/ATTENUATORS

External filters and precision attenuators are often connected between the EUT antenna
port or receiving antenna and the test receiver. This eliminates saturation effects and non-
linear operation due to high amplitude transient events.

ANTENNAS

A combination of biconical, log periodic or bi-log antennas are used to cover the range
from 30 MHz to 1000 MHz. Broadband antennas or tuned dipole antennas are used over
the entire 25 to 1000 MHz frequency range as the reference antenna for substitution
measurements.

Above 1000 MHz, a dual-ridge guide horn antenna or octave horn antenna are used as
reference and measurement antennas.

The antenna calibration factors are included in site factors that are programmed into the
test receivers and instrument control software when measuring the radiated field strength.

ANTENNA MAST AND EQUIPMENT TURNTABLE

The antennas used to measure the radiated electric field strength are mounted on a non-
conductive antenna mast equipped with a motor-drive to vary the antenna height.

Table mounted devices are placed on a non-conductive table at a height of 80 centimeters
above the floor. Floor mounted equipment is placed on the ground plane if the device is
normally used on a conductive floor or separated from the ground plane by insulating
material from 3 to 12 mm if the device is normally used on a non-conductive floor. The
EUT is positioned on a motorized turntable to allow it to be rotated during testing to
determine the angel with the highest level of emissions.

Test Report R103641 Rev 1 Page 13
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SAMPLE CALCULATIONS

SAMPLE CALCULATIONS - CONDUCTED SPURIOUS EMISSIONS

Measurements are compared directly to the conducted emissions specification limit
(decibel form). The calculation is as follows:

Rr -S =M
where:
Ry = Measured value in dBm
S = Specification Limit in dBm
M = Margin to Specification in = dB

SAMPLE CALCULATIONS -RADIATED FIELD STRENGTH

Measurements of radiated field strength are compared directly to the specification limit
(decibel form). The receiver and/or control software corrects for cable loss, preamplifier
gain, and antenna factor. The calculations are in the reverse direction of the actual signal
flow, thus cable loss is added and the amplifier gain is subtracted. The Antenna Factor
converts the voltage at the antenna coaxial connector to the field strength at the antenna
elements.

A distance factor is sued when measurements are made at a test distance that is different
to the specified limit distance by using the following formula:

Fd = 20*LOG19 (Dm/Ds)
where:
Fq = Distance Factor in dB
Dm = Measurement Distance in meters
Ds = Specification Distance in meters
For electric field measurements below 30MHz the extrapolation factor is either

determined by making measurements at multiple distances or a theoretical value is
calculated using the formula:
Fq = 40*LOG1o (Dm/Ds)

The margin of a given emission peak relative to the limit is calculated as follows:

RC Rr + Fd

and

M

where:
Ry = Receiver Reading in dBuV/m

Fd = Distance Factor in dB

R¢ = Corrected Reading in dBuV/m
Ls = Specification Limit in dBuV/m
M = Margin in dB Relative to Spec

Re - Ls

Test Report R103641 Rev 1 Page 14



a".v'_\ .

CRNTS

National Technical Systems - Silicon Valley Project number JD103419
Report Date: December 15, 2016 Reissue Date.: January 5, 2017

SAMPLE CALCULATIONS -RADIATED POWER

[

The ERP/EIRP limits for transmitter spurious measurements are converted to a field
strength in free space using the following formula:

E = J30PG
d
where:
E = Field Strength in V/m
P = Powerin Watts
G = Gain of isotropic antenna (numeric gain) = 1
D = measurement distance in meters

The field strength limit is then converted to decibel form (dBuV/m) and the margin of a
given emission peak relative to the limit is calculated (refer to SAMPLE
CALCULATIONS —RADIATED FIELD STRENGTH).

When substitution measurements are required (all signals with less than 20dB of margin
relative to the calculated field strength limit) the EIRP of the spurious emission is
calculated using:

Peutr = Ps—(Es—Egum
and
PS = G+Pin
where:

Ps = effective isotropic radiated power of the substitution antenna (dBm)
Pin = power input to the substitution antenna (dBm)

G = gain of the substitution antenna (dBi)
Es = field strength the substitution antenna (dBm) at EIRP Pg

Egur = field strength measured from the EUT

Where necessary the effective isotropic radiated power is converted to effective radiated
power by subtracting the gain of a dipole (2.1 dBi) from the EIRP value.

Test Report R103641 Rev 1 Page 15
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Appendix A Test Equipment Calibration Data

Manufacturer Description
Antenna port measurements, 05-Dec-16
NTS NTS Capture Analyzer

Software (rev 3.8)
Peak Power Sensor 100 uW -
2 Watts (w/ 20 dB pad, SN

Rohde & Schwarz

BJ5155)
Agilent 3Hz -44GHz PSA Spectrum
Technologies Analyzer

Rohde & Schwarz Power Meter, Dual Channel

Antenna port measurements and frequency stability, 06-Dec-16

NTS NTS EMI Software (rev 2.10)
NTS NTS Capture Analyzer
Software (rev 3.8)

Multimeter, True RMS

Peak Power Sensor 100 uW -
2 Watts (w/ 20 dB pad, SN

Fluke
Rohde & Schwarz

BJ5155)
Agilent 3Hz -44GHz PSA Spectrum
Technologies Analyzer

Rohde & Schwarz Power Meter, Dual Channel

Antenna port measurements and frequency stability, 07-Dec-16

NTS NTS EMI Software (rev 2.10)
NTS NTS Capture Analyzer
Software (rev 3.8)

Multimeter, True RMS

Peak Power Sensor 100 uW -
2 Watts (w/ 20 dB pad, SN
BJ5155)

Fluke
Rohde & Schwarz

Watlow Temp Chamber (w/ F4
Watlow Controller)
Agilent 3Hz -44GHz PSA Spectrum

Technologies
Rohde & Schwarz

Analyzer
Power Meter, Dual Channel

Radiated Emissions, 30 - 1,000 MHz, 08-Dec-16

NTS NTS EMI Software (rev 2.10)
Rohde & Schwarz EMI Test Receiver, 20 Hz-7
GHz

Sunol Sciences Biconilog, 30-3000 MHz

Radiated Emissions, 1,000 - 12,000 MHz And Substitution Measurements, 08-Dec-16

Hewlett Packard Microwave Preamplifier, 1-
26.5GHz

Antenna, Horn, 1-18 GHz
(SA40-Blu)

Spectrum Analyzer (SA40)
Blue 9 kHz - 40 GHz

Peak Power Sensor 100 uW -
2 Watts (w/ 20 dB pad, SN
BJ5155)

High Pass filter, 1.5 GHz
(Purple System)

EMCO
Hewlett Packard

Rohde & Schwarz

Hewlett Packard

Test Report R103641 Rev 1

Model Asset# Calibrated Cal Due

N/A 0 N/A
NRV-Z232 1536 3/10/2016 3/10/2017
E4446A 2796 5/6/2016 5/6/2017
NRVD 3268 4/22/2016 2/22/2017

N/A 0 N/A

N/A 0 N/A

111 1480 3/28/2016 3/28/2017
NRV-Z32 1536 3/10/2016 3/10/2017
E4446A 2796 5/6/2016 5/6/2017
NRVD 3268 4/22/2016 2/22/2017

N/A 0 N/A

N/A 0 N/A

111 1480 3/28/2016 3/28/2017
NRV-Z32 1536 3/10/2016 3/10/2017
F4 2170 7/8/2016 7/8/2017
E4446A 2796 5/6/2016 5/6/2017
NRVD 3268 4/22/2016 2/22/2017
N/A 0 N/A
ESIB7 1538 12/19/2015 12/19/2016
JB3 1657 7/27/2016 7/27/2018
8449B 785 10/5/2016 10/5/2017
3115 1386 10/13/2016  10/13/2018
8564E 1393 3/28/2016 3/28/2017
(84125C)

NRV-Z32 1536 3/10/2016 3/10/2017
P/N 84300- 1769 9/9/2016 9/9/2017
80037
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Manufacturer Description Model Asset# Calibrated Cal Due
Agilent PSA, Spectrum Analyzer, E4446A 2139 6/24/2016 6/24/2017
Technologies (installed options, 111, 115,
123, 1DS, B7J, HYX,
EMCO Antenna, Horn, 1-18 GHz 3115 2870 8/31/2015 8/31/2017
Rohde & Schwarz Power Meter, Dual Channel NRVD 3268 4/22/2016 2/22/2017
Frequency stability, 09-Dec-16
NTS NTS Capture Analyzer N/A 0 N/A
Software (rev 3.8)
Fluke Multimeter, True RMS 111 1480 3/28/2016 3/28/2017
Rohde & Schwarz Peak Power Sensor 100 uW - NRV-Z32 1536 3/10/2016 3/10/2017
2 Watts (w/ 20 dB pad, SN
BJ5155)
Watlow Temp Chamber (w/ F4 F4 2170 7/8/2016 71812017
Watlow Controller)
Agilent 3Hz -44GHz PSA Spectrum E4446A 2796 5/6/2016 5/6/2017
Technologies Analyzer
Rohde & Schwarz Power Meter, Dual Channel NRVD 3268 4/22/2016 2/22/2017

Test Report R103641 Rev 1 Page 17
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Y L cuccces EMC Test Data
Client; Xetawave LLC Job Number:|JD103419
Product| Xeta7 T-Log Number:| T103448
System Configuration: - Project Manager: Christine Krebill
Contact:|Sandee Malang Project Coordinator: -
Emissions Standard(s): FCC Part 27 Class: A
Immunity Standard(s): - Environment: -

EMC Test Data

For The

Xetawave LLC

Product

Xeta7

Date of Last Test: 12/12/2016

R103641 Rev 1

Cover

Page 19
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| = NTS EMC Test Data

WY icineen svccess
Client:| Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7?
odel: Xeta Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A

FCC Part 27
Power, Occupied Bandwidth, Frequency Stability and Spurious Emissions

Test Specific Details

... The objective of this test session is to perform final qualification testing of the EUT with respect to the

Objective: e
specification listed above.

General Test Configuration

With the exception of the radiated spurious emissions tests, all measurements are made with the EUT's rf port connected to the

measurement instrument via an attenuator or dc-block if necessary. All amplitude measurements are adjusted to account for the

attenuation between EUT and measuring instrument. For frequency stability measurements the EUT was place inside an environmental

chamber.

Radiated measurements are made with the EUT located on a non-conductive table, 3m from the measurement antenna.

Ambient Conditions: Temperature: 20-22 °C
Rel. Humidity: 30-35 %
Summary of Results

Run # Spacing | Data Rate Test Performed Limit Pass / Fail Result / Margin
1 Outout Power 757 - 758 MHz 1000 W e.r.p. p 757 - 758 MHz 85.1 W e.r.p.
- - utput Fow 787 - 788 MHz 30 W e.r.p. ass | 7g7-788 MHz 26.9W e.r.p.
2 - - Band Edge / Block Edge -13dBm Pass Within the band/block
3 - - 99 % or Occupied Bandwidth - - See result table below.
. . -13dBm/ -23 dBm @ 785.863
4 - - Spurious Emissions (conducted) 46 dBm Pass MHz (-10 dB)
-13 dBme.r.p. .
5 - - Spurious emissions (radiated) 1559-1610 MHz Pass 1;722()2 T\)/Inl]-ltzaézlpZ d@B)
-40 dBm/MHz e.i.r.p. ' '
Emissions must be 99% BW emisisons
6 - - Frequency Stability within the band Pass within the band.
Max. 859 Hz (1.1 ppm)

Modifications Made During Testing
No modifications were made to the EUT during testing

Deviations From The Standard
No deviations were made from the requirements of the standard.

R103641 Rev 1 FCC Part 27 Page 20
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L NTS EMC Test Data
Client:| Xetawave LLC Job Number: JD103419
Model Xeta7 T-Log Number: T103448
Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A

Run #1: Output Power
27.50(11) (b)
Date of Test: 12/5/2016
Test Engineer: Rafael Valeras
Test Location: FT Lab #4b
Cable/Splitter Loss: 3.6 dB
Cable/Splitter ID(s): 1455

Run #1a: Output power at 757-758 MHz band

Config. Used: 1
Config Change: None
EUT Voltage: 12 Vdc
Attenuator: 20.0 dB
Attenuator IDs: #1878

Total Loss: 23.6 dB

Power Modulation| Channel Output Power Ant. Gain ERP
seting | Fredvency (MHz) plan | (@Bm)' | W @) | U ey W
757.5 MSK 12.5 kHz 40.0 10.00 11.0 Pass 48.9 77.625
757.5 QPSK 12.5 kHz 40.0 10.00 11.0 Pass 48.9 77.625
757.5 8PSK 12.5 kHz 40.1 10.23 11.0 Pass 49.0 79.433
757.5 16QAM | 12.5kHz 40.1 10.23 11.0 Pass 49.0 79.433
757.5 32QAM | 12.5kHz 40.2 10.47 11.0 Pass 49.1 81.283
757.5 MSK 25.0 kHz 40.2 10.47 11.0 Pass 49.1 81.283
757.5 QPSK | 25.0kHz 40.1 10.23 11.0 Pass 49.0 79.433
757.5 8PSK 25.0 kHz 40.0 10.00 11.0 Pass 48.9 77.625
757.5 16QAM | 25.0 kHz 40.0 10.00 11.0 Pass 48.9 77.625
757.5 32QAM | 25.0 kHz 40.0 10.00 11.0 Pass 48.9 77.625
757.5 MSK 50.0 kHz 40.1 10.23 11.0 Pass 49.0 79.433
757.5 QPSK | 50.0 kHz 40.0 10.00 11.0 Pass 48.9 77.625
757.5 8PSK 50.0 kHz 40.1 10.23 11.0 Pass 49.0 79.433
757.5 16QAM | 50.0 kHz 40.0 10.00 11.0 Pass 48.9 77.625
757.5 32QAM | 50.0 kHz 40.0 10.00 11.0 Pass 48.9 77.625
757.5 MSK 100 kHz 40.2 10.47 11.0 Pass 49.1 81.283
757.5 QPSK 100 kHz 40.1 10.23 11.0 Pass 49.0 79.433
757.5 8PSK 100 kHz 40.1 10.23 11.0 Pass 49.0 79.433
757.5 16QAM | 100 kHz 40.1 10.23 11.0 Pass 49.0 79.433
757.5 32QAM | 100 kHz 40.0 10.00 11.0 Pass 48.9 77.625
757.5 MSK 200 kHz 40.0 10.00 11.0 Pass 48.9 77.625
757.5 QPSK 200 kHz 40.0 10.00 11.0 Pass 48.9 77.625
757.5 8PSK 200 kHz 40.1 10.23 11.0 Pass 49.0 79.433
757.5 16QAM | 200 kHz 40.1 10.23 11.0 Pass 49.0 79.433
757.5 32QAM | 200 kHz 40.2 10.47 11.0 Pass 49.1 81.283
757.5 MSK 250 kHz 40.4 10.96 11.0 Pass 49.3 85.114
757.5 QPSK 250 kHz 40.2 10.47 11.0 Pass 49.1 81.283
757.5 8PSK 250 kHz 40.3 10.72 11.0 Pass 49.2 83.176
757.5 16QAM | 250 kHz 40.1 10.23 11.0 Pass 49.0 79.433
757.5 32QAM | 250 kHz 40.2 10.47 11.0 Pass 49.1 81.283
R103641 Rev 1 FCC Part 27 Page 21
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L NTS EMC Test Data
Client:| Xetawave LLC Job Number: JD103419
_ T-Log Number: T103448
Model: Xeta? Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
Run #1b: Output power at 787-788 MHz band.

Power Frequency (MHz) Modulation| Channel Output Power Ant. Gain Result ERP

setting plan (dBm) W (dBi) (dBm)® W
787.5 MSK 12.5 kHz 40.1 10.23 6.0 Pass 44.0 25.119
787.5 QPSK 12.5 kHz 40.2 10.47 6.0 Pass 44.1 25.704
787.5 8PSK 12.5 kHz 40.1 10.23 6.0 Pass 44.0 25.119
787.5 16QAM | 12.5kHz 40.0 10.00 6.0 Pass 43.9 24.547
787.5 32QAM | 12.5kHz 40.0 10.00 6.0 Pass 43.9 24.547
787.5 MSK 25.0 kHz 40.0 10.00 6.0 Pass 43.9 24.547
787.5 QPSK | 25.0kHz 401 10.23 6.0 Pass 44.0 25.119
787.5 8PSK 25.0 kHz 40.1 10.23 6.0 Pass 44.0 25.119
787.5 16QAM | 25.0 kHz 40.2 10.47 6.0 Pass 441 25.704
787.5 32QAM | 25.0 kHz 40.1 10.23 6.0 Pass 44.0 25.119
787.5 MSK 50.0 kHz 40.0 10.00 6.0 Pass 43.9 24.547
787.5 QPSK | 50.0 kHz 40.1 10.23 6.0 Pass 44.0 25.119
787.5 8PSK 50.0 kHz 40.2 10.47 6.0 Pass 44.1 25.704
787.5 16QAM | 50.0 kHz 40.1 10.23 6.0 Pass 44.0 25.119
787.5 32QAM | 50.0 kHz 40.2 10.47 6.0 Pass 44.1 25.704
787.5 MSK 100 kHz 40.1 10.23 6.0 Pass 44.0 25.119
787.5 QPSK 100 kHz 40.0 10.00 6.0 Pass 43.9 24.547
787.5 8PSK 100 kHz 40.1 10.23 6.0 Pass 44.0 25.119
787.5 16QAM | 100 kHz 40.2 10.47 6.0 Pass 441 25.704
787.5 32QAM | 100 kHz 40.2 10.47 6.0 Pass 44.1 25.704
787.5 MSK 200 kHz 40.1 10.23 6.0 Pass 44.0 25.119
787.5 QPSK 200 kHz 40.2 10.47 6.0 Pass 44.1 25.704
787.5 8PSK 200 kHz 40.4 10.96 6.0 Pass 44.3 26.915
787.5 16QAM | 200 kHz 40.3 10.72 6.0 Pass 44.2 26.303
787.5 32QAM | 200 kHz 40.2 1047 6.0 Pass 441 25.704
787.5 MSK 250 kHz 40.1 10.23 6.0 Pass 44.0 25.119
787.5 QPSK 250 kHz 40.2 10.47 6.0 Pass 441 25.704
787.5 8PSK 250 kHz 40.1 10.23 6.0 Pass 44.0 25.119
787.5 16QAM | 250 kHz 40.2 10.47 6.0 Pass 441 25.704
787.5 32QAM | 250 kHz 40.3 10.72 6.0 Pass 44.2 26.303

Note 1: [Output power measured using a peak power meter

Note 2: |Power setting - the software power setting used during testing, included for reference only.

Note 3: [Transmit power (erp) = Output Power (dBm) + Ant. Gain (dBi) - 2.1

R103641 Rev 1

FCC Part 27
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FLNTS EMC Test Data

WY icineen svccess
Client:| Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7?
odel: Xeta Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A

Run #2: Band edge/Block edge
On any frequency outside the 746-758 MHz and 776-788 MHz bands, the power of any emission shall be attenuated outside the band

below the transmitter power (P) by at least 43 + 10 log (P) dB (-13 dBm)

Compliance with this section is based on the use of measurement instrumentation employing a resolution bandwidth of 100 kHz or
greater. However, in the 100 kHz bands immediately outside and adjacent to the frequency block, a resolution bandwidth of at least 30
kHz may be employed

Date of Test: 12/5/2016 Config. Used: 1
Test Engineer: Rafael Valeras Config Change: None
Test Location: FT Lab #4b EUT Voltage: 12 Vdc
Run #2a: Block edge at 757 MHz
Power Data Channel | Modulation Channel Measured Limit Result
setting rate plan Frequency (MHz) dBm dBm Pass/Fail
10 kbps | 12.5kHz MSK 757.031250 -13.3 -13.00 Pass
23 kbps | 125kHz | QPSK 757.031250 -14.4 -13.00 Pass
34 kbps | 12.5kHz 8PSK 757.031250 -13.7 -13.00 Pass
45kbps | 12.5kHz | 16QAM 757.031250 -15.5 -13.00 Pass
57 kbps | 125kHz | 32QAM 757.031250 -14.8 -13.00 Pass
19 kbps | 25.0 kHz MSK 757.050000 -19.1 -13.00 Pass
36 kbps [ 25.0kHz | QPSK 757.050000 -17.5 -13.00 Pass
52 kbps | 25.0 kHz 8PSK 757.050000 -17.9 -13.00 Pass
70 kbps | 25.0kHz | 16QAM 757.050000 -19.6 -13.00 Pass
87 kbps | 25.0kHz | 32QAM 757.050000 -20.1 -13.00 Pass
39 kbps [ 50.0 kHz MSK 757.093750 -23.8 -13.00 Pass
71kbps | 50.0kHz | QPSK 757.093750 -18.4 -13.00 Pass
101 kbps | 50.0 kHz 8PSK 757.093750 -20.8 -13.00 Pass
137 kbps | 50.0 kHz | 16QAM 757.093750 -20.8 -13.00 Pass
175 kbps | 50.0 kHz | 32QAM 757.093750 -19.8 -13.00 Pass
76 kbps | 100 kHz MSK 757.125000 -24.0 -13.00 Pass
160 kbps | 100 kHz QPSK 757.125000 -14.6 -13.00 Pass
240 kbps | 100 kHz 8PSK 757.125000 -14.7 -13.00 Pass
320 kbps | 100kHz [ 16QAM 757.125000 -14.9 -13.00 Pass
400 kbps | 100kHz | 32QAM 757.125000 -14.0 -13.00 Pass

R103641 Rev 1 FCC Part 27 Page 23
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L NTS EMC Test Data
Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: Xeta7
odek|nela Project Manager:| Christine Krebill
Contact; Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
Run #2a: Block edge at 757 MHz
Power Data Channel |Modulation Channel Measured Limit Result
setting rate plan Frequency (MHz) dBm dBm Pass/Fail

153 kbps | 200 kHz MSK 757.237500 -33.3 -13.00 Pass

320 kbps | 200 kHz QPSK 757.237500 -16.0 -13.00 Pass

480 kbps | 200 kHz 8PSK 757.237500 -14.6 -13.00 Pass

640 kbps | 200kHz | 16QAM 757.237500 -15.1 -13.00 Pass

800 kbps | 200kHz | 32QAM 757.237500 -16.4 -13.00 Pass

194 kbps | 250 kHz MSK 757.300000 -35.0 -13.00 Pass

403 kbps | 250 kHz QPSK 757.300000 171 -13.00 Pass

605 kbps | 250 kHz 8PSK 757.300000 -16.8 -13.00 Pass

806 kbps | 250 kHz | 16QAM 757.300000 -17.2 -13.00 Pass

1008 kbps [ 250 kHz | 32QAM 757.300000 -16.3 -13.00 Pass

R103641 Rev 1 FCC Part 27 Page 24
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L. =NTS EMC Test Data
"\
RO cincen sucorss
Client:| Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7?
odel: Xeta Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A

Block edge at 757 MHz, 12.5 kHz channel spacing

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 756,935 MHz
SPAM: 30.0 kHz
RE: 200 Hz
-Z0.0- wE: 2,00 kHz
o Deteckor: POS
B 30.0- Atkn: 30 DB
= RL Offset: 23.2 DE
_CEE Sweep Time: 0.4s
-40.0- Ref Lvl: 42,0 DEM
-50.0-
Cornrments
-60.0- Power over span: -13.33dBm
' 12.5 kHz Channel Spacing
-&5.0-, 1 1 1 1 1 1 MSE
756,970 756,975 756,950 756,985 756,990 756,995 757000 r. 757.031250 MHz
Frequency (MHz)
+ -
Cursor 1 756.9700 750 4 i BT Delta Freq. 30.0 kHz gr‘-ﬁ"",. >
L W yoo
- ENTS
Cursor 2 7570000 -25.0 '%’ —i| B Delta srmplitude 0.0 b . f il .
» WE ENGINEER S
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- ©F: 756,935 MHz
SPAM: 70.0 kHz
-20.0- RE: 200 Hz
WE: 2.00 kHz
o -30.0- Deteckor: POS
= AkEn: 30 DB
= FL Offset: 23,2 DB
_CEE Sweep Time: 1.1s
Ref Lvl: 42.0 DBM
Comments
Power over span: -20,12dBm
12.5 kHz Channel Spacing
-50.0- \ | | | | | i MSE
756,900 756,910 7S6.920 796,930 756,940 796,950 7S6.960  796.970 F 757.031250 MHe
Frequency (MHz)
Cursor 1 75e.0000  -sez =i & Delta Freq.  70.0 kHz
cursorz  7searon ezz =& |paia smplitude 26,0

WE ENGINEER SUCCE

R103641 Rev 1
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Client: Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: | Xeta7
Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
-10.0- Agilent Technologies, E444648
' CF: 756,350 MHz
-20.0- SPAM: 100 kHz
RE: 200 Hz
-30.0- WE: 2,00 kHz
Detector: POS
~40.0- Aktn: 30 DE
RL Offset: 23.2 DE

Sweep Time: 1,55
Ref Lwl: 42,0 DBEM

Amplitude
)
(]
)
|

Camments

Power over span: -25.41dBm
12.5 kHz Channel Spacing

-95,0-} \ | | ' | MSK
756,800 756.820 756,840 756,860 756,880 756,900 . 757 031250 MHz
Frequency (MHz)

Cursor 1 7Se.8000 431 ] — &l Delta Freq. 100 kHz

.f J-
- NTS
- ! ',1". FS,
Cursor 2 F56,9000 -69,1 i‘i‘i‘ Delta Armplitude 26,0 b { "'_'f

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 756,985 MHz
SPAM: 30,0 kHz
_20.0- RE: 200 Hz
WE: 2.00 kHz
Dekeckor: POS
(] -
- -30.0 Attn: 30 DB
= FL Offset: 23,2 DB
_CEE -40,0- Sweep Time: 0.4s
Ref Lvl: 42.0 DBM
-50.0-
Zomments
-60.0-
Power over span: -14,43dBm
12.5 kHz Channel Spacing
=700

| | | I I I CQPSE
756.970 756,975 756,980 796,985 756,990 796,995  7S7.000 F 757031250 MHz
Frequency (MHz)

Cursaor 1 7se.9700 257 4= & Delta Freq. 30.0 kHz
cuwsorz 7570000 517 =& | paia smplitude 26,0

WE ENGINEER SUCCE
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T%NTS EMC Test Data

‘w q‘V
Client: Xetawave LLC Job Number:|JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
_ Agilent Technologies, E444648
-10.0 CF: 756,935 MHz
SPaM: 70.0 kHz
-20.0- RE: 200 Hz
_ _ WE: Z.00 kHz
o 0.0 Detector: POS
= -40.0- akkm: 30 DB
= RL Offset: 23.2 DE
5 =0.0- Sweep Time: 1.1s
Ref Lwl: 42.0 DBM
-60.0-
-70.0- Camments
Power over span: -20.99dBm
- 12.5 kHz Channel Spacing

55,0

1 1 1 1 1 1 1 QPSK
756,900 Y96.,910 96,920 V56,930 V96,940  FS6.950  FHe.960  FSe.970 f. 757.031250 MHz

Cursor 1 7Se.o000 -are gl = &l Delta Freq. 70,0 kHz

Frequency (MHz)

44",
2" NTS
cuwrsorz  7se.aron -sae =& | paita arplitude 26,0 A

WE ENGINEER SUCCE

0.0-
-10.0-
-20.0-
-30.0-

Amplitude

-50.0-

-a0,0-

Analyzer Settings

Agilent Technologies, E444648
CF: 756,850 MHz

SPAM: 100 kHz

RE: 200 Hz

WE: 2.00 kHz

Deteckor: POS

Akkn: 30 DB

RL Offsek: 23.2 DB

Sweep Time: 1,55

Ref Lvl: 42.0 DBM

Comments

Power over span: -Z4,96dBm
12.5 kHz Channel Spacing

| | I 1 I CQPSE
756,800 756,820 756,840 756,860 756,880 796,900 F 757 031250 MHz

Cursor 1 7Se.a015 3a 9= & Delta Freq. 9.3 kHz
cursorz  7semees 578 =& |paia smplitude 26,0

Frequency (MHz)

WE ENGINEER SUCCE

R103641 Rev 1
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EMC Test Data
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W qg\’
Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: Xeta7 . g -~ .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 756,935 MHz
SPaM: 30.0 kHz
_ RE: 200 Hz
-20.0
WE: Z.00 kHz
Detector: POS
[11] —
g -30.0 Attn: 30 DB
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time: 0.4s
Ref Lvl: 42.0 DBM
-50.0-
Cornrments
-60.0-
Power over span: -13.73dBm
12.5 kHz Channel Spacing
-Fo.0-! \ | | | | i #Psk
756,970 756,975 756,980  7S6.985 756090 756,995 FST.000 f. 57031250 MHz
Frequency (MHz)
Cursor 1 756.9700  -25.1 Bt | @7 Delta Freq. 30,0 kHz ;r ,;
- L NTS
Cursor 2 7570000 -521.1 '%’ —i| B Delta arplitude  26.0 L 1.l
WE ENGINEER SUCCE
0.0- Analyzer Settings
_ Agilent Technologies, E444648
-10.0 F: 756,935 MHz
SPam: 70,0 kHz
-20.0- RE: 200 Hz
WE: 2.00 kHz
-30.0-
o Deteckor: POS
E B I e e e e e e e e e e ot B s et e | e e e akkn: 30 DB
= RL Offsek: 23.2 DB
£ =n.0- Sweep Time: 1.1s5
Ref Lvl: 42.0 DEM
-60.0-
-70.0- Comrments
Power over span: -Z1,45dBm
- 12.5 kHz Channel Spacing
-83.0- 1 1 1 1 1 1 1 SPSk
796,900 V96,910 96,920 F56,930 V96,940 756,950 Fo6.960 FE6.970 . 757.031250 MH=
Frequency (MHz)
Cursor 1 75e.0000  -aaa ael—H & Delta Freq.  70.0 kHz
cursorz 7560700 -6 =& | perts smplitude 26,0

=g

WE ENGTINEER SU

R103641 Rev 1
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WE ENGINEER SUCCESS

EMC Test Data

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448

Project Manager: Christine Krebill

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27

Class: N/A

Amplitude

-30.0-

-a0,0-;
756,500

Cursor 1 56,5000

Cursor 2 F56,9000

Analyzer Settings

Agilent Technologies, E444648
_F: 756,850 MHz

SPAR: 100 kHz

RE: 200 H=z

WE: 2,00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 1,55

Ref Lwl: 42,0 DBEM

Camments

Power over span: -25.41dBm
12.5 kHz Channel Spacing

1 1 1 1 1 8PSk
756.820 756,840 756,860 756,880 7S6.900 F. 757 031250 MHz
Frequency (MHz)

332 = s Delta Freq. 100 kHz ;’. 1 :.‘., qu
L o
9.2 *l-H&d |paita ampitude 2.0 s ol

WE ENGINEER SUCCE

0.0-

-25.0-

Amplitude

-a0.0-

-75.0-}

| | | | I I 160480
756,970 756,975 756,980 756,955 756,990 756,995 797000 Fr 757031250 MHz

Cursor 1 56,9700

Cursor 2 FE7.0000

Analyzer Settings

Agilent Technologies, E444648
CF: 756,985 MHz

SPAM: 30,0 kHz

RE: 200 Hz

WE: 2.00 kHz

Deteckor: POS

Akkn: 30 DB

RL Offsek: 23.2 DB

Sweep Time: 0,45

Ref Lvl: 42.0 DBM

1
Comments

Power over span: -15.51dBm
12.5 kHz Channel Spacing

Frequency (MHz)

-23.8 ﬂi“iﬂ Celta Freq. 30.0 kHz
st =B | peita amplitude 26.0

WE ENGINEER SUCCE
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[ = NTS EMC Test Data

Y L nern cvccees
Client: Xetawave LLC Job Number:|JD103419

T-Log Number: T103448
Project Manager: Christine Krebill

Model:| Xeta7

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27 Class:|N/A

0.0- Analyzer Settings

a Agilent Technologies, E444648
-0 F: 756.935 MHz
SPam: 70.0 kHz
-20.0- RE: 200 He
WE: Z.00 kHz

-30.0-

Detector: POS
Akkn: 30 DB
RL Offset: 23,2 DB
Sweep Time: 1,15
Ref Lvl: 42.0 DBM

Amplitude

Camments

Power over span: -22.20dBm
12.5 kHz Channel Spacing

-85.0-} \ | | | | | I 160AM
756,000 756,910 756,920 756,930 756,040 FSE.950  7SE.960 756,970 F. 757.091250 MHz

Frequency (MHz)
Cursor 1 7Se.0000 a0 gl = & Delta Freq. 70,0 kHz

cuwsorz  7searon -szo =& | paita Ammplitude  26.0

WE ENGINEER SUCCE

0.0- Analyzer Settings
00— Agilent Technologies, E444648
' CF: 756,850 MHz
-20.0 - SPAM: 100 kHz
RE: 200 Hz
-30.0- WE: 2.00 kHz
N EL LI TITTIT I T I I I 11— CCCCLELITITITI T I T I = Deteckor: POS
g -40.0- AkEn: 30 DB
= FL Offset: 23,2 DB
_CEE -a0.0- Sweep Time: 1.5s
&0.0- Ref Lvl: 42.0 DBM
~70.0- Comments
-g0.0- Power over span: -26,36dBm
12.5 kHz Channel Spacing
-a0.0-}

| | | 1 I 160480
756,800 756.820 756.840 756,860 756.880 756,900 F. 757 031250 MHz
Frequency (MHz)

Cursor 1 7Se.a000 366 9= & Delta Freq. 100 kHz
cursorz  7se.o000 -sze =B | paia smplitude 26,0

WE ENGINEER SUCCE
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T%NTS EMC Test Data

‘w qg\’
Client: Xetawave LLC Job Number:|JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g — -
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10,0- _F: 756,985 MHz
SPAM: 30,0 kHz
-20.0- RE: 200 Hz
WwE: 2.00 kHz
Deteckor: POS
g -30.0- abtn: 30 DR
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time: 0.4s
Ref Lvl: 42.0 DEM
50,0
Camments
-60,0-
Power over span: -14.79dBm
12.5 kHz Channel Spacing
-70.0-,

1 1 1 1 1 [ F208M
756,970 756,975 FSA.980  7S6.MES FSA.900 756,995 FST.O00 F 757 031250 MHe
Frequency (MHz)

4
"’

v

Cursor 1 75e.a700 -zes = &l Delta Freq. 30,0 kHz ;, .t
. NTS

. e #
Cursor 2 7570000 -52.5 i“_’-“ii‘ Delta Armplitude 26,0

WE ENGINEER SUCCE

0.0- Analyzer Settings

Agilent Technologies, E444648
-10.0- ©F: 756,935 MHz

SPam: 70,0 kHz

-20.0- RE: 200 Hz

WE: 2.00 kHz

-30.0- Deteckor: POS

Akkn: 30 DE

RL Offset: 23,2 DB

Sweep Time: 1.1s

Ref Lvl: 42.0 DEM

Amplitude

Comments

Power over span: -Z2.57dBm
12.5 kHz Channel Spacing

-g0.0-) \ : | | | | I 3Z0AM
756,900 756,910 756,920  756.930 756,940 756,950 756,960  756.970 F 757031250 MHz
Frequency (MHz)

cursor 1 7se.9000  ara = & Delta Freq. 70.0 kHz
cursorz  7se.a7on -3 =& | paia smplitude 26,0

WE ENGINEER SUCCE
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T%NTS EMC Test Data

e qg\’

WE ENGINEER SUCCESS

Client: Xetawave LLC Job Number:|JD103419

T-Log Number: T103448

Model: Xeta7?
odel: Xeta Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A

Analyzer Settings

Agilent Technologies, E444648
_F: 756,850 MHz

SPAR: 100 kHz

RE: 200 H=z

WE: 2,00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 1,55

Ref Lwl: 42,0 DBEM

Amplitude

Camments

Power over span: -27.03dBm
12.5 kHz Channel Spacing

. . | | | | 320AM
756,800 756,820 756,840 756,860 756,880 7S6.900 F. 757 031250 MHz
Frequency (MHz)

i
v

‘ -
"’
WE ENGINEER SUCCE

)

Cursor 1 7Se.8000  -3ea gl = &l Delta Freq. 100 kHe ;, Ly
_NTS
1

cursorz  7seo0o0 29 =& | paia Ammplitude  26.0
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2
P

L. =NTS EMC Test Data
"\
RO cincen sucorss
Client:| Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7?
odel: Xeta Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A

Block edge at 757 MHz, 25 kHz channel spacing

0.0- Analyzer Settings
Agilent Technologies, E444648
00— CF: 756,985 MHz
SPAM: 30,0 kHz
RE: 300 Hz
20,0~ WE: 3.00 kHz
o Deteckor: POS
B G0 ) e - Atkn: 30 DE
= FL Offset: 23,2 DB
_CEE Sweep Time: 307.3ms
-40.0- Reef Ll 42,0 DEM
-50.0-
Comments
00— - T 1 1 Power over span: -19,10dBm
' 25.0 kHz Channel Spacing
-65.0-) \ | | | | | MSK
756.970 756,975 796,980 796,985 756,990 796,995 757000 757.050000 MHe
Frequency (MHz)
Cursor 1 75e.9700  -zas )= & Delta Freq. 30,0 kHz
cusorz 7570000 ssa =& | paia Ammplitude  26.0
WE ENSINEER S UCCE
0.0- Analyzer Settings
Agilent Technologies, E444648
CF: 756,935 MHz
SPAM: 70.0 kHz
RE: 300 Hz
-25.0- WE: 3.00 kHz
o Deteckor: POS
= Akkn: 30 DB
= RL Offset: 23.2 DE
_CEE Sweep Time: 0.7s
E0.0- Ref Lvl: 42.0 DBM
Cornrments
Power over span: -20.44dBm
25.0 kHz Channel Spacing
=750 1 1 1 1 1 1 1 MSE
756,900 Y96,910 96,920 V56,930 V96,940 V56,950  FHe.960  FSe.970 f. 757.050000 MHz
Frequency (MHz)
i -
Cursor 1 756.9000 323 4=t B Delta Freq.  70.0 kHz #-‘-ﬁ"",. >
- ENTS
Cursor 2 7569700 -558.3 '%’ —i| B Delta arplitude  26.0 b . f il .

¥ WE ENGINEER S

ucCcoe

R103641 Rev 1 FCC Part 27
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:j NTS EMC Test Data

WE ENGINEER SUCCESS

Client: Xetawave LLC Job Number:|JD103419

T-Log Number: T103448
Project Manager: Christine Krebill

Model:| Xeta7

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27 Class:|N/A

0.0- Analyzer Settings

Agilent Technologies, E444648
-i0.o- F: 756,850 MHz

SPam: 100 kHz

-20.0 RE: 300 He

WE: 3.00 kHz

Detector: POS

Akkn: 30 DB

RL Offset: 23,2 DB

Sweep Time: 1,05

Ref Lvl: 42.0 DBM

-30.0-

Amplitude

Camments

Power over span: -24. 77dBm
25.0 kHz Channel Spacing

' 1 1 1 1 1 M5k
756,800 756.820 756,840 756,860 756,880 756,900 F. 757 050000 MHz
Frequency (MHz)

I

"’

)

v

Cursor 1 7568000 -40.7 )= & Delta Freq. 100 kHe ;r ,;
. CNTS

cursorz  7se.o000 67 =& | paita Ammplitude  26.0

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 756,935 MHz
SPAM: 30.0 kHz
RE: 300 Hz
-Z0.0- wE: 3,00 kHz
o Deteckor: POS
B a0, e e e e e e o e e e e e e e e e et e e T ERRET Atkn: 30 DB
= RL Offset: 23.2 DE
_CEE Sweep Time; 307.8ms
-40.0- Ref Lvl: 42,0 DEM
=0.0 | Cammernts
b L]
-60.0- ! | ' | ‘ Power over span: -17.45dBm
' 25.0 kHz Channel Spacing
65,0

1 1 1 1 1 1 QPSK
756,970 756,975 756,980  7S6.985 756090 756,995 757000 f ws7.0s;onon MHz
Frequency (MHz)

Cursor 1 75e.a7on -zaa = &l Delta Freq. 30,0 kHz ;, .t
L P, I
’1" ‘r""' q s

cuwsorz  757.0000 550 =& | paia Ammplitude  26.0

WE ENGINEER SUCCE
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4) .'_'\
‘w q‘V NTS

WE ENGINEER SUCCESS

EMC Test Data

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448

Project Manager: Christine Krebill

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27

Class: N/A

0.0-

-10.0-

-20.0-

-30.0-

Amplitude

' 1 1 1 1 1 1 1 QPSK
FEE, QI:IEI 756,910 F5e.920  FEe.930  TSe.940 FS5e.950  Y5e.960 FS6.970 F.o7S57.050000 MHz

Cursor 1 F56.9000

Cursor 2 7569700

Analyzer Settings

Agilent Technologies, E444648
CF: 756,935 MHz

SPAM: 70.0 kHz

RE: 300 H=z

WE: 3.00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 0,75

Ref Lwl: 42,0 DBEM

Camments

Power over span: -21.68dBm
25.0 kHz Channel Spacing

Frequency (MHz)

-35.3 ﬂ‘_*‘iii Celta Freq. 70.0 kHz .'r" 1 ='- qu
L P,
61,3 i“_"“iﬂ Delta Amplitude  26.0 "h o il

WE ENGINEER SUCCE

0.0-

-10.0-

-£0.0-

-30.0-

Amplitude

-50,0 -}
756,800

Cursor 1 7S6.5000

Cursor 2 F56,9000

Analyzer Settings

Agilent Technologies, E444648
CF: 756,850 MHz

SPAM: 100 kHz

RE: 300 Hz

WE: 3.00 kHz

Deteckor: POS

Akkn: 30 DB

RL Offsek: 23.2 DB

Sweep Time: 1.0s

Ref Lvl: 42.0 DBM

Comments

' I Power over span: -26.71dBm
25.0 kHz Channel Spacing

| | I 1 I CQPSE
756.820 756.840 756,860 756.880 756,900 F: 757 050000 MHz
Frequency (MHz)

42,7 ﬂi“iﬂ Delta Freq. 100 kHz
ea7 =B |peita amplitude 26.0

WE ENGINEER SUCCE

R103641 Rev 1
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T%NTS EMC Test Data

‘w qg\’
Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10,0- _F: 756,985 MHz
SPAM: 30,0 kHz
-20.0- RE: 300 Hz
WE: 3.00 kHz
Detector: POS
g -30.0- abtn: 30 DR
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time; 307.8ms
Ref Lvl: 42.0 DEM
50,0
Camments
-60,0-
Power over span: -17.94dBm
25.0 kHz Channel Spacing
-70.0-

1 1 1 1 1 1 8PSk
756,970 756,975 756,980  7S6.985 756,090 756,995 757000 f. 7. 0s;onon MHz
Frequency (MHz)

Cursor 1 75e.a700 -zas = &l Delta Freq. 30,0 kHz

.f J-
- NTS
- ! ',1". FS,
Cursor 2 7570000 -04.5 i‘i‘i‘ Delta Armplitude 26,0 b { "'_'f

WE ENGINEER SUCCE

0.0- Analyzer Settings

Agilent Technologies, E444648
CF: 756,935 MHz

SPAM: 70.0 kHz

RE: 300 Hz

-25.0- WE: 3.00 kHz

Deteckor: POS

Akkn: 30 DB

RL Offsek: 23.2 DB

Sweep Time: 0.7s

Ref Lvl: 42.0 DBM

Amplitude

-a0.0-

Comments

Power over span: -Z2,96dBm
25.0 kHz Channel Spacing

1 |r | |I ‘
-75.0-

1 | | 1 | 1 I SRSk
756,900 756,910 756,920 756.930 756,940 756,950 756,960 756.970 F 757 050000 MHz
Frequency (MHz)

cursor 1 7se.9000 aro 4= & Delta Freq. 70.0 kHz
cursorz  7se.a7on 30 =& | paia smplitude 26,0

WE ENGINEER SUCCE
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NTS

WE ENGINEER SUCCESS

EMC Test Data

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448

Project Manager: Christine Krebill

Contact:| Sandee Malang

Project Coordinator:

Standard:|FCC Part 27

Class: N/A

0.0-

-10.0-

-20.0-

-30.0-

Amplitude

50,0

Analyzer Settings

Agilent Technologies, E444648
_F: 756,850 MHz

SPAR: 100 kHz

RE: 300 H=z

WE: 3.00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 1,05

Ref Lwl: 42,0 DBEM

Camments

1 1 1 1
7a6.520 756,540 7o6.560 756,550

Power over span: -26.95dBm
25.0 kHz Channel Spacing

I EPSK
¥56.900 f. 757050000 MHz

756,800
Frequency (MHz)
Cursor 1 7568000 -42.3 )= & Delta Freq. 100 kHe
cursar 2 756.9000  ea.3 =& | paia arplitude 26,0
WE ENGINEER SUCCE
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 756,935 MHz
SPAM: 30.0 kHz
- RE: 300 Hz
-z0.0
WE: 3.00 kHz
Detector: POS
[} R N I N N N YN S Y N N YN Y O I
T 300 Attn: 30 DB
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time; 307.8ms
Ref Lvl: 42.0 DBM
-50.0-
i Cornrments
-60.0-
Power over span: -19.62dBm
25.0 kHz Channel Spacing
-70.0-, 1 1 1 1 1 1 1604/
756,970 756,975 756,950 756,985 756,990 756,995 F57.000 r. 757.050000 MHz
Frequency (MHz)
Cursor 1 7560700 -2a.9 gl & Delta Freq. 30.0 kHz #-‘-ﬁ"",. >
o in e NTS
Cursor 2 7570000 -25.9 '%’ —i| B Delta arplitude  26.0 b . f il .

¥ WE ENGINEER SUCCE

R103641 Rev 1

FCC Part 27

Page 37




4) .'_'\

e NTS

EMC Test Data

1
W q‘V
Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g -~ .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- F: 756,935 MHz
SPam: 70.0 kHz
-20.0- RE: 300 Hz
WE: 3.00 kHz
o 30.0- Dieteckar: POS
= Akkn: 30 DB
= RL Offset: 23.2 DE
_CEE Sweep Time: 0.7s
Ref Lvl: 42.0 DBM
Camments
Power over span: -23.91dBm
25.0 kHz Channel Spacing
-50.0- 1 1 1 1 1 1 1 160AM
756,900 756,910 7S6.920 756,930 756,940 756,950 756,960  FS6.970 F 757.050000 MHz
Frequency (MHz)
Cursor 1 7560000 -35.4 )= & Delta Freq. 70,0 kHz ;r ,;
: | i ZNTS
Cursor 2 7569700 -&1.4 '%’ —i| B Delta arplitude  26.0 e vl
WE ENGINEER SUCCE
0.0- Analyzer Settings
_ Agilent Technologies, E444648
-10.0 CF: 756.850 MHz
SPam: 100 kHz
200 RE: 300 Hz
WE: 3.00 kHz
-30.0-
o Deteckor: POS
= Akkn: 30 DE
= FL Offset: 23,2 DB
_CEE Sweep Time: 1.0s

Ref Lyl 42.0 DBM

Comments

-G5.0 -
756,500
Cursor 1 7S6.5000
Cursor 2 F56,9000

Power over span: -Z8,44dBm
25.0 kHz Channel Spacing

I I I 1 I 160480
756,820 756,840 756,860 756,880 796,900 f. 757 050000 MHz

Frequency (MHz)
-45.3 ﬂi“iﬂ Delta Freq. 100 kHz

713 = 6

Delta Amplitude  26.0

(=3 4

WE ENGTINEER SU

=

R103641 Rev 1
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e NTS

EMC Test Data

1
W qg\’
Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: Xeta7 . g -~ .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 756,935 MHz
SPaM: 30.0 kHz
_ RE: 300 Hz
-20.0
WE: 3.00 kHz
Detector: POS
[11] —
0 -30.0 abtn: 30 DR
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time; 307.8ms
Ref Lvl: 42.0 DBM
-B0.0-
Cornrments
-60.0-
Power over span: -20.11dBm
25.0 kHz Channel Spacing
-70.0-; \ \ | | | | 320AM
756,970 756,975 FEE,930 756,985 F5E,990 FEE,995 F57.000 r. 757.050000 MHz
Frequency (MHz)
Cursor 1 7560700 -za1 )= & Delta Freq. 30,0 kHz ;r ,;
: | i ZNTS
Cursor 2 7570000 -525.1 '%’ —i| B Delta arplitude  26.0 L 1.l
WE ENGINEER SUCCE
0.0- Analyzer Settings
_ Agilent Technologies, E444648
-10.0 F: 756,935 MHz
SPam: 70,0 kHz
200 RE: 300 Hz
WE: 3.00 kHz
-30.0-
o Deteckor: POS
= Akkn: 30 DE
= FL Offset: 23,2 DB
_CEE Sweep Time: 0.7s
Ref Lvl: 42.0 DEM
Comments
Power over span: -Z4,13dBm
- 25.0 kHz Channel Spacing
-850 1 1 1 1 1 1 1 320AM
756,900 756,910 756920 7SE.930 756,940 756950 756960  FS6.970 F 757.050000 MHz
Frequency (MHz)
Cursor 1 75e.0000  -ara = & Delta Freq.  70.0 kHz
cursorz  7se.a7on -3 =& | paia smplitude 26,0

=g

WE ENGTINEER SU

R103641 Rev 1
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= NTS EMC Test Data

Client: Xetawave LLC Job Number:|JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- F: 756,550 MHz
SPaM: 100 kHz
-20.0 - RE: 300 Hz
WwE: 3.00 kHz
o 30.0- Deteckor; POS
9 Attn: 30 DB
= -40.0- RL Offset: 23.2 DE
o B A SO W7 TR IR T Sweep Time: 1.0
-30.0- Ref Lwl: 42.0 DBM

Camments

Power over span: -28. 76dBm
25.0 kHz Channel Spacing

&
1 1 1 1 1 F208M
756.820 756,840 756,860 756,880 756,900 f. 57 050000 MHz
Frequency (MHz)

50,01
756,500

-

Cursor 1 756.8000 444 4 i BT Delta Freq. 100 kHz ™ >
i “ENTS
Cursor 2 756,000 704 il @87 | pelta Armplitude 26.0 e |

WE ENGINEER SUCCE
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4) .'_'\
‘w qg\’ NTS

WE ENGINEER SUCCESS

EMC Test Data

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448

Project Manager: Christine Krebill

Contact:| Sandee Malang

Project Coordinator:

Standard:|FCC Part 27

Class: N/A

Block edge at 757 MHz, 50 kHz channel spacing

0.0- Analyzer Settings
Agilent Technologies, E444648
00— CF: 756,985 MHz
SPaM: 30.0 kHz
RE: 620 Hz
-20.0- WwE: 6.20 kHz
o Deteckor: POS
= Akkn: 30 DB
3 _ -
= 30.0 RL Offset: 23.2 DE
_CEE Sweep Time; 72.3ms
-40.0- Ref Lvl: 42.0 DBM
-50.0- Cornments
Power over span: -24.69dBm
- 50.0 kHz Channel Spacing
-62.5- ; | i i | i MsK
756,970 756,975 756,980  7S6.985 756090 756,995 FST.O000 f. w7 0osTSO pMHz
Frequency (MHz)
Cursor 1 756.9700  -35.1 Bt | @7 Delta Freq. 30,0 kHz ;r " .
- _ENTS
- ‘l I
cursorz 7570000 611 |- B | pas arplitude 26,0 L
WE ENGINEER S
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- ©F: 756,935 MHz
SPam: 70,0 kHz
-20.0- RE: 620 Hz
WE: £.20 kHz
o -30.0- Deteckor: POS
= Akkn: 30 DE
= FL Offset: 23,2 DB
_CEE Sweep Time: 168,3ms
Ref Lvl: 42.0 DEM
Comments
Power over span: -23,77dBm
50.0 kHz Channel Spacing
-i0,0-1 \ | | | | | | MSK
756,900 756,910 756,920 796,930 796,940 756.950 FS6.960  7S6.970 f. 757093750 MHz
Frequency (MHz)
Cursor 1 75e.0000 345 )= & Delta Freq.  70.0 kHz
cursorz  7se.a7on 05 =& | paia Ammplitude  26.0

WE ENGINEER SUCCE

R103641 Rev 1 FCC Part 27

Page 41




2
P
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- EMC Test Data
WY cincen sucerss
Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: Xeta7 . g -~ .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- F: 756,650 MHz
SPam: 100 kHz
-20.0 - RE:! 620 Hz
WE: 6.20 kHz
o 30.0- Dieteckar: POS
= Akkn: 30 DB
£ -40.0 e e e e e e e RL Offset: 23.2 DE
_CEE Sweep Time; 240, 1ms
-30.0- Fef Lwl: 42.0 DBM
-60,0-
Cornrments
=700 Power over span: -28.28dBm
50.0 kHz Channel Spacing
-60.0- 1 1 1 1 I MSK
756,800 756.520 756,590 756,860 756,580 756,900 [, 757.093750 MHz
Frequency (MHz)
Cursor 1 7568000 -40.s )= & Delta Freq. 100 kHz ™, >
184 < NTS
- - ‘I
Cursor 2 F56,9000 -66.5 '%’ —i| B Delta arplitude  26.0 {p=. { il .
» WE ENGINEER SUCCE
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 755,935 MHz
SPam: 30,0 kHz
RE: 620 Hz
-20.0- WEB: 6.20 kHz
o Deteckor: POS
= Akkn: 30 DE
= -30.0- FL Offset: 23,2 DB
_CEE Sweep Time: 72.3ms
40.0- Ref Lvl: 42.0 DEM
500 Comments
I i i Power over span: -18.42dBm
| 50.0 kHz Channel Spacing
-60.0- 1 1 1 1 1 I QPSK
Foe,970 756,975 F56,9580 756,985 756,990 Fo6,995 Fa7.000 F. 757.093750 MH=
Frequency (MHz)
cursor 1 75e.a7o0 -zre )= & Delta Freq. 30,0 kHz
cursorz 7570000 539 =& | paia Ammplitude  26.0
R103641 Rev 1 FCC Part 27 Page 42
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NTS
L2 EMC Test Data
WY cincen sucerss
Client: Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 756,935 MHz
SPAM: 70,0 kHz
_20.0- RE: 620 Hz
WEB: 6.20 kHz
Dekeckor: POS
i -
=L e e e e e e e e e e Aktn: 30 DB
= FL Offset: 23,2 DB
_CEE -40,0- Sweep Time: 168,3ms
Ref Lwl: 42.0 DEM
-50,0-
. | Comments
s 1 I ' Power over span: -23,25dBm
50.0 kHz Channel Spacing
-Fo0-y 1 1 1 1 1 1 I QPSK
7S6.900 756,910 756,920  FSA.930  FS5.940 756,950 FSA.960  TSE.970 F 757093750 MHz
Frequency (MHz)
Cursor 1 75e.0000  -zze = & Delta Freq.  70.0 kHz
cursorz  7se.a7on sae =& | paia Ammplitude  26.0

WE ENGINEER SUCCE

Amplitude

Analyzer Settings

Agilent Technologies, E444648
_F: 756,850 MHz

SPAR: 100 kHz

RE: 520 H=z

WE: 6,20 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 240.1ms

Ref Lwl: 42,0 DBEM

1 1 1 1
7a6.520 756,540 7o6.560 756,550

756,800
Frequency (MHz)

Cursor 1 75e.8000 435 4= &l Delta Freq. 100 kHz

cursar 2 7s6.9000  69.5 =& | paia Amplitude  26.0

'(I-
¥
L

Camments

Power over span: -30.16dEBm
50.0 kHz Channel Spacing

I QPSE
¥56.900 f. 757 095750 MHz

-

iYa
X

[

£NTS

¥ WE ENGINEER S

ucCcoe

R103641 Rev 1
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T%NTS EMC Test Data

‘w qg\’
Client: Xetawave LLC Job Number:|JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g — -
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
10.0- CF: 756,985 MHz
SPaM: 30.0 kHz
RE: 620 Hz
-20.0- WE! 6,20 kHz
o Deteckor: POS
S -30.0- Aktn: 30 DB
= RL Offset: 23.2 DE
_CEE Sweep Time; 72.3ms
-40.0- Ref Lyl 42.0 DBM
-50,0-
Camments
-60.0- | I I : | Ir Power over span: -20.81dBm
E\-SIEI . 50.0 kHz Channel Spacing

1 1 1 1 1 1 8PSk
756,970 756,975 756,980  7S6.985 756090 756,995 757000 f. 57 0osTS0 MHz
Frequency (MHz)

Cursor 1 75e.a700 2o = &l Delta Freq. 30,0 kHz

.f J-
- NTS
- ! ',1". FS,
Cursor 2 7570000 -05.6 i‘i‘i‘ Delta Armplitude 26,0 b { "'_'f

WE ENGINEER SUCCE

0.0- Analyzer Settings

Agilent Technologies, E444648
CF: 756,935 MHz

SPAM: 70.0 kHz

RE: 620 Hz

-25.0- WE: £.20 kHz

Deteckor: POS

Akkn: 30 DB

RL Offsek: 23.2 DB

Sweep Time: 163.3ms

Ref Lvl: 42.0 DBM

Amplitude

Comments

Power over span: -Z4,.50dBm
50.0 kHz Channel Spacing

1 1 1 1 1 1 1 1 BPakK
756.900 756,910 756,920 756.930 756,940 756,950 756,960  756.970 F 757 003750 MHz
Frequency (MHz)

Cursor 1 7Se.9000 -3m.a 9= & Delta Freq. 70.0 kHz
cursorz  7searon s =& | paia smplitude 26,0

WE ENGINEER SUCCE
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‘w qg\’ NTS

WE ENGINEER SUCCESS

EMC Test Data

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448

Project Manager: Christine Krebill

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27

Class: N/A

0.0-
-10.0-

-20.0-

-30.0-

Amplitude

756, SEIIII

Cursor 1 56,5000

Cursor 2 F56,9000

Analyzer Settings

Agilent Technologies, E444648
_F: 756,850 MHz

SPAR: 100 kHz

RE: 520 H=z

WE: 6,20 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 240.1ms

Ref Lwl: 42,0 DBEM

Camments

Power over span: -30.20dBm
50.0 kHz Channel Spacing

1 1 1 1 1 8PSk
756.820 756,840 756,860 756,880 756,900 f. 757 005750 MHz
Frequency (MHz)

-42.0 ﬂ‘_*‘iii Celta Freq. 100 kHz .'r" 1 -'- qu
L 4
68,0 i“_"“iﬂ Delta Amplitude  26.0 "h o il

WE ENGINEER SUCCE

Amplitude

Analyzer Settings

Agilent Technologies, E444648
CF: 756,985 MHz

SPAM: 30,0 kHz

RE: 620 Hz

WE: £.20 kHz

Deteckor: POS

Akkn: 30 DB

RL Offsek: 23.2 DB

Sweep Time: 72,3ms

Ref Lvl: 42.0 DBM

Comments

-60.0-
-65.0-

| | | | I I 160480
756,970 756,975 756,980 756,955 756,990 756,995 797000 Fi 757093750 MHz

Cursor 1 56,9700

Cursor 2 FE7.0000

Power over span: -20,76dBm
50.0 kHz Channel Spacing

Frequency (MHz)

-Z29.4 ﬂi“iﬂ Delta Freq. 30,0 kHz
s5.4 =B | peita amplitude 26.0

WE ENGINEER SUCCE

R103641 Rev 1
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‘w qg\’

e NTS

WE ENGINEER SUCCESS

EMC Test Data

Client:

Xetawave LLC

Job Number:|JD103419

Model:

Xeta7

T-Log Number: T103448

Project Manager: Christine Krebill

Contact:

Sandee Malang

Project Coordinator:

Standard:

FCC Part 27

Class: N/A

0.0-

-25.0-

Amplitude

756, QEIIII

Analyzer Settings

Agilent Technologies, E444648
CF: 756,935 MHz

SPAM: 70.0 kHz

RE: 520 H=z

WE: 6,20 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 165.3ms

Ref Lwl: 42,0 DBEM

Camments

1 1 1 1
798,910 756,920 FSe.930 V56,940

Power over span: -24.99dBm
50.0 kHz Channel Spacing

1 1 [ 160480
756,950 V5e.980  FSe.970 f. 757.093750 MHz

Frequency (MHz)
Cursor 1 7560000 -3s.z gl = & Delta Freq. 70,0 kHz ;r ,;
: | i ZNTS
Cursor 2 7569700 -61.2 '%’ —i| B Delta arplitude  26.0 L f""
WE ENGINEER SUCCE
0.0- Analyzer Settings
_ Agilent Technologies, E444648
-10.0 CF: 756,850 MHz
SPam: 100 kHz
-20.0- RE: 620 Hz
WE: £.20 kHz
-30.0-
o Deteckor: POS
= Akkn: 30 DE
= FL Offset: 23,2 DB
_CEE Sweep Time: 240, 1ms
Ref Lvl: 42.0 DEM

1
756,500

1 1 1
Fa6.320 756,840 7a6.860

Frequency (MHz)
Cursor 1 7568000 443 |- & Delta
Cursorz  7Se.e000  -7o.s el = &l

Delta Amplitude  26.0

Comments

Power over span: -31.32dB
50.0 kHz Channel Spacing

1 1 16040
¥o6.580 #96.900 £ 757093750 MHz

Freq. 100 kHz

WE ENSTINEER SUC

(=3 4

R103641 Rev 1
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T%NTS EMC Test Data

‘w qg\’
Client: Xetawave LLC Job Number:|JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g — -
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10,0- _F: 756,985 MHz
SPAM: 30,0 kHz
-20.0- RE: 620 Hz
WwE: 6.20 kHz
Deteckor: POS
g -30.0- abtn: 30 DR
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time; 72.3ms
Ref Lvl: 42.0 DEM
50,0
Camments
-60,0-
Power over span: -19.77dBm
50.0 kHz Channel Spacing
-70.0-

1 1 1 1 1 [ F208M
756,970 756,975 7SA.980  7S6.MES FSA.900 756,995 757000 F 757 005750 MHE
Frequency (MHz)

I
‘r-r"

v

Cursor 1 756.9700 -25.4 ﬂ‘_*‘iii Celta Freq. 30.0 kHz ;’ 7
_NTS
1

. e #
Cursor 2 7570000 -54.4 i“_’-“ii‘ Delta Armplitude 26,0

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- F: 756,935 MHz
SPam: 70,0 kHz
-20.0- RE: 620 Hz
WEB: 6.20 kHz
-30.0- Dekeckor: POS

Akkn: 30 DE

RL Offsek: 23.2 DB
Sweep Time: 163.3ms
Ref Lvl: 42.0 DBM

Amplitude

Comments

Power over span: -25.61dBm
50.0 kHz Channel Spacing

-a0.0-} \ : | | | | I 320AM
756.900 756,910 756,920 756.930 756,940 756,950 756,960  756.970 F. 757 003750 MHz
Frequency (MHz)

Cursor 1 7Se.9000 365 4= & Delta Freq. 70.0 kHz
cursorz  7searon 25 =B | paia smplitude 26,0

WE ENGINEER SUCCE
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A qg\’ NTS

WE ENGINEER SUCCESS

EMC Test Data

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448
Project Manager: Christine Krebill

Contact:| Sandee Malang

Project Coordinator:

Standard:|FCC Part 27

Class: N/A

0.0-

-10.0-

-20.0-

-30.0-

Amplitude

-55.0-)
756,500

Cursor 1 56,5000

Cursor 2 F56,9000

1
7a6.520

-42.3 ﬂ‘_*‘iii Celta Freq. 100 kHz .'r" 1 -'- qu
L 4
58,3 i“_"“iﬂ Delta Amplitude  26.0 "h o il

Analyzer Settings

Agilent Technologies, E444648
_F: 756,850 MHz

SPAR: 100 kHz

RE: 520 H=z

WE: 6,20 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 240.1ms

Ref Lwl: 42,0 DBEM

Camments

Power over span: -31.35dBm
50.0 kHz Channel Spacing

1 1 1 1 F208M
756,840 756,860 756,880 756,900 r. 757.093750 MHz
Frequency (MHz)

WE ENGINEER SUCCE

R103641 Rev 1
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e NTS

EMC Test Data

o LE S
Client:| Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7?
odel: Xeta Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A

Block edge at 757 MHz, 100 kHz channel spacing

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 756,985 MHz
' SPAR: 30,0 kHz
RE: 1.00 kHz
-20.0- WE: 3.00 kHz
o Deteckor: POS
= AkEn: 30 DB
= -30.0- FL Offset: 23,2 DB
_CEE Sweep Time: 23.8ms
00— Reef Lvl: 42,0 DEM
500 Comments
! Power over span: -23,97dBm
I | 100.0 kHz Channel Spacing
-60.0- 1 1 1 1 1 I M5k,
756.970 756,975 796,980 796,985 756,990 796,995 757000 757125000 MHe
Frequency (MHz)
cursor 1 75e.9700  -zan )= & Delta Freq. 30,0 kHz
cuwsorz 7570000 550 =& | paia smplitude 26,0
WE ENSINEER S UCCE
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 756,935 MHz
SPAM: 70.0 kHz
-20.0- RE: 1.00 kHz
WE: 3.00 kHz
Detector: POS
[ -
0 -30.0 abtn: 30 DR
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time; 67.0ms
Ref Lvl: 42.0 DBM
-50.0-
- Cornrments
- | ' LR | 1 Power over span: -26,15dEm
100.0 kHz Channel Spacing
-70.0-5 1 1 1 1 1 1 1 MSE
756,900 7S6.910 7SA.920 756030 756040 FS6.950  FSA.960  FSE.SF0 R 757125000 MHE
Frequency (MHz)
Cursor 1 7560000 -345 )= & Delta Freq. 70,0 kHz ;r " .
A
. | i ZNTS
Cursor 2 7569700 -60.5 '%’ —i| B Delta arplitude  26.0 L f""
WE ENGINEER SUCCE
R103641 Rev 1 FCC Part 27 Page 49
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‘w qg\’ NTS

WE ENGINEER SUCCESS

EMC Test Data

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448

Project Manager: Christine Krebill

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27

Class: N/A

0.0-

-25.0-

Amplitude

1
o
=
o

|

Analyzer Settings

Agilent Technologies, E444648
_F: 756,850 MHz

SPAR: 100 kHz

RE: 1.00 kHz

WE: 3.00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 95,6ms

Ref Lwl: 42,0 DBEM

Camments
Power over span: -30.06dEm

-75.0-
756,500

Cursor 1 56,5000

Cursor 2 F56,9000

100.0 kHz Channel Spacing

1 1 1 1 1 M5k
756.820 756,840 756,860 756,880 756,900 F. 757 {25000 MHz
Frequency (MHz)

azn - & Delta Freg, 100 kHz ;’. - :.‘., qu
L o
8.0 l-HBd |paita ampitude 2.0 s Yol

WE ENGINEER SUCCE

0.0-
5.0-
-10.0-
-15.0-
-£0.0-
-£3.0-
-30.0-
-35.0-
-40.0 -
-45.0 -

Amplitude

Analyzer Settings

Agilent Technologies, E444648
CF: 756,985 MHz

SPAM: 30,0 kHz

RE: 1.00 kHz

WE: 3.00 kHz

Deteckor: POS

Akkn: 30 DE

RL Offsek: 23.2 DB

Sweep Time: 28.8ms

Ref Lvl: 42.0 DBM

Comments

Power over span: -15,13dBm
100.0 kHz Channel Spacing

50,05

| | | I I I CQPSE
756,970 756,975 756,980 756,955 756,990 756,995 797000 fr 757125000 MHz

Cursor 1 56,9700

Cursor 2 FE7.0000

Frequency (MHz)

-23.1 ﬂi“iﬂ Celta Freq. 30.0 kHz
a1 =B | peita amplitude 26.0

WE ENGINEER SUCCE

R103641 Rev 1
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T%NTS EMC Test Data

‘w qg\’
Client: Xetawave LLC Job Number:|JD103419
T-Log Number: T103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
100 CF: 756,935 MHz
SPAM: 70,0 kHz
RE: 1.00 kHz
-20,0- WE: 3,00 kHz
o i i = Detector: POS
= Attn: 30 DB
= -30.0- RL Offset: 23.2 DE
_CEE Sweep Time; 67.0ms

Ref Lyl 42.0 DBM

AT

-50.0- | [ t ]
I Power over span: -14.59dBm
100.0 kHz Channel Spacing

-60,0-1 \ | ' | | | OPSK
756.900  756.910 756.920 756.930 756.940 7S6.950 7S6.960  756.97( F: 757125000 MHz
Frequency (MHz)

4
"’

v

Cursar 1 756.9000 -24.0 ﬂ‘_*‘iii Delta Freq. 70.0 kHz ;’ -i
. NTS

K
— s
cuwsorz  7searon 500 =& | pais Ammplitude  26.0

WE ENGINEER SUCCE

0.0- Analyzer Settings

Agilent Technologies, E444648
00— CF: 756,650 MHz

SPam: 100 kHz

RE: 1.00 kHz

20,0~ WE: 3.00 kHz

Deteckor: POS

Akkn: 30 DE

RL Offset: 23,2 DB

Sweep Time: 95,6ms

Ref Lvl: 42.0 DEM

Amplitude

Comments

| i Power over span: -Z1,50dBm
| 100.0 kHz Channel Spacing

1 | | I I CQPSE
756,800 756.820 756.840 756,860 756.880 756,900 F: 757 125000 MHz
Frequency (MHz)

Cursor 1 7se.aoon 307 4= & Delta Freq. 100 kHz
cursorz  7sso000 567 =& | paia smplitude 26,0

WE ENGINEER SUCCE
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T%NTS EMC Test Data

‘w qg\’
Client: Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7
Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
-5.0- agilent Technologies, E444648
CF: 756,985 MHz
-10.0- SPAM: 30,0 kHz
50— RE: 1.00 kHz
' WE: 3,00 kHz
-20,0- Detector: POS
Attn: 30 DB

Amplitude
ra
o
=
|

RL Offsek: 23,2 DE
Sweep Time: 28,8ms
Ref Lwl: 42,0 DBEM

Camments
Power over span: -14.93dBm

50,01

1 1 1 1 1 1 SPSK
756,970 756,975 756,980 756,985 756,990 756,905 FEP.000 f. 757125000 MHz

7se.0700 217 4l =i e Delta Freq. 30,0 kHz

| 100.0 kHz Channel Spacing

Frequency (MHz)

Cursor 1 .a‘ .i.
184 { - NTS
. v 4
Cursor 2 7570000 -47.7 '%’ —i| B Delta arplitude  26.0 L f""
WE ENGINEER SUCCE
0.0- Analyzer Settings
-5.0- Agilent Technologies, E44464
_ CF: 756,935 MHz
-10.0 SPAM: 70,0 kHz
-15.0- RE: 1.00 kHz
WE: 3.00 kHz
o 200 Deteckor: POS
T T ot it b bt N IS =T atkn: 30 DB
= 30.0- FL Offset: 23,2 DB
_CEE T Sweep Time: 67.0ms
-35.0- Ref Lvl: 42.0 DBM
-40,0-
-45.0- L Comrments
50.0- Power over span: -14,72dBm

-55.0- \ | | | | | | 8PSk
756,900 756,910 756,920 756,930 756,940 756,950 756,960 756.970 f. 757125000 MHz

Cursar 1

Cursar 2

100.0 kHz Channel Spacing

Frequency (MHz)

756.0000 247 =i &l Delta Freq. 70,0 kHz

56,9700 -50.7 ﬁii"iﬂ Delta amplitude  26.0

WE ENGINEER SUCCE
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T%NTS EMC Test Data

‘w qg\’

WE ENGINEER SUCCESS

Client: Xetawave LLC Job Number:|JD103419

T-Log Number: T103448
Project Manager: Christine Krebill

Model:| Xeta7

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27 Class:|N/A

0.0- Analyzer Settings

Agilent Technologies, E444648
-10.0- _F: 756,850 MHz

SPAR: 100 kHz

RE: 1.00 kHz

WE: 3.00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 95,6ms

Ref Lwl: 42,0 DBEM

-Z20.0-

Amplitude

Camments

Power over span: -23.01dBm
100.0 kHz Channel Spacing

' 1 1 1 1 1 8PSk
756,800 756.820 756,840 756,860 756,880 756,900 f. 757 {25000 MHz
Frequency (MHz)

4 i

‘r-r"

v

Cursor 1 7Se.m000 -azs = & Delta Freq. 100 kHe ;, Ly
_NTS
1

K
— s
cuwsorz  7seo0o0 sas =& |pais Ammplitude  26.0

WE ENGINEER SUCCE

Analyzer Settings

Agilent Technologies, E444648
CF: 756,955 MHz

SPAM: 30.0 kHz

RE: 1.00 kHz

WE: 3.00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 28,8ms

Ref Lwl: 42,0 DBEM

Amplitude

Camments

Power over span: -14.90dBm
100.0 kHz Channel Spacing

50,0~ . 1 . . N | | 1604
756,970 756,975 756,980  7S6.985 756090 756,995 FST.000 f wo7 {zS5000 MHz
Frequency (MHz)

K
/ - 4

cuwsorz  757.0000  -4az =& |paia arplitude 26,0 A

Cursor 1 7Se.a7on -zzz = &l Delta Freq. 30,0 kHz ;, Ly
~CNTS

WE ENGINEER SUCCE
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T%NTS EMC Test Data

‘w qg\’
Client: Xetawave LLC Job Number:|JD103419
T-Log Number: T103448
Model: | Xeta7
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
100 CF: 756,935 MHz
SPAM: 70,0 kHz
RE: 1.00 kHz
-20,0- WE: 3,00 kHz
o B S S o - Deteckor: POS
= Attn: 30 DB
= -30.0- RL Offset: 23.2 DE
c
=

-40.0-

-50.0-

60,0}

1 1 1 1 1 1 [ 16080
7S6.900 V56,910 YS6.920  FHE.930  FS6.940  YS6.950  FRE.960  VSE.970 F. 757.175000 MHz

Cursor 1

Cursor 2

7ee.on0n 244 40— Bl Delta Freq. 70.0 kHz ;f, Ly q
- ! ',1". FS,
me.a700 504 B | peita smplitude 26,0 LN I s

Sweep Time: 67,0ms

I ‘ l Ref Lvl: 42.0 DBM
, ‘ Camments

1 1 T 1
| I | I Power over span: -15.53dBm

100.0 kHz Channel Spacing

Frequency (MHz)

WE ENGINEER SUCCE

0.0-

-10.0-

-20.0-

-30.0-

Amplitude

-60.0- |
' Power over span: -23,20dBm
100.0 kHz Channel Spacing
7.0~ ! \ | | | 1604M
756,800 756.820 756.840 756,860 756.880 756,900 F. 757 125000 MHz
Frequency (MHz)

Cursor 1 75e.g000  -zzs el & Delta Freg, 100 kHz
cursorz  7se.ooo0 sa5 =& | paia Ammplitude  26.0

Analyzer Settings

Agilent Technologies, E444648
CF: 756,850 MHz

SPAM: 100 kHz

RE: 1.00 kHz

WE: 3.00 kHz

Deteckor: POS
_______________________________________ Akkn: 30 DE

RL Offsek: 23.2 DB

Sweep Time: 95,6ms

Ref Lvl: 42.0 DBM

Comments

WE ENGINEER SUCCE
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T%NTS EMC Test Data

‘w qg\’
Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g -~ .
Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
50— Agilent Technologies, E444648
' _F: 756,985 MHz
-10,0- SPAM: 30,0 kHz
RE: 1.00 kHz
-15.0- WE: 3,00 kHz
o S A A A A A A Detector: POS
= -20.0- &ttn: 30 DB
= RL Offset: 23.2 DE
g -Z5.0- Sweep Time: 28.7ms
30.0- Ref Lvl: 42.0 DEM
~3=.0- Cormrnets
-40.0- Power over span: -13.99dEm
100.0 kHz Channel Spacing
-45,0 -1 -

1 [ 1 1 [ 1 F208M
756,970 756,975 756,980 756,985 756,990 756,995 FE7.000 f. 757125000 MHz

Cursor 1

Cursor 2

7ee.0700 191 = & Delta Freq. 30,0 kHz ;r L :- qu
- ! ',1". %,
7570000 45 =& | paia arplitude 26,0 L v"'

Frequency (MHz)

WE ENGINEER SUCCE

0.0-
'5||:|_
-10.0-
-15.0-
-20.0-
-£3.0-
-30.0-
-35.0-
-40,0-
-45.0-
-50.0-

Amplitude

Analyzer Settings

Agilent Technologies, E444648
CF: 756,935 MHz

SPAM: 70.0 kHz

RE: 1.00 kHz

WE: 3.00 kHz

Deteckor: POS

Akkn: 30 DE

RL Offsek: 23.2 DB

Sweep Time: 66,9ms

Ref Lvl: 42.0 DBM

Comments

Power over span: -15.87dBm
100.0 kHz Channel Spacing

-35.0-

Cursar 1

Cursar 2

1 | | 1 | I I 320480
756,900 FSe.910 796,920 Y96.930 796,940 Y96.950  TS6.960  7S6.970 F, 757.125000 MHz

756,9000 -27.1 ﬂi“iﬂ Celta Freq. 70.0 kHz

56,9700 -53.0 ﬁii"iﬂ Delta amplitude  26.0

Frequency (MHz)

WE ENGINEER SUCCE
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=NTS EMC Test Data

Client: Xetawave LLC Job Number:|JD103419
T-Log Number: T103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- iZF: 756,850 MHz
SPak: 100 kHz
_ RE: 1.00 kHz
-20.0
WwE: 3.00 kHz
Deteckor: POS
[11] —
g -30.0 Attn: 30 DB
= RL Offset: 23.2 DE
_CEE Sweep Time; 95,6ms
Ref Lvl: 42.0 DBM
Camments
Power over span: -24.46dBm
100.0 kHz Channel Spacing
-70.0-, 1 1 1 1 | 320AM
756,800 756,520 756,540 756,860 756,880 FEE.O00 F. 757 125000 MHz

Frequency (MHz)

-

Cursor 1 7S6.8000 376 i BT Delta Freq. 100 kHz ™ >
i “ENTS
Cursor 2 756.2000 586 =il @7 |pelta armplitude 26.0 d -l [

WE ENGINEER SUCCE
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WE ENGINEER SUCCESS

EMC Test Data

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448

Project Manager: Christine Krebill

Contact:| Sandee Malang

Project Coordinator:

Standard:|FCC Part 27

Class: N/A

Block edge at 757 MHz, 200 kHz channel spacing

0.0- Analyzer Settings
_ Agilent Technologies, E444648
-10.0 CF: 756,985 MHz
SPAM: 30,0 kHz
~=0.0 RE: 200 Hz
WE: 2.00 kHz
-30.0-
o Deteckor: POS
'E -40.0- akkn: 30 DB
= FL Offset: 23,2 DB
£ =n.0- Sweep Time: 0.4s5
Ref Lvl: 42.0 DBM
-60.0-
-70.0- Comrments
Power over span: -34.64dBm
- 200.0 kHz Channel Spacing
-85.0 1 1 1 1 1 1 MSE
756,970 756,975 796,980 796,985 756,990 796,995 757000 F 757 237500 MHE
Frequency (MHz)
Cursor 1 75e.9700 479 ] & Delta Freq. 30,0 kHz
cusorz 7570000 -7ae =& | paia Ammplitude  26.0
WE ENSINEER S UCCE
0.0- Analyzer Settings
0.0- Agilent Technologies, E444648
' CF: 756,935 MHz
-20.0- SPam: 70.0 kHz
RE: 200 Hz
-30.0- WE: Z.00 kHz
o Deteckor: POS
2 -40.0- Akkn: 30 DB
= RL Offset: 23.2 DE
_CEE -50.0- Sweep Time: 1.1s
600 Ref Lvl: 42.0 DBM
~0.0- Comments
-30.0- Power over span: -33.48dBm
200.0 kHz Channel Spacing
-90.0- 1 1 1 1 1 1 1 MSE
756,900 Y96.,910 96,920 V56,930 V96,940  FS6.950  FHe.960  FSe.970 f. 757.237500 MHz
Frequency (MHz)
Cursor 1 756.9000 -49.1 Bt | @ Delta Freq. 70,0 kHz ;r ,;
- "¢ NTS
Cursor 2 7569700 =73 '%’ —i| B Delta arplitude  26.0 L f""

WE ENGINEER SUCCE

R103641 Rev 1
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T%NTS EMC Test Data

o LE S
Client:| Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7?
odel: Xeta Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A

Amplitude

756,
Cursor 1

Cursor 2

Analyzer Settings

Agilent Technologies, E444648
_F: 756,850 MHz

SPAR: 100 kHz

RE: 200 H=z

WE: 2,00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 1,55

Ref Lwl: 42,0 DBEM

Camments

Power over span: -33.34dBm
200.0 kHz Channel Spacing

1 1 1 1 1 M5k
‘00 756.820 756,840 756,860 756,880 756,900 f. 757 237500 MHz
Frequency (MHz)

7ee.a000 a1 4] Bl Delta Freq. 100 kHz ;f, Ly q
- ! ',1". FS,
me.a000 671 BB | peita smplitude 26,0 LN I s

WE ENGINEER SUCCE

0.0-

-10.0-

-20.0-

-30.0-

Amplitude

-40.0-

-50.0-

Analyzer Settings

Agilent Technologies, E44464
CF: 756,985 MHz
SPAM: 30,0 kHz
RE: 200 Hz
WE: 2.00 kHz
7y ] ) o Deteckor: POS
AkEn: 30 DB
RL Offsek: 23.2 DB
Sweep Time: 0,45
Ref Lvl: 42.0 DBM

Comments

-60.0-

756,

Cursar 1

Cursar 2

I Power over span: -16,00dBm
200.0 kHz Channel Spacing

1 I I I I I I CQPSE
970 FoB.970 Fo6,980 Fo6,985 Fo6,930 706,995 FEF.000 f. 757 257500 MHz

Frequency (MHz)

756.9700 -23.6 ﬂi“iﬂ Celta Freq. 30.0 kHz

7570000 -5l ﬁii"iﬂ Delta amplitude  26.0

WE ENGINEER SUCCE
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Client: Xetawave LLC Job Number:|JD103419

T-Log Number: T103448

Model: Xeta7
odek|nela Project Manager:| Christine Krebill

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27 Class:|N/A

0.0- Analyzer Settings

Agilent Technologies, E444648
-10.0- CF: 756,935 MHz

SPAM: 70.0 kHz

RE: 200 Hz

WE: Z.00 kHz

Detector: POS

-30.0- Attn: 30 DB

RL Offset: 23.2 DB

Sweep Time: 1,15

Ref Lvl: 42.0 DBM

-Z20.0-

Amplitude

Camments

Power over span: -17.18dBm
200.0 kHz Channel Spacing

70,05 . \ | | | | | OPsK
756,900 756,910 756,920 756,230 7S6.940 756.950  7SE.960  7S6.970 f o7 237500 MHz
Frequency (MHz)

Cursor 1 75e.0000 345 = &l Delta Freq. 70.0 kHz
cuwsorz  7searon -s05 =& | paia Amplitude  26.0

WE ENGINEER SUCCE

0.0- Analyzer Settings

Agilent Technologies, E444648
CF: 756,850 MHz

SPAM: 100 kHz

RE: 200 Hz

-25.0- WE: 2.00 kHz

Deteckor: POS
______________________________________________ Akkn: 30 DB

RL Offsek: 23.2 DB

Sweep Time: 1,55

Ref Lvl: 42.0 DBM

Amplitude

1
]
=
]

|

Comments

Power over span: -17.89dBm
200.0 kHz Channel Spacing

-75.0-} | | | ' I QPSE
756,800 756.820 756.840 756,860 756.880 756,900 F: 757 237500 MHz
Frequency (MHz)

Cursor 1 7Se.a000 35,3 9= & Delta Freq. 100 kHz
cursorz  7seooo0 613 =& | paia smplitude 26,0

WE ENGINEER SUCCE
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‘w q‘V
Client: Xetawave LLC Job Number:|JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
10.0- _F: 756,985 MHz
SPAM: 30,0 kHz
RE: 200 Hz
-20.0- WE: 2,00 kHz
o Deteckor: POS
k] &ttn: 30 DB
= -30.0- RL Offset: 23.2 DE
g Sweep Time: 0,45
_40.0- Ref Lvl: 42.0 DEM
-=0.0- Camments
Power over span: -14.57dBm
200.0 kHz Channel Spacing
-60.0-, 1 1 1

1 1 1 SPSK
756,970 756,975 756,980 756,985 756,990 756,905 FEP.000 f. 757237500 MHz

Frequency (MHz)
Ly
i ZNTS
L {5 f""

Cursor 1 7560700 -25.4 )= & Delta Freq. 30,0 kHz
WE ENGINEER SUCCE

cuwsorz  757.0000 514 =& | paia Ammplitude  26.0

0.0- Analyzer Settings
Agilent Technologies, E444648
00— CF: 756,935 MHz
SPAM: 70.0 kHz
RE: 200 Hz
20,0~ WE: 2,00 kHz
o Deteckor: POS
E -30.0- Atkn: 30 DE
= RL Offsek: 23.2 DB
_CEE Sweep Time: 1.1s
-40.0- Reef Ll 42,0 DEM
-50.0-
Comments
00— | | Power over span: -17.47dBm
' * 200.0 kHz Channel Spacin
65,01 ] - | | T pacing

1 | | 1 | 1 I SRSk
756,900 756,910 756,920 756.930 756,940 756,950 756,960  756.970 F 757 237500 MHz
Frequency (MHz)

Cursor 1 7Se.9000 -as.a 4= & Delta Freq. 70.0 kHz
cursorz  7searon -e1e =B | paia smplitude 26,0

WE ENGINEER SUCCE
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‘w q‘V

WE ENGINEER SUCCESS

Client: Xetawave LLC Job Number:|JD103419

T-Log Number: T103448

Model: Xeta7
odek|nela Project Manager:| Christine Krebill

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27 Class:|N/A

0.0- Analyzer Settings

Agilent Technologies, E444648
-10.0- F: 756,650 MHz

SPam: 100 kHz

-20.0 - RE: 200 Hz

WE: Z.00 kHz

-30.0- Deteckor: POS

Akkn: 30 DB

RL Offset: 23,2 DB

Sweep Time: 1,55

Ref Lvl: 42.0 DBM

Amplitude

| | Camments

Power over span: -21.64dBm
200.0 kHz Channel Spacing

' 1 1 1 1 1 8PSk
756,800 756.820 756,840 756,860 756,880 756,900 f. 757 237500 MHz
Frequency (MHz)

Cursor 1 7Se.m000 -ara = &l Delta Freq. 100 kHz

.f .-|-
- NTS
- ! ',1". FS,
Cursor 2 F56,9000 -63.9 i‘i‘i‘ Delta Armplitude 26,0 b { "'_'f

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
00— F: 756,955 MHz
SPAM: 30,0 kHz
RE: 200 Hz
-20.0- WE: 2,00 kHz
o Deteckor: POS
ST N ot ka7 i e ko = Atkn: 30 DE
= FL Offset: 23,2 DB
_CEE | Sweep Time: 0.4s
-40.0- . Ref Lvl: 42,0 DEM
=0.0 1 ; | Comments
00— I I | l I ! | Power over span: -15.09dBm
' 200.0 kHz Channel Spacing
-65.0-

| | | | I I 160480
756.970 756,975 756,980 796,985 756,990 796,995  757.000 f. 757 237500 MHz
Frequency (MHz)

Cursaor 1 7se.9700 za = & Delta Freq. 30.0 kHz
cuwrsorz 7570000 547 =& | oerts smplitude 26,0

WE ENGINEER SUCCE
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Client: Xetawave LLC Job Number: JD103419
Model Xeta7 T-Log Number: T103448
' Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10,0- _F: 756,935 MHz
SPAM: 70,0 kHz
-20.0- RE: 200 Hz
WE: Z.00 kHz
Detector: POS
B 800 Attn: 30 DB
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time: 1.1s
Ref Lvl: 42.0 DEM
50,0
a0 | | Comments
s I I Power over span: -16,70dBm
0.0 200.0 kHz Channel Spacing
-

1 1 1 1 1 1 [ 16080
756,900 7S6.910  7SA.920 756030 756040 FS6.950  FSA.960  FSE.SF0 757 537500 MHE
Frequency (MHz)

Cursor 1 75e.0000  -asd @l &l Delta Freq. 70,0 kHz
cuwsorz  7se.aron 594 =& | paia Amplitude  26.0

WE ENGINEER SUCCE

Analyzer Settings

Agilent Technologies, E444648
CF: 756,850 MHz

SPAM: 100 kHz

RE: 200 Hz

WE: 2.00 kHz

Deteckor: POS

Akkn: 30 DB

RL Offsek: 23.2 DB

Sweep Time: 1,55

Ref Lvl: 42.0 DBM

0.0-

-10.0-

-£0.0-

Amplitude

Comments

Power over span: -20,47dBm
200.0 kHz Channel Spacing

-0.0- 1 . | | 1 I 160AM
756,800 756.820 756.840 756,860 756.880 756,900 F. 757 237500 MHz
Frequency (MHz)

Cursaor 1 7se.a0ts are = & Delta Freq. 97.5 kHz
Cursorz 7568993 -63.4 =& | perts smplitude 26,0

WE ENGINEER SUCCE

R103641 Rev 1 FCC Part 27 Page 62



4) .'_'\

e NTS

EMC Test Data
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Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: Xeta7 . g -~ .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 756,985 MHz
SPAM: 30.0 kHz
RE: 200 Hz
-20.0- WE: Z.00 kHz
o Deteckor: POS
= Akkn: 30 DB
=L L v O O T A A T P 'y RL Offset: 23.2 DE
_CEE Sweep Time: 0.4s
40.0- Ref Lvl: 42.0 DBM
S0.0- Camments
Power over span: -16.39dBm
| 1 3 - - ' | 200.0 kHz Channel Spacing
-60,0- \ \ | | | | 320AM
756,970 756,975 756,980  7S6.985 756090 756,995 FST.O000 f wo7 237500 MHz
Frequency (MHz)
Cursor 1 7S56.9700 -30.1 Bt | @7 Delta Freq. 30,0 kHz ;r ,;
- L NTS
Cursor 2 7570000 -56.1 '%’ —i| B Delta arplitude  26.0 L f""
WE ENGINEER SUCCE
0.0- Analyzer Settings
Agilent Technologies, E444648
n.o- CF: 756,935 MHz
SPAM: 70.0 kHz
RE: 200 Hz
20,0~ WE: 2,00 kHz
o Deteckor: POS
E -30.0- Atkn: 30 DE
=T L RL Offsek: 23.2 DB
_CEE Sweep Time: 1.1s
-40.0- Reef Ll 42,0 DEM
-50.0-
Comments
00— I Power over span: -16.54dBm
' | 200.0 kHz Channel Spacing
-65.0- 1 1 1 1 1 1 I 320AM
796,900 V¥96,910 96,920 F56,930  F96,940 756,950 56,960  FS6.970 f 757.237500 MH=
Frequency (MHz)
Cursor 1 75e.0000 -34e = & Delta Freq.  70.0 kHz
cursorz  7ss.a7on -sos @l B | paia smplitude 26,0

=g

WE ENGTINEER SU
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Client: Xetawave LLC Job Number:|JD103419
T-Log Number: T103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
CF: 756,350 MHz
SPAM: 100 kHz
RE: 200 Hz
-25.0- WE: 2,00 kHz
o Deteckor: POS
= Attn: 30 DB
T o o e P O T B RL Offset: 23.2 DE
_CEE Sweep Time: 1.5s
I Ref Lyl 42.0 DBM
Camments
Power over span: -21.04dBm
200.0 kHz Channel Spacing
-75.0-, . . | 1 I 320AM
756,300 7E6.820 76,540 756,860 756,380 756,900 {757, 237500 MHz
Frequency (MHz)
Cursor 1 7Se.m000 -ars @)= &l Delta Freq. 100 kHz ™ >
_ENTS
- - _I
Cusorz 7569000  63.3 (|- & |paita amplitude 2.0 rim I

WE ENGINEER SUCCE
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EMC Test Data

o LE S
Client:| Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7?
odel: Xeta Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A

Block edge at 757 MHz, 250 kHz channel spacing

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- ©F: 756,985 MHz
SPAM: 30,0 kHz
-20.0- RE: 200 Hz
WE: 2.00 kHz
o -30.0- Deteckor: POS
= AkEn: 30 DB
= -40.0- FL Offset: 23,2 DB
_CEE Sweep Time: 0.4s
=18 1 oy 5o e = Ref Lvl: 42.0 DEM
-60.0-
Comments
-70.0- Power over span: -37.13dBm
1 L ) 250.0 kHz Channel Spacing
'ED'D_E 1 1 1 ' 1 1 1 ! I MSE
756,970 756,975 756,950 756,955 756,990 756,995 Fa7.000 F 757 .2300000 MHz
Frequency (MHz)
cursor1 7se.9700 501 = & Delta Freq. 30.0 kHz
cusorz 7570000 e =& | paia smplitude 26,0
WE ENSINEER S UCCE
0.0- Analyzer Settings
0.0- Agilent Technologies, E444648
' CF: 756,935 MHz
-20.0- SPam: 70.0 kHz
RE: 200 Hz
-30.0- WE: Z.00 kHz
o Deteckor: POS
2 -40.0- Akkn: 30 DB
= RL Offset: 23.2 DE
_CEE -50.0- Sweep Time: 1.1s
600 Ref Lvl: 42.0 DBM
~0.0- Comments
-30.0- Power over span: -35.01dBm
250.0 kHz Channel Spacing
-90.0-, 1 1 1 1 1 1 1 MSE
756,900 7E6.910  7SA.920  7S6.M30 756040 FS6.950  FSA.960 756970 R 757 500000 MHE
Frequency (MHz)
Cursor 1 756.9000 -48.3 Bt | @7 Delta Freq. 70,0 kHz ;r ,;
- "¢ NTS
Cursor 2 7569700 -74.3 '%’ —i| B Delta arplitude  26.0 L f""

WE ENGINEER S

ucCcoe

R103641 Rev 1
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Y L nern cvccees
Client: Xetawave LLC Job Number:|JD103419

T-Log Number: T103448

Model: Xeta7
odek|nela Project Manager:| Christine Krebill

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27 Class:|N/A

0.0- Analyzer Settings

Agilent Technologies, E444648
_F: 756,850 MHz

SPAR: 100 kHz

RE: 200 H=z

WE: 2,00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 1,55

Ref Lwl: 42,0 DBEM

Amplitude

Camments

-80.0- h Power over span: -36.60d8m
| | 250.0 kHz Channel Spacing
-a0,0-] ) | | 1 1 MSE
756,800 756,820 756,840 756,860 756,880 FS6.900 f. 757300000 MHz

Frequency (MHz)
Cursor 1 7Se.000  -sza = &l Delta Freq. 100 kHz

cusorz  7seooo0 -7as =& | pais Ammplitude  26.0

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 756,935 MHz
SPAM: 30.0 kHz
- RE: 200 Hz
-20.0
WE: Z.00 kHz
Detector: POS
I _
g -30.0 Attn: 30 DB
= RL Offset: 23,2 DB
_CEE -40.0- Sweep Time: 0.4s
Ref Lvl: 42.0 DBM
-50.0-
Cornrments
-60.0-
Power over span: -18.05dBm
250.0 kHz Channel Spacing
-70.0-4

1 1 1 1 1 1 QPSK
756,970 756,975 756,980  7E6.985 756090 756,995 FST.000 f ws7 s00000 MHz
Frequency (MHz)

Cursor 1 7560700 -za.s gl — & Delta Freq. 30.0 kHz {":‘H; >
e i CNTS
Cursor 2 757.0000  55.5 =@ |Delta Amplitude 26.0 e |

¥ WE ENGINEER SUCCE
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Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10,0- _F: 756,935 MHz
SPAM: 70,0 kHz
-20.0- RE: 200 Hz
WE: Z.00 kHz
Detector: POS
g -30.0- abtn: 30 DR
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time: 1.1s
Ref Lvl: 42.0 DEM
50,0
Camments
-60,0-
Power over span: -17.09dBm
250.0 kHz Channel Spacing
-70.0-)

1 1 1 1 1 1 [ QPSK
756,900 7S6.910  7SA.920  7S6.M30 756040 FS6.950  FSA.960 FSE.SF0 F 757 500000 MHE
Frequency (MHz)

Cursor 1 7Se.o000  -azd = &l Delta Freq. 70,0 kHz

.f .-|-
- NTS
- ! ',1". FS,
Cursor 2 7569700 -05.4 i‘i‘i‘ Delta Armplitude 26,0 b { "'_'f

WE ENGINEER SUCCE

0.0- Analyzer Settings

Agilent Technologies, E444648
-10.0- ©F;: 756,650 MHz

SPam: 100 kHz

-20.0- RE: 200 Hz

WE: 2.00 kHz

-30.0- Deteckor: POS

Akkn: 30 DE

RL Offset: 23,2 DB

Sweep Time: 1,55

Ref Lvl: 42.0 DEM

Amplitude

Comments

Power over span: -18,19dBm
250.0 kHz Channel Spacing

1 | | I 1 I CQPSE
756,800 756.820 756.840 756,860 756.880 756.900 £ 757 300000 MHz
Frequency (MHz)

Cursor 1 7Se.a000 360 9= & Delta Freq. 100 kHz
cursorz  7seoo00 -szo =B | paia smplitude 26,0

WE ENGINEER SUCCE
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WE ENGINEER SUCCESS

EMC Test Data

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448

Project Manager: Christine Krebill

Contact:| Sandee Malang

Project Coordinator:

Standard:|FCC Part 27

Class: N/A

0.0-

-10.0-

-Z20.0-

Amplitude
L
[}
=
|
T

-40.0-

-50.0-

Analyzer Settings

Agilent Technologies, E444648
CF: 756,955 MHz

SPAM: 30.0 kHz

RE: 200 H=z

WE: 2,00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 0,45

Ref Lwl: 42,0 DBEM

Camments
Power over span: -17.31dBm

wo TR

1 1 1
756,970 756,975 756,950 756,985 756,990 756,995
Frequency (MHz)

Cursor 1 75e.a700 -zas = &l
Cursorz  757.0000 555 = &

Delta Freq. 30,0 kHz

Delta Amplitude  26.0

250.0 kHz Channel Spacing

I 8PSk
¥57.000 f. 757500000 MHz

Pl
 CNTS
L {5 f""

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 756,935 MHz
SPAM: 70.0 kHz
_20.0- RE: 200 Hz
WE: 2.00 kHz
Dekeckor: POS
(] -
g%y Aktn: 30 DB
= FL Offset: 23,2 DB
_CEE -40,0- Sweep Time: 1.1s
| Ref Lvl: 42.0 DBM
-50.0-
. Zomments
' | I i | | i I | | Power aver span: -16,79dBm
0.0 250.0 kHz Channel Spacing

1 1 1
756,900 Y56.910 V956,920 F56.930

1 1 1
796,940 756,950 756.960

Frequency (MHz)

Cursor 1 756.9000 -3¢z - &
cursar 2 786.9700  -e0.z = &l

Delta Freq. 70,0 kHz

Delta Amplitude  26.0

I 8PsE
736970 f: 757300000 MHz

WE ENGINEER SUCCE

R103641 Rev 1
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Client: Xetawave LLC Job Number:|JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 756,850 MHz
SPaM: 100 kHz
-20.0- RE: 200 Hz
WwE: 2.00 kHz
Deteckor: POS
< -30.0- Attn: 30 DB
g2 e | FL Offset: 23.2 DB
_CEE -40.0- Sweep Time: 1.5s
Ref Lwl: 42.0 DBM
-50,0-
Camments
-60.0-

Power over span: -19.03dBm
| 250.0 kHz Channel Spacing

-Fo.0-1 \ | | ' i #Psk
756,800 756.820 756,840 756,860 756,880 756,900 F. 757 500000 MHz
Frequency (MHz)

Cursor 1 7Se.000 -z gl = &l Delta Freq. 100 kHz
cuwsorz  7se.o000 -s40 =& | paita Amplitude  26.0

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 756,985 MHz
' SPAN: 30.0 kHz
RE: 200 H=z
-20.0- WE: 2.00 kHz
o Deteckor: POS
3 Atkn: 30 DB
= -30.0 e T T T T T T O T e T T T wiardeabun sl sk FL Offset: 23,2 DB
_CEE Sweep Time: 0.4s
40.0- _ Ref Lwl: 42,0 DBEM
500 Cormments
i Power over span: -17.21dBm
= Z50.0 kHz Channel Spacin
-60.0- 1 LI pacing

| | ] | I 1 160480
756.970 756,975 756,980 796,985 756,990 796,995  757.000 F 757300000 MHz
Frequency (MHz)

Cursor 1 7Se.9700 30 9= & Delta Freq. 30.0 kHz
cuwsorz 7570000 ses =& |paia smplitude 26,0

WE ENGINEER SUCCE
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‘w q‘V
Client: Xetawave LLC Job Number:|JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g P .
Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10,0- _F: 756,935 MHz
SPAM: 70,0 kHz
-20.0- RE: 200 Hz
WwE: 2.00 kHz
Deteckor: POS
4 -30.0- Attn: 30 DB
= e e R RL Offset: 23.2 DE
_CEE -40.0- : Sweep Time: 1.1s
Ref Lvl: 42.0 DEM
50,0
Camments
-60,0- | ]
LI | | | ' I Power over span: -17.55dBm
0.0 | 250.0 kHz Channel Spacing
-adLU T

1 1 1 1 1 1 [ 16080
756,900 7E6.910  7SA.920  7S6.M30 756040 FS6.950  FEA.960 FSE.SF0 P 757 500000 MHE
Frequency (MHz)

Cursor 1 7Se.0000 349 ] — &l Delta Freq. 70.0 kHz

.f .-|-
- NTS
- ! ',1". FS,
Cursor 2 7569700 -60.9 i‘i‘i‘ Delta Armplitude 26,0 b { "'_'f

WE ENGINEER SUCCE

0.0- Analyzer Settings

Agilent Technologies, E444648
-10.0- CF: 756,850 MHz

SPam: 100 kHz

_20.0- RE: 200 Hz

WE: 2.00 kHz

Deteckor: POS

-30.0- Attn: 30 DB

RL Offset: 23,2 DB

Sweep Time: 1,55

Ref Lvl: 42.0 DEM

Amplitude

Comments

Power over span: -18,78dBm
250.0 kHz Channel Spacing

1 | I | 1 I 160480
756,800 756.820 756.840 756,860 756.880 756,900 F. 757 300000 MHz
Frequency (MHz)

Cursor 1 7Se.a000 360 9= & Delta Freq. 100 kHz
cursorz  7seoo00 -szo =B | paia smplitude 26,0

WE ENGINEER SUCCE
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EMC Test Data

1
s qg\’
Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: Xeta7 . g -~ .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 756,985 MHz
SPAM: 30.0 kHz
RE: 200 Hz
-20.0- WE: Z.00 kHz
o Deteckor: POS
= Akkn: 30 DB
& 80,0 e e RL Offset: 23.2 DE
_CEE Sweep Time: 0.4s
~40.0-} Ref Lvl: 42.0 DBM
S0.0- Camments
Power over span: -18.58dBm
| | 250.0 kHz Channel Spacing
'EID.D _I | . ] T II | L | | T | : SZQF'.M
756,970 756,975 756,950 756,985 756,990 756,995 F57.000 r. 757.300000 MHz
Frequency (MHz)
Cursor 1 7Se.a7on -az7 )= & Delta Freq. 30,0 kHz ;r ,;
. | i ZNTS
Cursor 2 7570000 -58.7 '%’ —i| B Delta arplitude  26.0 L 1.l
WE ENGINEER SUCCE
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 756,935 MHz
SPAM: 70.0 kHz
_20.0- RE: 200 Hz
WE: 2.00 kHz
Deteckor: POS
i -
= ey S S S S S S S Y S ) S ) 5 S 5 S S S A ) 5 6 ) Attn: 30 DB
= FL Offset: 23,2 DB
_CEE -40,0- Sweep Time: 1.1s
Ref Lvl: 42.0 DBM
-50.0-
0.0 1 — Comments
e I I | ] I Power over span: -16,26dBm
250.0 kHz Channel Spacing
-r00-y 1 1 1 1 1 1 I 320AM
796,900 V56,910 96,920 F56,930  F96,940 796,950 V56,960  FS6.970 f 757.300000 MHz
Frequency (MHz)
Cursor 1 75e.o000 a2z el & Delta Freq.  70.0 kHz
cursorz  7searon sa7 =& |paia smplitude 26,0

WE ENSTINEER SUC

(=3 4
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EMC Test Data

Client: Xetawave LLC Job Number:|JD103419
T-Log Number: T103448
Model: | Xeta7
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10,0- CF: 756,350 MHz
SPAM: 100 kHz
. _ RE: 200 Hz
200 WE: .00 kHz
Deteckor: POS
< -30.0- Attn: 30 DB
R N RL Offset: 23.2 DE
_CEE Sweep Time: 1.5s
Ref Lyl 42.0 DBM

=70,

Cursor

1
756,500

|:|_

1
756,860
Frequency (MHz)

1 7se.anon are = &
Cursorz  756.0000 634 =i &

1
7a6.520

Delta Freq.

Delta Amplitude  26.0

1
756,550

100 kHz

Camments

-

iYa
Tt

[

Power over span: -20.79dBm
250.0 kHz Channel Spacing

| 320AM
¥56.900 f. 757, 300000 MHz

ZNTS

WE ENGINEER SUCCE

R103641

Rev 1
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L NTS EMC Test Data
Client:| Xetawave LLC Job Number: JD103419
_ T-Log Number: T103448
Model: Xeta7 Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
Run #2b: Band edge at 758 MHz

Power Data Channel | Modulation Channel Measured Limit Result

setting rate plan Frequency (MHz) dBm dBm Pass/Fail
10 kbps | 12.5kHz MSK 757.968750 -13.8 -13.00 Pass
23 kbps | 125kHz | QPSK 757.968750 -14.6 -13.00 Pass
34 kbps | 12.5kHz 8PSK 757.968750 -14.2 -13.00 Pass
45kbps | 12.5kHz [ 16QAM 757.968750 -15.6 -13.00 Pass
57 kbps | 125kHz | 32QAM 757.968750 -14.7 -13.00 Pass
19 kbps | 25.0 kHz MSK 757.950000 -18.9 -13.00 Pass
36 kbps | 25.0kHz | QPSK 757.950000 -15.6 -13.00 Pass
52 kbps | 25.0 kHz 8PSK 757.950000 -16.9 -13.00 Pass
70 kbps | 25.0kHz | 16QAM 757.950000 -18.1 -13.00 Pass
87 kbps | 25.0kHz | 32QAM 757.950000 -18.1 -13.00 Pass
39 kbps | 50.0 kHz MSK 757.906250 -23.8 -13.00 Pass
71kbps | 50.0kHz | QPSK 757.906250 -16.5 -13.00 Pass
101 kbps | 50.0 kHz 8PSK 757.906250 -17.5 -13.00 Pass
137 kbps | 50.0 kHz | 16QAM 757.906250 -19.6 -13.00 Pass
175 kbps | 50.0 kHz | 32QAM 757.906250 -18.8 -13.00 Pass
76 kbps | 100 kHz MSK 757.875000 -25.9 -13.00 Pass
160 kbps | 100 kHz QPSK 757.875000 -14.7 -13.00 Pass
240 kbps | 100 kHz 8PSK 757.875000 -15.1 -13.00 Pass
320 kbps | 100kHz | 16QAM 757.875000 -14.7 -13.00 Pass
400 kbps | 100kHz | 32QAM 757.875000 -13.6 -13.00 Pass
153 kbps | 200 kHz MSK 757.762500 -29.8 -13.00 Pass
320 kbps | 200 kHz QPSK 757.762500 -13.6 -13.00 Pass
480 kbps | 200 kHz 8PSK 757.762500 -14.4 -13.00 Pass
640 kbps | 200kHz [ 16QAM 757.762500 -13.1 -13.00 Pass
800 kbps | 200kHz | 32QAM 757.762500 -14.6 -13.00 Pass
194 kbps | 250 kHz MSK 757.700000 -31.0 -13.00 Pass
403 kbps | 250 kHz QPSK 757.700000 -16.2 -13.00 Pass
605 kbps | 250 kHz 8PSK 757.700000 -15.8 -13.00 Pass
806 kbps | 250 kHz | 16QAM 757.700000 -15.7 -13.00 Pass
1008 kbps [ 250 kHz | 32QAM 757.700000 -16.1 -13.00 Pass
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EMC Test Data

o LE S
Client:| Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7?
odel: Xeta Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A

Block edge at 758 MHz, 12.5 kHz channel spacing

0.0- Analyzer Settings
Agilent Technologies, E444648
00— CF: 753,015 MHz
SPAM: 30,0 kHz
RE: 200 Hz
20,0~ WE: 2,00 kHz
e P Deteckor: POS
5 -30.0- Atkn: 30 DB
= RL Offsek: 23.2 DB
_CEE Sweep Time: 0.4s
-40.0- Reef Ll 42,0 DEM
-50.0-
! ! l 5 Comments
00— l ' Power over span: -13,78dBm
' 12.5 kHz Channel Spacing
-65.0- 1 1 1 1 1 1 MSE
758,000 755,005 758,010 755,015 755,020 758,025 758,030 F. 757.058750 MH=
Frequency (MHz)
Cursor 1 750000 273 el & Delta Freq. 30,0 kHz
cursorz  7sg0zo0 533 =& | paia Ammplitude  26.0

WE ENGINEER SUCCE

Amplitude

1 1 1 1
7oE.0e0  Y5E.070 YSE.050  F55.090

1 1 1
758,030 753,040  758.050
Frequency (MHz)
Cursor 1 7Sa.0zo0 -32.3 gl & Delta Freq. 70,0 kHz
cursar 2 7saa000 sa.3 =& | paia arplitude 26,0

Analyzer Settings

Agilent Technologies, E444648
CF: 755,065 MHz

SPAM: 70.0 kHz

RE: 200 H=z

WE: 2,00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 1,15

Ref Lwl: 42,0 DBEM

Camments

Power over span: -18.18dBm
12.5 kHz Channel Spacing

| MSE
¥58.100 f. 757 055750 MHz

Pl
 CNTS
L {5 f""

(=3 4

WE ENGINEER S

uc
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T%NTS EMC Test Data

‘w qg\’
Client: Xetawave LLC Job Number:|JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
00— Agilent Technologies, E444648
' _F: 758,150 MHz
-20.0- SPAN: 100 kHz
RE: 200 Hz
30,0 WE: 2,00 kHz
o Deteckor: POS
k] &ttn: 30 DB
= RL Offset: 23.2 DE
_CEE Sweep Time: 1.5s
Ref Lvl: 42.0 DEM
Camments
Power over span: -24.01dBm
12.5 kHz Channel Spacing
-a0.0- . | i ' i MSK
753,100 75&.120 753,140 758,160 758,180 75200 . 757 98E7S0 MHz

Frequency (MHz)

4
"’

v

Cursor 1 75e.1000  -3e.5 gl & Delta Freq. 100 kHe ;r ,;
. CNTS

K
— s
cuwsorz  7s.zoon 55 =& | paia Ammplitude  26.0

WE ENGINEER SUCCE

Analyzer Settings

Agilent Technologies, E444648
CF: 755,015 MHz

SPAM: 30.0 kHz

RE: 200 H=z

WE: 2,00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 0,45

Ref Lwl: 42,0 DBEM

Amplitude

Camments

Power over span: -14.61dBm
12.5 kHz Channel Spacing

-@0,0- \ | | | | | OPsK
758,000 758.005  7S8.010 7S8.015 FSE.020 758,025 7S8.030 f o7 o587S0 MHz
Frequency (MHz)

cursor 1 750000 -zro = & Delta Freq. 30,0 kHz ;, i
(W]
i CNTS

cuwsorz 750300 530 =& | pais arplitude 26,0 ol e

WE ENGINEER SUCCE
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T%NTS EMC Test Data

‘w q‘V
Client: Xetawave LLC Job Number:|JD103419
T-Log Number: T103448
Model: | Xeta7
Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- F: 758,065 MHz
SPAM: 70,0 kHz
-20.0- RE: 200 Hz
WwE: 2.00 kHz
-30.0- Detector; P05
____________________________________________ Attn: 30 DB
RL Offset: 23.2 DE

Sweep Time: 1,15
Ref Lwl: 42,0 DBEM

Amplitude
s
=
=
|

| e Camments

Power over span: -20.75dBm
12.5 kHz Channel Spacing

-F0.0-

-@0,0-1 . \ | | | | | oPsK
752,030 753,040 758,050 758.060 7SS.070  7S8.080  7SE.090 758100 f w57 0ssTSO MHz
Frequency (MHz)

cursor 1 758.0300  -ar7 = &l Delta Freq. 70,0 kHz

.f .-|-
- NTS
- ! ',1". FS,
Cursor 2 7581000 -63.7 i‘i‘i‘ Delta Armplitude 26,0 b { "'_'f

WE ENGINEER SUCCE

0.0- Analyzer Settings
_ Agilent Technologies, E444648
-10.0 CF: 758,150 MHz
SPAM: 100 kHz
~=0.0 RE: 200 Hz
WE: 2.00 kHz
=30, 0 - e e e e
o Deteckor: POS
'E -40.0- akkn: 30 DB
= FL Offset: 23,2 DB
£ =n.0- Sweep Time: 1,55
Ref Lvl: 42.0 DBM
-60.0-
-70.0- Zomments
Power over span: -Z4,33dBm
- 12.5 kHz Channel Spacing
-55.0-;

I I I 1 I CQPSE
758.100 758.120 758.140 758,160 758,180 758.200 F: 757 9g&750 MHz
Frequency (MHz)

cursor 1 7s@.ao00 39 4= & Delta Freq. 100 kHz
cusorz  7ss.zoon s7.e =& | paia smplitude 26,0

WE ENGINEER SUCCE
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EMC Test Data

1
W qg\’
Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g -~ .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- _F: 758.015 MHz
SPaM: 30.0 kHz
RE: 200 Hz
-20.0- WE: 2,00 kHz
o Deteckor: POS
S -30.0- Aktn: 30 DB
= RL Offset: 23.2 DE
_CEE Sweep Time: 0.4s
-40.0- Ref Lyl 42.0 DBM
-50.0-
Camments
-60.0- Power over span: -14.23dBm
' 12.5 kHz Channel Spacing
-55.0- 1 1 1 1 1 1 SPSE
F5a.000 758,005 F5a.010 753,015 FEa.020 FEE.025 758,030 f. 757.958750 MH=
Frequency (MHz)
Cursor 1 7S5e.o000  -2ro )= & Delta Freq. 30,0 kHz ;r ,;
: | i ZNTS
Cursor 2 7550300 -523.0 '%’ —i| B Delta arplitude  26.0 L 1.l
WE ENGINEER SUCCE
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- F: 758,065 MHz
SPam: 70,0 kHz
-20.0- RE: 200 Hz
WE: 2.00 kHz
o -30.0- Deteckor: POS
= Akkn: 30 DE
= -40.0- FL Offset: 23,2 DB
_CEE Sweep Time: 1.1s
-50.0- Ref Lvwl: 42.0 DEM
-60.0-
Comments
-70.0- Power over span: -20,.58dBm
12.5 kHz Channel Spacing
-60.0-, 1 1 1 1 1 1 I aPsk
753,030 758,040 7S8.050 758080 7S8.070  7SE.080  7S8.090 758,100 F 757953750 MHz
Frequency (MHz)
Cursor 1 7580300 337 )= & Delta Freq.  70.0 kHz
cursorz 75000 527 =& | paia Ammplitude  26.0

WE ENGTINEER SU

=g
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T%NTS EMC Test Data

o LE S
Client:| Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7?
odel: Xeta Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A

Analyzer Settings

Agilent Technologies, E444648
CF: 755,150 MHz

SPAR: 100 kHz

RE: 200 H=z

WE: 2,00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 1,55

Ref Lwl: 42,0 DBEM

Amplitude

Camments

Power over span: -24.80dBm
12.5 kHz Channel Spacing

' 1 1 1 1 1 8PSk
758,100 758.120 758,140 758,160 758,180 758200 [, 757 05ETS0 MHz
Frequency (MHz)

4 4

"’

)

v

Cursor 1 7Se.1000  -33.3 9= & Delta Freq. 100 kHe ;r ,;
. CNTS

cuwsorz  7ss.zoon 593 =& | paia Ammplitude  26.0

WE ENGINEER SUCCE

0.0- Analyzer Settings

Agilent Technologies, E444648
CF: 755,015 MHz

SPAM: 30,0 kHz

RE: 200 Hz

WE: 2.00 kHz

Deteckor: POS

Akkn: 30 DB

RL Offsek: 23.2 DB

Sweep Time: 0,45

Ref Lvl: 42.0 DBM

1
[
o
o

|

Amplitude

-a0.0-

Comments

‘ Power over span: -15.59dBm
12.5 kHz Channel Spacing

-75.0-) , | | | | L 16QAM
758.000 758,005 758010 7S8.015 7S8.020 758.025  758.030 F 757 06&750 MHz
Frequency (MHz)

Cursor 1 7s@.0000 ze.z 4= & Delta Freq. 30.0 kHz
cusorz  7ss0zo0 szz =& |paia smplitude 26,0

WE ENGINEER SUCCE
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Client: Xetawave LLC Job Number:|JD103419

T-Log Number: T103448
Project Manager: Christine Krebill

Model:| Xeta7

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27 Class:|N/A

0.0- Analyzer Settings

Agilent Technologies, E444648
CF: 755,065 MHz

SPAM: 70.0 kHz

RE: 200 H=z

-25.0- WE: 2,00 kHz

Detector: POS

Atkn: 30 DB
"""""""""""""""""""""""" RL Offsek: 23,2 DE

Sweep Time: 1,15

Ref Lwl: 42,0 DBEM

Amplitude

-50.0-

Camments

| i 1 ' | | I Power over span: -21.63dBm
12.5 kHz Channel Spacing

-75.0-) . | | i | | i 160AM
752,030 758,040 758,050 758.060 7SS.070  7S8.080  7SE.090 758100 . w7 ossTSO MHz
Frequency (MHz)

Cursor 1 758.0300  -ars = &l Delta Freq. 70,0 kHz
cuwsorz 751000 635 =& | paia Amplitude  26.0

WE ENGINEER SUCCE

0.0- Analyzer Settings

-10.0- Agilent Technologies, E444648
CF: 755,150 MHz

-20.0 - SPAM: 100 kHz
RE: 200 Hz

-30.0- WE: 2.00 kHz

i Dekeckor: POS

AkEn: 30 DB

RL Offsek: 23.2 DB
Sweep Time: 1,55
Ref Lvl: 42.0 DBM

Amplitude

Zomments
-g0.0- Power over span: -25.81dBm
12.5 kHz Channel Spacing
-a0,0-! ! \ | | | 1604M
758.100 758.120 758.140 758,160 758,180 758.200 F. 757 Q&7S0 MHz

Frequency (MHz)

Cursor 1 7s@.a000  -as.e 9= & Delta Freq. 100 kHz
cursorz  7ss.zoon -eta =B | paia smplitude 26,0

WE ENGINEER SUCCE
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T%NTS EMC Test Data

‘w qg\’
Client: Xetawave LLC Job Number:|JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g — -
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10,0- _F: 758,015 MHz
SPAM: 30,0 kHz
-20.0- RE: 200 Hz
____________________________________________ WwE: 2.00 kHz
Deteckor: POS
g -30.0- abtn: 30 DR
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time: 0.4s
Ref Lvl: 42.0 DEM
-50.0 ] ]
" I Camments
-60,0-
Power over span: -14.67dBm
12.5 kHz Channel Spacing
-70.0-,

1 1 1 1 1 [ F208M
758.000 758005 0 FSE010 0 7S&.015 FSE.020 00 7SS.025  7SE.030 | 757 085750 MHE
Frequency (MHz)

4
"’

)

v

Cursar 1 758.0000 -24.2 ﬂ‘_*‘iii Delta Freq. 30,0 kHz ;’ -i
. NTS

cuwsorz 750300 sz =& |pais Ammplitude  26.0

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- F: 758,065 MHz
SPam: 70,0 kHz
-20.0- RE: 200 Hz
WE: 2.00 kHz
-30.0- Dekeckor: POS

Akkn: 30 DE

RL Offsek: 23.2 DB
Sweep Time: 1.1s

Ref Lvl: 42.0 DBM

Amplitude
i
(]
)
|

Comments

Power over span: -Z2,45dBm
12.5 kHz Channel Spacing

-70.0-

-a0.0-} \ : | | | | I 3Z0AM
758.030 758.040 758.050 758.060 758.070 7S8.080 758.090  758.100 f. 757 0g&7S0 MHz
Frequency (MHz)

Cursor 1 7s@.0z00  3es 9= & Delta Freq. 70.0 kHz
cursorz  75a.1000  -e4s =& | oerts smplitude 26,0

WE ENGINEER SUCCE
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WE ENGINEER SUCCESS

EMC Test Data

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448
Project Manager: Christine Krebill

Contact:| Sandee Malang

Project Coordinator:

Standard:|FCC Part 27

Class: N/A

Amplitude

758, 1EIEI

Cursor 1 F58.1000

Cursor 2 F5E.2000

1
7aE.120

-35.4 ﬂ‘_*‘iii Celta Freq. 100 kHz .'r" 1 -'- qu
L 4
-61.4 i‘i"iﬂ Delta Armplitude  26.0 "h o il

Analyzer Settings

Agilent Technologies, E444648
CF: 755,150 MHz

SPAR: 100 kHz

RE: 200 H=z

WE: 2,00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 1,55

Ref Lwl: 42,0 DBEM

Camments

Power over span: -26.23dBm
12.5 kHz Channel Spacing

1 1 1 1 F208M
755,140 758,160 758,180 758,200 r. 757.958750 MHz
Frequency (MHz)

WE ENGINEER SUCCE
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[ = NTS EMC Test Data

Y L nern cvccees
Client: Xetawave LLC Job Number:|JD103419

T-Log Number: T103448

Model: Xeta7?
odel: Xeta Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A

Block edge at 758 MHz, 25 kHz channel spacing

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 755,015 MHz
SPAM: 30,0 kHz
_20.0- RE: 300 Hz
WE: 3.00 kHz
Dekeckor: POS
(] -
- -30.0 Attn: 30 DB
= FL Offset: 23,2 DB
_CEE -40,0- Sweep Time: 307.3ms
Ref Lvl: 42.0 DBM
-50.0-
Zomments
-60.0-
Power over span: -18.86dBm
25.0 kHz Channel Spacing
-70.0-

| | | | 1 I M5k
758.000 758,005 758010 7S8.015 7S8.020 758.025 758.030 F 757 o5o000 MHe
Frequency (MHz)

Cursor 1 7s@.00on zez 4= & Delta Freq. 30.0 kHz
cursorz 7sa.0300 -5z =& | oerts smplitude 26,0

WE ENGINEER SUCCE

0.0- Analyzer Settings

Agilent Technologies, E444648
CF: 755,065 MHz

SPAM: 70.0 kHz

RE: 300 H=z

-25.0- WE: 3.00 kHz

Detector: POS
____________________________________________ Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 0,75

Ref Lwl: 42,0 DBEM

Amplitude

1
o
=
o

|

Camments

Power over span: -20.09dBm
25.0 kHz Channel Spacing

-75.0-! . | | ' | | | MSK
752,030 753,040 758,050 758.060 75070  7S8.080  7SE.090 758100 . w57 osonon MHz
Frequency (MHz)

cursor 1 758.0300 347 = &l Delta Freq. 70.0 kHz
cuwsorz 75000 -s0.7 =& | paia Amplitude  26.0 .

—

;l’.:ﬁ"

£
hL

_~NTS

¥ WE ENGINEER SUCCE
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Client: Xetawave LLC Job Number:|JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
_F: 758,150 MHz
SPAM: 100 kHz
RE: 300 Hz
-25.0- WE: 3,00 kHz
o Deteckor: POS
k] &ttn: 30 DB
= RL Offset: 23.2 DE
_CEE Sweep Time: 1.0s
I Ref Lvl: 42.0 DEM
Camments
Power over span: -24., 76dBm
25.0 kHz Channel Spacing
-75.0- . | i ' i MSK
753,100 75&.120 753,140 758,160 758,180 758200 . 757950000 MHz

Frequency (MHz)
Cursor 1 758.1000  -zae gl = &l Delta Freq. 100 kHz

cuwsorz  7sg.zoon -s4s =& | paita Ammplitude  26.0

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
00— CF: 753,015 MHz
SPAM: 30,0 kHz
RE: 300 Hz
-20.0- WE: 3.00 kHz
o 2 [beessmesrsemessemesimesssesreesseesn s eesneesse =1 Deteckor: POS
B 30.0- Atkn: 30 DE
= ! FL Offset: 23,2 DB
_CEE | Sweep Time: 307.3ms
-40.0- Ref Lvl: 42.0 DEM
=0.0 - L= Comments
00— ' ' I Power over span: -15.63dBm
' 25.0 kHz Channel Spacing
-65.0-

| | | I I I CQPSE
758.000 758,005 758010 7S8.015 7S8.020 7S8.025 758.030 F 75v.o50000 Mz
Frequency (MHz)

cursor 1 7s@.ooon 27z 4= & Delta Freq. 30.0 kHz
cursorz  7ss0so0 53z =& | paia smplitude 26,0

WE ENGINEER SUCCE
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EMC Test Data

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448

Project Manager: Christine Krebill

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27

Class: N/A

0.0-
-10.0-

-20.0-

-30.0-

Amplitude

Analyzer Settings

Agilent Technologies, E444648
CF: 755,065 MHz

SPAM: 70.0 kHz

RE: 300 H=z

WE: 3.00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 0,75

Ref Lwl: 42,0 DBEM

55,01

1 1 1 1 1 1 1 QPSK
758,030 YS8.040 FSE.050  F58.060  FSS.070  FS8.080  FS8.090  FSE.100 f. 757950000 MHz

Cursor 1 F58.0300

Cursor 2 7581000

Camments

Power over span: -22.65dBm
25.0 kHz Channel Spacing

Frequency (MHz)

-37.0 ﬂ‘_*‘iii Celta Freq. 70.0 kHz .'r" 1 ='- qu
L P,
63,0 i“_"“iﬂ Delta Amplitude  26.0 "h o il

WE ENGINEER SUCCE

0.0-

-25.0-

Amplitude

1
]
=
]

|

Analyzer Settings

Agilent Technologies, E444648
CF: 755,150 MHz

SPAM: 100 kHz

RE: 300 Hz

WE: 3.00 kHz

Deteckor: POS

Akkn: 30 DB

RL Offsek: 23.2 DB

Sweep Time: 1.0s

Ref Lvl: 42.0 DBM

Comments

-75.0-
758,100

Cursor 1 FS5E.1000

Cursor 2 F5E8.2000

Power over span: -26.01dBm
25.0 kHz Channel Spacing

| | I 1 I CQPSE
758.120 758.140 758,160 758,180 758.200 F: 757 950000 MHz
Frequency (MHz)

-41.6 ﬂi“iﬂ Delta Freq. 100 kHz
e76 =B | peita amplitude 26.0

WE ENGINEER SUCCE
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EMC Test Data

1
s q‘V
Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: Xeta7 . g -~ .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 755,015 MHz
SPAM: 30.0 kHz
- RE: 300 Hz
-20.0
WE: 3.00 kHz
Detector: POS
[11] —
0 -30.0 abtn: 30 DR
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time; 307.8ms
Ref Lvl: 42.0 DBM
-50.0-
Cornrments
-60.0-
Power over span: -16.94dBm
25.0 kHz Channel Spacing
-70.0-; \ | | | | I EPSK
753,000 758,005 7S8.010 753015 758,020 0 758025 FS8.030 F 757.950000 MHz
Frequency (MHz)
Cursor 1 7SE.0000 -26.6 Bt | @7 Delta Freq. 30,0 kHz ;r ,;
- {ZNTS
Cursor 2 7550300 -52.8 '%’ —i| B Delta arplitude  26.0 L f""
WE ENGINEER SUCCE
0.0- Analyzer Settings
Agilent Technologies, E444648
CF: 755,065 MHz
SPAM: 70.0 kHz
RE: 300 Hz
-25.0- WE: 3.00 kHz
o Deteckor: POS
= AkEn: 30 DB
= FL Offset: 23,2 DB
_CEE Sweep Time: 0.7s

1 1
753,030  F55.040

Cursor 1 7S55.0300
Cursor 2 F5E.1000

Ref Lyl 42.0 DBM

Comments

Power over span: -Z2,04dBm
25.0 kHz Channel Spacing

| | 8PSk
58,090 758100 F 757 050000 MHz

1 1 1 1
758,050 753.080  YS53.070 55,030

Frequency (MHz)
-36.1 ﬂi“iﬂ Delta Freq. 70,0 kHz

21 - 6

Delta Amplitude  26.0

=g

WE ENGTINEER SU
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EMC Test Data

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448

Project Manager: Christine Krebill

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27

Class: N/A

0.0-

-10.0-

-20.0-

-30.0-

Amplitude

-50,0-!
758,100

Cursor 1 F58.1000

Cursor 2 F5E.2000

Analyzer Settings

Agilent Technologies, E444648
CF: 755,150 MHz

SPAR: 100 kHz

RE: 300 H=z

WE: 3.00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 1,05

Ref Lwl: 42,0 DBEM

Camments

I
I Power over span: -26.40dBm
25.0 kHz Channel Spacing

1 1 1 1 1 8PSk
758.120 758,140 758,160 758,180 758200 f. 757 050000 MHz
Frequency (MHz)

-40.7 ﬂ‘_*‘iii Celta Freq. 100 kHz .'r" 1 ='- qu
L P,
-£6.7 i“_"“iﬂ Delta Amplitude  26.0 "h o il

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
00— CF: 753,015 MHz
SPAM: 30,0 kHz
RE: 300 Hz
-20.0- WE: 3.00 kHz
o Deteckor: POS
O 0 e g e e e o e e Atkn: 30 DE
= | RL Offset: 23.2 DB
_CEE . Sweep Time: 307.3ms
-40.0-% | Ref Lvl: 42.0 DEM
=0.0 L Cormments
00— y I Power over span: -18,02dEm
-65IIII i 25.0 kHz Channel Spacing

Cursor 1 FS55.0000

Cursor 2 58,0300

| | | | I I 160480
758,000 755,005 758.010 755.015 F55.020 758,025 795,030 f, 757 .950000 MHz

Frequency (MHz)

-29.3 ﬂi“iﬂ Celta Freq. 30.0 kHz
s55 =B | peita amplitude 26.0

WE ENGINEER SUCCE

R103641 Rev 1
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WE ENGINEER SUCCESS

EMC Test Data

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448

Project Manager: Christine Krebill

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27

Class: N/A

0.0-

-25.0-

Amplitude

' 1 I I 1 I 1 I 160480
758, EISEI 753,040 FS5.050  7SS.060  FSE.070 0 YSE.080  7SS.090  FSE.100 f. 757 950000 MHz

Cursor 1 F58.0300

Cursor 2 7581000

Analyzer Settings

Agilent Technologies, E444648
CF: 755,065 MHz

SPAM: 70.0 kHz

RE: 300 H=z

WE: 3.00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 0,75

Ref Lwl: 42,0 DBEM

Camments

Power over span: -23.07dBm
25.0 kHz Channel Spacing

Frequency (MHz)

-37.5 ﬂ‘_*‘iii Celta Freq. 70.0 kHz .'r" 1 ='- qu
L P,
63,5 i“_"“iﬂ Delta Amplitude  26.0 "h o il

WE ENGINEER SUCCE

0.0-

-10.0-

-£0.0-

-30.0-

Amplitude

Analyzer Settings

Agilent Technologies, E444648
CF: 755,150 MHz

SPAM: 100 kHz

RE: 300 Hz

WE: 3.00 kHz

Deteckor: POS

Akkn: 30 DB

RL Offsek: 23.2 DB

Sweep Time: 1.0s

Ref Lvl: 42.0 DBM

Comments

-50,0 -
758,100

Cursor 1 FS5E.1000

Cursor 2 F5E8.2000

Power over span: -27.06dBm
25.0 kHz Channel Spacing

| | | 1 I 160480
758.120 758.140 758,160 758,180 758.200 F. 757 950000 MHz
Frequency (MHz)

-42.0 ﬂi“iﬂ Delta Freq. 100 kHz
ea0 =B | peita amplitude 26.0

WE ENGINEER SUCCE
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EMC Test Data
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Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: Xeta7 . g -~ .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
CF: 755,015 MHz
SPAM: 30.0 kHz
RE: 300 Hz
-25.0- WE: 3.00 kHz
o Deteckor: POS
= Akkn: 30 DB
= RL Offset: 23.2 DE
_CEE Sweep Time; 307.8ms
E0.0- Ref Lvl: 42.0 DBM
Cornrments
Power over span: -18.08dBm
25.0 kHz Channel Spacing
=750 1 1 1 1 1 1 320AM
758,000 758,005 755,010 758,015 755,020 753,025 758,030 r. 757.950000 MHz
Frequency (MHz)
Cursor 1 7S5a.0000  -za.n gl = & Delta Freq. 30,0 kHz ;r ,;
. | i ZNTS
Cursor 2 7550300 -55.0 '%’ —i| B Delta arplitude  26.0 L 1.l
WE ENGINEER SUCCE
0.0- Analyzer Settings
_ Agilent Technologies, E444648
-10.0 CF: 758.065 MHz
SPAM: 70.0 kHz
200 RE: 300 Hz
WE: 3.00 kHz
-30.0-
o Deteckor: POS
E -40.0- akkn: 30 DB
= RL Offsek: 23.2 DB
£ =n.0- Sweep Time: 0,75
Ref Lvl: 42.0 DBM
-60.0-
-70.0- Comrments
Power over span: -23,40dBm
- 25.0 kHz Channel Spacing
-55.0- \ | | | | | | 3Z0AM
758,030 753.040 7S8.050 758.080 7S8.070 7S8.080 7SE.090  7SE.100 f. 757050000 MHz
Frequency (MHz)
Cursor 1 75g.0300  -are = & Delta Freq.  70.0 kHz
cursorz  7sg.a000  -s3e @l B | paia Ammplitude  26.0

=g

WE ENGTINEER SU
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EMC Test Data

Client: Xetawave LLC Job Number:|JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 758,150 MHz
SPaM: 100 kHz
-20.0- RE: 300 Hz
WwE: 3.00 kHz
o 30.0- Dieteckar: POS
= Attn: 30 DB
= -40.0- RL Offset: 23.2 DE
_CEE Sweep Time: 1.0s
-50.0- Fef Lvl: 42.0 DEM
-60,0-
Camments
=700 | ’ I | - Power over span; -27.03dBm
25.0 kHz Channel Spacing
-a0.0-1 . : | 1 i 320AM
753,100 753,120 753,140 753,160 753,180 758,200 {. 757.950000 MHz

Frequency (MHz)

Cursor 1 758.1000  -43.6 )= &l Delta Freq. 100 kHz

Cursar 2 FSE.2000 -69.6 i“_’k‘ii‘

Delta Amplitude  26.0

-

iYa
X

¥
a4

[

ZNTS

WE ENGINEER SUCCE

R103641 Rev 1

FCC Part 27

Page 89



2
P

L. =NTS EMC Test Data
"\
RO cincen sucorss
Client:| Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7?
odel: Xeta Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A

Block edge at 758 MHz, 50 kHz channel spacing

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 755,015 MHz
SPAM: 30.0 kHz
RE: 620 Hz
-Z0.0- WE: 6,20 kHz
o Deteckor: POS
B 30.0- Atkn: 30 DB
= RL Offset: 23.2 DE
_CEE Sweep Time; 72.2ms
-40.0- Ref Lvl: 42,0 DEM
-50.0-
Cornrments
-60.0- i 1 i Power over span: -23.79dBm
' I I 50.0 kHz Channel Spacing
-63.0- 1 1 1 1 1 I MSK
758.000 758005 0 FSE010  7S&.015 FSE.020 0 7SS.025  7SE.030 757 006250 MHE
Frequency (MHz)
+ -
Cursor 1 758.0000 -azE 4|l G Delta Freq. 30.0 kHz gr‘-ﬁ"",. >
L W yoo
- ENTS
Cursor 2 7550300 -558.8 '%’ —i| B Delta arplitude  26.0 b . f il .
» WE ENGINEER S
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 755,065 MHz
SPAM: 70.0 kHz
_20.0- RE: 620 Hz
WE: £.20 kHz
Deteckor: POS
o -
- -30.0 Attn: 30 DB
= FL Offset: 23,2 DB
_CEE -40,0- Sweep Time: 168, 2ms
Ref Lvl: 42.0 DBM
-50.0-
Comments
-60.0-
Power over span: -Z4,06dBm
50.0 kHz Channel Spacing
70,0} \ | | | | | | MSE
758.030 758.040 7S8.050 7S8.060 7S8.070 758.080 758.090 7SE.100 F 757 006250 MHe
Frequency (MHz)
Cursor 1 7580300 34z )= & Delta Freq.  70.0 kHz
cursorz 75000 -0z =& | paia smplitude 26,0

WE ENGINEER SUCCE

R103641 Rev 1
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EMC Test Data

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448

Project Manager: Christine Krebill

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27

Class: N/A

Amplitude

758, 1EIEI

Cursor 1 F58.1000

Cursor 2 F5E.2000

Analyzer Settings

Agilent Technologies, E444648
CF: 755,150 MHz

SPAR: 100 kHz

RE: 520 H=z

WE: 6,20 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 240.2ms

Ref Lwl: 42,0 DBEM

Camments

Power over span: -26. 70dBm
50.0 kHz Channel Spacing

1 1 1 1 1 M5k
758.120 758,140 758,160 758,180 758200 f, 757 006250 MHz
Frequency (MHz)

Rl | Delta Freq. 100 kHz ;’. 1 :.‘., qu
L o
5.1 l-H B |paita ampitude 2.0 s ol

WE ENGINEER SUCCE

0.0-

1
[
o
o

I

Amplitude

Analyzer Settings

Agilent Technologies, E444648
CF: 755,015 MHz

SPAM: 30,0 kHz

RE: 620 Hz

WE: £.20 kHz

Deteckor: POS

Akkn: 30 DB

RL Offsek: 23.2 DB

Sweep Time: 72.2ms

Ref Lvl: 42.0 DBM

-a0.0-

-75.0-

| | | I I I CQPSE
758,000 755,005 758.010 755.015 F55.020 758,025 795,030 Fi 757 .906250 MHz

Cursor 1 FS55.0000

Cursor 2 58,0300

Comments

Power over span: -16,.50dBm
50.0 kHz Channel Spacing

Frequency (MHz)

-Z24.6 ﬂi“iﬂ Delta Freq. 30,0 kHz
so6 =B | peita amplitude 26.0

WE ENGINEER SUCCE
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WE ENGINEER SUCCESS

EMC Test Data

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448

Project Manager: Christine Krebill

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27

Class: N/A

0.0-

-25.0-

Amplitude

-50.0-

Analyzer Settings

Agilent Technologies, E444648
CF: 755,065 MHz

SPAM: 70.0 kHz

RE: 520 H=z

WE: 6,20 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 165.2ms

Ref Lwl: 42,0 DBEM

75,0

1 1 1 1 1 1 1 QPSK
758,030  YS8.040 FSS.050  F58.060  FSS.070  FS8.080  FS8.090  FSE.100 f. 757.906250 MHz

Cursor 1 F58.0300

Cursor 2 7581000

I ! Camments

Power over span: -22.62dBm
50.0 kHz Channel Spacing

Frequency (MHz)

-31.2 ﬂ‘_*‘iii Celta Freq. 70.0 kHz .'r" 1 -'- qu
L 4
57,2 i“_"“iﬂ Delta Amplitude  26.0 "h o il

WE ENGINEER SUCCE

0.0-

-25.0-

Amplitude

1
753,100

Cursor 1 FS5E.1000

Cursor 2 F5E8.2000

Analyzer Settings

Agilent Technologies, E444648
CF: 755,150 MHz

SPAM: 100 kHz

RE: 620 Hz

WE: £.20 kHz

Deteckor: POS

Akkn: 30 DB

RL Offsek: 23.2 DB

Sweep Time: 240.2ms

Ref Lvl: 42.0 DBM

Comments

Power over span: -26.54dBm
50.0 kHz Channel Spacing

| | I 1 I CQPSE
758.120 758.140 758,160 758,180 758.200 F: 757 a0a250 MHz
Frequency (MHz)

-38.5 ﬂi“iﬂ Delta Freq. 100 kHz
e45 =B | peita amplitude 26.0

WE ENGINEER SUCCE

R103641 Rev 1
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EMC Test Data

1
s qg\’
Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: Xeta7 . g -~ .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 758,015 MHz
SPAM: 30.0 kHz
RE: 620 Hz
-20.0- WE: 6.20 kHz
o Deteckor: POS
= Akkn: 30 DB
= -30.0- RL Offset: 23.2 DE
_CEE Sweep Time; 72.3ms
40.0- Ref Lvl: 42.0 DBM
S0.0- Camments
Power over span: -17.53dBm
50.0 kHz Channel Spacing
-60.0- \ | | | | i #Psk
758,000 758005  758.010 7S8.015 FSE.020 758,025 7S8.030 f 7 o062S0 MHz
Frequency (MHz)
Cursor 1 7Se.0000  -26.3 )= & Delta Freq. 30,0 kHz ;r ,;
. | i ZNTS
Cursor 2 7550300 -52.3 '%’ —i| B Delta arplitude  26.0 L 1.l
WE ENGINEER SUCCE
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 755,065 MHz
SPAM: 70.0 kHz
_20.0- RE: 620 Hz
WE: £.20 kHz
Deteckor: POS
i -
- -30.0 Attn: 30 DB
= P 1 1 5 5 S FL Offset: 23,2 DB
_CEE -40,0- Sweep Time: 168,3ms
Ref Lvl: 42.0 DBM
-50,0- '
Comments
-60.0-
I | [ L ' L] Power over span: -Z4,39dBm
| 50.0 kHz Channel Spacing
-70.0-! \ | | | | | | EPSK
758,030 753.040 7S8.050 758.060 7S8.070 758.080 7SE.090  7SE.100 f. 757 006250 MHz
Frequency (MHz)
Cursor 1 7S@.0300 356 9= & Delta Freq. 70.0 kHz
cursorz  7sg.a000 -sle =& | paia Ammplitude  26.0

R103641 Rev 1
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Client: Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7 . g -~ .
Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
_ Agilent Technologies, E444648
-10.0 CF: 758,150 MHz
SPAM: 100 kHz
-20.0- RE: 620 Hz
WE: 6.20 kHz
-30.0-
o Deteckor: POS
S 00— Attn: 30 DB
= RL Offset: 23.2 DE
5 =0.0- Sweep Time: 240, 1ms
Ref Lyl 42.0 DBM
-60,0-
-70.0- Cornrments
Power over span: -27.19dBm
- 50.0 kHz Channel Spacing
-55.0-! . | i I I 8PSk
755,100 7EE.120 F5&. 140 758,160 75&.180 758,200 f. 757.906250 MHz

Frequency (MHz)
Cursor 1 758.1000 40z = &l Delta Freq. 100 kHz

.f J-
- NTS
- ! ',1". FS,
Cursor 2 F5E.2000 -66.2 i‘i‘i‘ Delta Armplitude 26,0 b { "'_'f

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
00— CF: 753,015 MHz
SPAM: 30,0 kHz
RE: 620 Hz
-20.0- WE: 6,20 kHz
o Deteckor: POS
B 30.0- Atkn: 30 DE
= FL Offset: 23,2 DB
_CEE Sweep Time: 72.3ms
-40.0- Ref Lvl: 42.0 DEM
=00 i l 1 Ir' 1 ¥ I Comments
00— ' ' Power over span: -19,53dBm
' 50.0 kHz Channel Spacing
-65.0-

| | | | I I 160480
758.000 758,005 758010 7S8.015 7S8.020 758.025 758.030 F 757 a0a2S0 MHz
Frequency (MHz)

Cursor 1 7s@.0000 ze.z 4= & Delta Freq. 30.0 kHz
cusorz  7ss0zo0 szz =& |paia smplitude 26,0

WE ENGINEER SUCCE
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‘w qg\’
Client: Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7 . g -~ .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
a Agilent Technologies, E444648
-0 F: 758,065 MHz
SPAM: 70,0 kHz
-20.0- RE: 620 Hz
_ _ WE: 6.20 kHz
o 0.0 Deteckar: POS
_E -40.0- Gkkn: 30 DB
= RL Offset: 23.2 DE
5 =0.0- Sweep Time: 168,3ms
Ref Lyl 42.0 DBM
-60,0-
-70.0- Carmrents
Power over span: -23.82dBm
- 50.0 kHz Channel Spacing

-35.0- . | | i | | I 160AM
752,030 753,040 758,050 758.060 7SE.070  7S8.080  7SE.090 758100 f w7 o0s2S0 MHz
Frequency (MHz)

Cursor 1 758.0300 337 )= & Delta Freq. 70,0 kHz

.f J-
- NTS
- ! ',1". FS,
Cursor 2 7581000 -09.7 i‘i‘i‘ Delta Armplitude 26,0 b { "'_'f

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- F: 758,150 MHz
SPam: 100 kHz
-20.0- RE: 620 Hz
WEB: 6.20 kHz
-30.0- Dekeckor: POS

Akkn: 30 DE

RL Offsek: 23.2 DB
Sweep Time: 240.1ms
Ref Lvl: 42.0 DBM

Amplitude
i
(]
)
|

Comments

Power over span: -Z8.06dBm
50.0 kHz Channel Spacing

-a0.0-} , \ | | | 1604M
758.100 758.120 758.140 758,160 758,180 758.200 F. 757 a0a250 MHz
Frequency (MHz)

Cursor 1 7s@.a000  -aza 9= & Delta Freq. 100 kHz
cursorz  7s.zoon -eas =B | paia smplitude 26,0

WE ENGINEER SUCCE
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e NTS

EMC Test Data

1
W qg\’
Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: Xeta7 . g -~ .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 755,015 MHz
SPaM: 30.0 kHz
_ RE: 620 Hz
-20.0
WE: 6.20 kHz
Detector: POS
[11] —
0 -30.0 abtn: 30 DR
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time; 72.3ms
Ref Lvl: 42.0 DBM
-B0.0-
Cornrments
-60.0-
Power over span: -18.80dBm
50.0 kHz Channel Spacing
-70.0-4 \ \ | | | | 320AM
F5a.000 758,005 F5a.010 753,015 FEa.020 FEE.025 758,030 r. 757.906250 MHz
Frequency (MHz)
Cursor 1 7S5e.0000  -ze1 )= & Delta Freq. 30,0 kHz ;r " .
g y
: | £ NTS
Cursor 2 7550300 -522.1 '%’ —i| B Delta arplitude  26.0 L 1" vl
WE ENGINEER SUCCE
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- ©F: 758,065 MHz
SPam: 70,0 kHz
-20.0- RE: 620 Hz
WE: £.20 kHz
o -30.0- Deteckor: POS
= Akkn: 30 DE
= -40.0- FL Offset: 23,2 DB
_CEE Sweep Time: 168,3ms
-50.0- Ref Lvl: 42.0 DEM
-60.0-
Comments
-70.0- Power over span: -Z24.62dBm
50.0 kHz Channel Spacing
-60.0-, 1 1 1 1 1 1 I 320AM
753,030 758,040 7S8.050 758080 7S8.070  7SE.080  7S8.090 758,100 F 757 905250 MHz
Frequency (MHz)
Cursor 1 7580300 337 )= & Delta Freq.  70.0 kHz
cursorz 75000 527 =& | paia smplitude 26,0

WE ENGTINEER SU

=g

R103641 Rev 1
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T%NTS EMC Test Data

e qg\’

WE ENGINEER SUCCESS

Client:| Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7?
odel: Xeta Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings

Agilent Technologies, E444648
CF: 755,150 MHz

SPAR: 100 kHz

RE: 520 H=z

WE: 6,20 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 240.1ms

Ref Lwl: 42,0 DBEM

Amplitude

o.n- I Cornments
-30.0- Power over span: -27 . 75dBm
50.0 kHz Channel Spacing
90,0 ! \ | ' i 3204M
758,100 758,120 758,140 758,160 758, 180 7SE.200 F, 757 006750 MHz

Frequency (MHz)

4 4

"’

)

v

Cursor 1 7Sa.1000  -4t.0 )= & Delta Freq. 100 kHe ;r ,;
. CNTS

cuwsorz  7se.zoon -s7.0 =& | paita Ammplitude  26.0

WE ENGINEER SUCCE
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‘w qg\’ NTS

WE ENGINEER SUCCESS

EMC Test Data

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448

Project Manager: Christine Krebill

Contact:| Sandee Malang

Project Coordinator:

Standard:|FCC Part 27

Class: N/A

Block edge at 758 MHz, 100 kHz channel spacing

Amplitude

1 1 1
753,000 753,005 753,010

1
753,015

1
758,020

1
798,025

Analyzer Settings

Agilent Technologies, E444648
CF: 758,015 MHz

SPAM: 30,0 kHz

RE: 1.00 kHz

WE: 3.00 kHz

Deteckor: POS

Akkn: 30 DE

RL Offsek: 23.2 DB

Sweep Time: 28.8ms

Ref Lvl: 42.0 DBM

Comments

Power over span: -25,90dBm
100.0 kHz Channel Spacing

1 M5k
738.030 f: 757 575000 MHz

Frequency (MHz)
Cursor 1 7580000 349 =i Bl Delta Freq. 30,0 kHz
cusorz 7580300 600l B |peita amplitude 26.0
0.5= Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 758,065 MHz
SPAM: 70.0 kHz
RE: 1.00 kHz
-20.0- VB! 3.00 kHz
o Deteckor: POS
T -30.0- Attn: 30 DB
%_ RL Offset: 23.2 DB
E G T B O O P Y O O Sweep Time: 67.0ms
< -40.0 Ref Lvl: 42,0 DBM
-50.0-
Cornrments
-60.,0- Power over span: -26.80dBm
1 | 100.0 kHz Channel Spacing
575 1 1 1 1 1 1 1 M3k
758,030 7SE.040 7SE.050 758060 7SS.070  FSE.080  FSE.090 7SSO0 757 875000 MHE
Frequency (MHz)
Cursor1 7580300 -37.9 @i el Delta Freq. 70,0 kHz ;, *
A
. | i ZNTS
Cursor 2 7581000 -63.9 '%’ —i| B Delta arplitude  26.0 L f""

WE ENGINEER SUCCE

R103641 Rev 1
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e NTS

EMC Test Data

‘w qg\’
Client:| Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: Xeta7 . g -~ .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
CF: 755,150 MHz
SPAM: 100 kHz
RE: 1.00 kHz
-25.0- WE: 3.00 kHz
o Deteckor: POS
= Akkn: 30 DB
= R g e e e . . . .y e RL Offset: 23.2 DB
_CEE Sweep Time; 95,6ms
E0.0 - Ref Lvl: 42.0 DBM
Cornrments
I — I I Power over span: -27.68dBm
| 100.0 kHz Channel Spacing
=750 1 1 1 1 1 MSE
755,100 758,120 755,140 758,160 758,180 758,200 r. 757.875000 MHz
Frequency (MHz)
Cursor 1 75e.1000  -3e.5 gl & Delta Freq. 100 kHe ;r " .
g y
: | £ NTS
Cursor 2 F5E.2000 -65.5 '%’ —i| B Delta arplitude  26.0 L 1" vl
WE ENGINEER SUCCE
0.0- Analyzer Settings
50— Agilent Technologies, E444648
CF: 755,015 MHz
-10.0- SPAM: 30,0 kHz
RE: 1.00 kHz
-15.0 WE: 3.00 kHz
-20.0- Deteckor: POS
AkEn: 30 DB

Amplitude
ra
n
)
|

RL Offsek: 23.2 DB
Sweep Time: 28.8ms

~30.0- Ref Lvl: 42.0 DEM
-35.0-
-40.,0- Zomments
-45.0- Power over span: -14.67dBm
100.0 kHz Channel Spacing
-50.0-} , . | | | i OPSE
758.000 758005 758010 0 7S8.015 758020 0 7S8.025 7S8.030 F 757.875000 MHE
Frequency (MHz)
Cursor 1 750000 -zaa )= & Delta Freq. 30,0 kHz ;r L
" { N IS
Cursor 2 58,0300 -43,1 '{" | B Celta srplitude  26.0 oL """' ‘
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T%NTS EMC Test Data

‘w qg\’
Client: Xetawave LLC Job Number:|JD103419
T-Log Number: T103448
Model: | Xeta7 . g — -
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 758,065 MHz
SPAM: 70,0 kHz
RE: 1.00 kHz
-20.0- WE! 3.00 kHz
D R W R R R e Deteckor: POS
B 30.0- Atkn: 30 DB
= RL Offset: 23.2 DE
_CEE Sweep Time; 67.0ms
-40.0- Ref Lyl 42.0 DBM
-50,0-
l Carnmments
-60.0- Power over span: -15.51dBm
E\-SIEI 100.0 kHz Channel Spacing
—hea U

1 1 1 1 1 1 [ QPSK
758,030 7SE.040 7SE.050 756060 7SS.070  FSE.080  FSE.090 7SSO0 F 757 875000 MHE
Frequency (MHz)

4
"’

v

Cursar 1 758.0500 -24.4 ﬂ‘_*‘iii Delta Freq. 70.0 kHz ;’ -i
. NTS

K
— s
cuwsorz 751000 504 =& | paia Ammplitude  26.0

WE ENGINEER SUCCE

0.0- Analyzer Settings

Agilent Technologies, E444648
CF: 755,150 MHz

SPAM: 100 kHz

RE: 1.00 kHz

-25.0- WE: 3.00 kHz

Deteckor: POS

Akkn: 30 DB

RL Offsek: 23.2 DB

Sweep Time: 95,6ms

Ref Lvl: 42.0 DBM

Amplitude

-a0.0-

Comments

Power over span: -Z2,99dBm
100.0 kHz Channel Spacing

-75.0-; | | | 1 I QPSE
758.100 758.120 758.140 758,160 758,180 758.200 F: 757 875000 MHz
Frequency (MHz)

Cursor 1 7s@.a000 -3me 4= & Delta Freq. 100 kHz
cursorz  7ss.zoon sae =& | paia smplitude 26,0

WE ENGINEER SUCCE
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T%NTS EMC Test Data

o LE S
Client:| Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7?
odel: Xeta Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A

Analyzer Settings

Agilent Technologies, E444648
CF: 755,015 MHz

SPAM: 30.0 kHz

RE: 1.00 kHz

WE: 3.00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 28,8ms

Ref Lwl: 42,0 DBEM

Amplitude

Camments

Power over span: -15.13dBm
| | 100.0 kHz Channel Spacing

-50,0-1 \ | | | | i #Psk
758,000 758,005  758.010 7S8.015 FSE.020 758,025 7S8.030 f 57 a7s000 MHz
Frequency (MHz)

4 i

‘r-r"

v

cursor 1 750000 215 = &l Delta Freq. 30,0 kHz ;, Ly
_NTS
1

K
— s
cusorz 750300 475 =& | paia Ammplitude  26.0

WE ENGINEER SUCCE

0.0- Analyzer Settings

Agilent Technologies, E444648
CF: 755,065 MHz

10.0 SPAN: 70.0 kHz
RE: 1.00 kHz

-20.0- WE: 3.00 kHz
Dekeckor: POS
Akkn: 30 DE

RL Offsek: 23.2 DB
Sweep Time: 67.0ms
Ref Lvl: 42.0 DBM

Amplitude
&
o
)
|

Comments

Power over span: -16,37dBm
100.0 kHz Channel Spacing

-60.0-} \ | | | | | | BPEK
758.030 758.040 758.050 758.060 758.070 7S8.080  758.090  758.100 F. 757 875000 MHz
Frequency (MHz)

Cursor 1 7s@.0zon 2z 4= & Delta Freq. 70.0 kHz
cursorz  75a.1000 459 =& | oerts smplitude 26,0

WE ENGINEER SUCCE
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‘w qg\’ NTS

WE ENGINEER S

EMC Test Data

UcCCESS

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448
Project Manager: Christine Krebill

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27

Class: N/A

0.0-

-25.0-

Amplitude

-50.0-

-75.0-!
758,100

Cursor 1 F58.1000

Cursor 2 F5E.2000

Analyzer Settings

Agilent Technologies, E444648
CF: 755,150 MHz

SPAR: 100 kHz

RE: 1.00 kHz

WE: 3.00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 95,6ms

Ref Lwl: 42,0 DBEM

Camments

Power over span: -23.61dBm
100.0 kHz Channel Spacing

1 1 1 1 1 8PSk
758.120 758,140 758,160 758,180 758200 [, 757 575000 MHz
Frequency (MHz)

323 =G Delta Freq. 100 kHz ;’. 1 :.‘., qu
L o
8.3 ml-H®d |paita ampitude 2.0 s ol

WE ENGINEER SUCCE

Amplitude

Analyzer Settings

Agilent Technologies, E444648
CF: 758,015 MHz

SPAM: 30,0 kHz

RE: 1.00 kHz

WE: 3.00 kHz

Deteckor: POS

Akkn: 30 DE

RL Offsek: 23.2 DB

Sweep Time: 28.8ms

Ref Lvl: 42.0 DBM

Zomments
Power over span: -14.66dBm

-50,0 -

| | | | I I 160480
758,000 755,005 758.010 755.015 F55.020 758,025 795,030 f, 757575000 MHz

Cursor 1 FS55.0000

Cursor 2 58,0300

T I 100.0 kHz Channel Spacing

Frequency (MHz)

-20.1 ﬂi“iﬂ Celta Freq. 30.0 kHz
61 =B | peita amplitude 26.0

WE ENGINEER SUCCE

R103641 Rev 1
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e NTS

EMC Test Data

1
s qg\’
Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: Xeta7 . g -~ .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 758,065 MHz
SPAM: 70.0 kHz
RE: 1.00 kHz
-20.0- WE: 3.00 kHz
o Deteckor: POS
= Akkn: 30 DB
= -30.0- RL Offset: 23.2 DE
_CEE Sweep Time; 67.0ms
40.0- Ref Lvl: 42.0 DBM
S0.0- Camments
Power over span: -15.18dBm
100.0 kHz Channel Spacing
-&0.0- 1 1 1 1 1 1 1 160AM
752,030 758,040 758,050 758.060 7SE.070  7S8.080  7SE.090 7SSO0 . w7 a7S000 MHz
Frequency (MHz)
Cursor 1 758.0300 -23.2 Bt | @ Delta Freq. 70,0 kHz ;r ,;
- L NTS
Cursor 2 7581000 -49.2 '%’ —i| B Delta arplitude  26.0 L 1.l
WE ENGINEER SUCCE
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 755,150 MHz
SPAM: 100 kHz
RE: 1.00 kHz
-20.0- WE: 3.00 kHz
o Deteckor: POS
= AkEn: 30 DB
= -30.0- FL Offset: 23,2 DB
_CEE T N T A O O O Sweep Time: 95.6ms
4.0 Ref Lvl: 42.0 DBM
500 Comments
Power over span: -23,99dBm
100.0 kHz Channel Spacing
-60.0-, 1 1 1 1 1 160AM
758,100 758.120 755,140 758,160 758,150 758.200 f, 757 575000 MHz
Frequency (MHz)
Cursor 1 75g.000 a4z )= & Delta Freg, 100 kHz
cursorz  7ss.zoon oz =& | paia smplitude 26,0

=g

WE ENGTINEER SU
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T%NTS EMC Test Data

1
s qg\’
Client:| Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: Xeta7 . g . .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
50— Agilent Technologies, E444648
' CF: 755,015 MHz
- - SPAM: 30.0 kHz
10.0
RE: 1.00 kHz
-15.0- WE: 3.00 kHz
o Deteckor: POS
g -20.0- Akkn: 30 DB
= RL Offset: 23.2 DE
_CEE -25.0- Sweep Time; 23.8ms
a0.0- Ref Lvl: 42.0 DBM
~3e.07 Comments
-40.0- Power over span: -13.58dBm
100.0 kHz Channel Spacing
-45.0-] T 1 1 1 1 1 320AM
758,000  758.005  758.010 7S8.015 FSE.020 758,025 7S8.030 f vy a7s000 MHz
Frequency (MHz)
Cursor 1 75e.0000  -18.7 )= & Delta Freq. 30,0 kHz ;r " .
3 A
. | i ZNTS
Cursor 2 7550300 -44.7 '%’ —i| B Delta arplitude  26.0 L f""
WE ENGINEER SUCCE
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 755,065 MHz
SPAM: 70.0 kHz
RE: 1.00 kHz
-20.0- WE: 3.00 kHz
D e e eET Deteckor: POS
= AkEn: 30 DB
= -30.0- FL Offset: 23,2 DB
_CEE Sweep Time: 67.0ms
40.0- l Ref Lvl: 42.0 DBM
500 | | | UL | Cormments
I I | Power over span: -16,79dBm
100.0 kHz Channel Spacing
-60,0-}

1 | | 1 | I I 320480
758,030  FS8.040 7S5.050  YS8.060  FSE.070 YS8.050  FSE.090 758,100 f, 757.275000 MHz

Cursor 1 7s@.0zon 247 9= & Delta Freq. 70.0 kHz
cusorz 75000 507 =& | paia smplitude 26,0

Frequency (MHz)

WE ENGINEER SUCCE
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= NTS EMC Test Data

Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10,0- _F: 758,150 MHz
SPAM: 100 kHz
_ RE: 1.00 kHz
-20.0
WE: 3.00 kHz
Detector: POS
[11] —
0 -30.0 abtn: 30 DR
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time; 95,6ms
Ref Lvl: 42.0 DEM
50,0
Camments
-60.0
Power over span: -24.54dBm
100.0 kHz Channel Spacing
-70.0-4 1 1 1 1 1 320AM
753,100 75&.120 753,140 758,160 758,180 758200 . 757 575000 MHz

Frequency (MHz)

-

Cursor 1 758.1000 342 4 BT Delta Freq. 100 kHz ™ >
i “ENTS
Cursor 2 752000 -60.2 il @7 | pelta Armplitude 26.0 d -l [

WE ENGINEER SUCCE

R103641 Rev 1 FCC Part 27 Page 105




4) .'_'\
‘w qg\’ NTS

WE ENGINEER SUCCESS

EMC Test Data

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448

Project Manager: Christine Krebill

Contact:| Sandee Malang

Project Coordinator:

Standard: FC

C Part 27

Class: N/A

Block edge at 758 MHz, 200 kHz channel spacing

0.0- Analyzer Settings
_ Agilent Technologies, E444648
-10.0 CF: 758,015 MHz
SPAM: 30,0 kHz
~=0.0 RE: 200 Hz
WE: 2.00 kHz
-30.0-
o Deteckor: POS
'E -40.0- akkn: 30 DB
= FL Offset: 23,2 DB
£ =n.0- Sweep Time: 0.4s5
Ref Lvl: 42.0 DBM
-60.0-
-70.0- Zomments
| ] ST ‘ Power over span: -32,78dBm
- 200.0 kHz Channel Spacing
-85.0 ) 1 1 1 1 1 MSE
758.000 758005 758010 7S8.015 758.025  758.030 [ 757 762500 MHz
Frequency (MHz)
Cursor 1 750000 47z )= & Delta Freq. 30,0 kHz
cursorz  7sgozon 73z =& | paia smplitude 26,0
WE ENSINEER S UCCE
0.0- Analyzer Settings
0.0- Agilent Technologies, E444648
' CF: 755,065 MHz
-20.0- SPam: 70.0 kHz
RE: 200 Hz
-30.0- WE: Z.00 kHz
o Deteckor: POS
2 -40.0- Akkn: 30 DB
= RL Offset: 23.2 DE
_CEE -50.0- Sweep Time: 1.1s
600 Ref Lvl: 42.0 DBM
~0.0- Comments
-30.0- Power over span: -30.19dBm
200.0 kHz Channel Spacing
-90.0- 1 1 1 1 1 1 1 MSE
758,030 7SE.040 7SE.050 756060 7SS.070  FSE.080  FSE.090 7SSO0 757 765500 MHE
Frequency (MHz)
Cursor 1 758.0300 -44.3 Bt i @7 Delta Freq. 70,0 kHz ;r ,;
- "¢ NTS
Cursor 2 7581000 -70.3 '%’ —i| B Delta arplitude  26.0 L f""
WE ENGINEER SUCCE
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‘w qg\’ NTS

WE ENGINEER SUCCESS

EMC Test Data

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448

Project Manager: Christine Krebill

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27

Class: N/A

Amplitude

758, 1EIEI

Cursor 1 F58.1000

Cursor 2 F5E.2000

Analyzer Settings

Agilent Technologies, E444648
CF: 755,150 MHz

SPAR: 100 kHz

RE: 200 H=z

WE: 2,00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 1,55

Ref Lwl: 42,0 DBEM

Camments

Power over span: -29, 78dBm
200.0 kHz Channel Spacing

1 1 1 1 1 M5k
758.120 758,140 758,160 758,180 758,200 f. 757762500 MHz
Frequency (MHz)

-45.0 ﬂ‘_*‘iii Celta Freq. 100 kHz .'r" 1 -'- qu
L 4
F1.0 i“_"“iﬂ Delta Amplitude  26.0 "h o il

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
00— F: 758,015 MHz
SPAM: 30,0 kHz
RE: 200 Hz
-20.0- WE: 2.00 kHz
o Deteckor: POS
E aktn: 30 DB
F "30.0- RL Offset: 23,2 DB
.CE.; Sweep Time: 0,45
40,0~ Ref Lvl: 42.0 DBM
-50.0 - Zomments
1 | | ' " I Power over span: -13.55dBm
| 200.0 kHz Channel Spacing
-60.0-}

| | | I I I CQPSE
758,000 755,005 758.010 755.015 F55.020 758,025 795,030 Fi 757 762500 MHz

Cursor 1 FS55.0000

Cursor 2 58,0300

Frequency (MHz)

-Z7.0 ﬂi“iﬂ Celta Freq. 30.0 kHz
s30 =B | peita amplitude 26.0

WE ENGINEER SUCCE
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WE ENGINEER SUCCESS

EMC Test Data

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448

Project Manager: Christine Krebill

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27

Class: N/A

0.0-

-10.0-

-Z20.0-

-30.0-

Amplitude

' 1 1 1 1 1 1 1 QPSK
== h EISEI 758,040 FSE.050  FSS.060  FSE.070  FSE.080  Y5E.090  FSE.100 F. 757 FE2500 MHz

Cursor 1 F58.0300

Cursor 2 7581000

Analyzer Settings

Agilent Technologies, E444648
CF: 755,065 MHz

SPAM: 70.0 kHz

RE: 200 H=z

WE: 2,00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 1,15

Ref Lwl: 42,0 DBEM

Camments

Power over span: -15.95dBm
200.0 kHz Channel Spacing

Frequency (MHz)

-32.9 ﬂ‘_*‘iii Celta Freq. 70.0 kHz .'r" 1 ='- qu
L P,
55,9 i“_"“iﬂ Delta Amplitude  26.0 "h o il

WE ENGINEER SUCCE

0.0-

-10.0-

-£0.0-

-30.0-

Amplitude

-60,0 -
758,100

Cursor 1 FS5E.1000

Cursor 2 F5E8.2000

Analyzer Settings

Agilent Technologies, E444648
CF: 755,150 MHz

SPAM: 100 kHz

RE: 200 Hz

WE: 2.00 kHz

Deteckor: POS

Akkn: 30 DB

RL Offsek: 23.2 DB

Sweep Time: 1,55

Ref Lvl: 42.0 DBM

Comments

Power over span: -17.62dBm
200.0 kHz Channel Spacing

| | I 1 I CQPSE
758.120 758.140 758,160 758,180 758.200 F: 757 767500 MHz
Frequency (MHz)

-35.7 ﬂi“iﬂ Delta Freq. 100 kHz
617 =87 | peita amplitude 26.0

WE ENGINEER SUCCE
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Client: Xetawave LLC Job Number:|JD103419
T-Log Number: T103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 758,015 MHz
SPAM: 30,0 kHz
RE: 200 Hz
-Z0.0- YE: .00 kHz
o Deteckor: POS
S -30.0- Aktn: 30 DB
= RL Offset: 23.2 DE
g Sweep Time: 0,45
-40.0- Ref Lvl; 42.0 DBM
-50,0-
Camments
-&0.0- Power over span: -14,36dBm
E\-SIEI 200.0 kHz Channel Spacing
s L

1 1 1 1 1 1 8PSk
758,000 758005 758.010 7S8.015 FSE.020 758,025 7S8.030 f 57 7ArSO0 MHz
Frequency (MHz)

cursor 1 7580000 -zse = &l Delta Freq. 30,0 kHz

.f .-|-
- NTS
- ! ',1". FS,
Cursor 2 7550300 -51.8 i‘i‘i‘ Delta Armplitude 26,0 b { "'_'f

WE ENGINEER SUCCE

0.0- Analyzer Settings

Agilent Technologies, E444648
-10.0- CF: 755,065 MHz

SPam: 70,0 kHz

RE: 200 Hz

WE: 2.00 kHz

Deteckor: POS

-30.0- Attn: 30 DB

RL Offset: 23,2 DB

Sweep Time: 1.1s

Ref Lvl: 42.0 DEM

-20.0-

Amplitude

Comments

Power over span: -16,75dBm
200.0 kHz Channel Spacing

1 1 1 1 1 1 1 1 BPakK
758.030 758.040 758.050 758.060 758.070 7S8.080  758.090  758.100 F. 757 762500 MHz
Frequency (MHz)

Cursor 1 7s@.0zon -3me 9= & Delta Freq. 70.0 kHz
cursorz  7ss.ao00 sae =& | paia smplitude 26,0

WE ENGINEER SUCCE
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Client: Xetawave LLC Job Number:|JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10,0- _F: 758,150 MHz
SPAM: 100 kHz
-20.0- RE: 200 Hz
WwE: 2.00 kHz
Deteckor: POS
g -30.0- abtn: 30 DR
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time: 1.5s
Ref Lvl: 42.0 DEM
50,0
Camments
-60.0
Power over span: -17.91dBm
200.0 kHz Channel Spacing

7.0 !
758,100 758,120

1 1 1
758,140 758,160 758,180

Frequency (MHz)
cursor 1 7581000 340 @l & Delta Freq. 100 kHz

cuwsorz  7ss.zoon -s00 =& | paita Ammplitude  26.0

I EPSK
¥58.200 f. 757, 762500 MHz

WE ENGINEER SUCCE

0.0- Analyzer Settings

Agilent Technologies, E444648
CF: 755,015 MHz

SPAM: 30,0 kHz

RE: 200 Hz

-20.0- WE: 2.00 kHz

-10.0-

Deteckor: POS
Akkn: 30 DB

RL Offsek: 23.2 DB
Sweep Time: 0,45
Ref Lvl: 42.0 DBM

Amplitude
&
o
)
|

S0.0- 1 | | i Comments
Power over span: -13.11dBm
200.0 kHz Channel Spacing
-60.0 -4

| | | | I I 160480
758.000 758,005 758010 7S8.015 7S8.020 758.025 758.030 F 757 762500 MHz
Frequency (MHz)

cursor 1 7s@.ooon zzz 4= & Delta Freq. 30.0 kHz
cursorz 7sa.0z00 -asz =& | oerts smplitude 26,0

WE ENGINEER SUCCE
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Client: Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7
Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
100 CF: 755.085 MHz
SPAM: 70.0 kHz
RE: 200 Hz
-z0.0- WE: 2,00 kHz
o Deteckor: POS
= Aktn: 30 DB
= -30.0- RL Offset: 23.2 DE
_CEE Sweep Time: 1.1s
P Ref Lvl: 42.0 DBM

-50.0-

60,0}
758,030

Cursor 1 758.0300 2o = &l Delta Freq. 70,0 kHz
cuwsorz 75000 550 =& | paia Amplitude  26.0

Camments

Power over span: -14.26dBm
200.0 kHz Channel Spacing

1 1 1 1 1 [ [ 16080
758,040 7SE.050 758060 FSS.070  FSE.080  7FSE.090 7SSO0 757 765500 MHE
Frequency (MHz)

WE ENGINEER SUCCE

0.0-
-10.0-
-20.0-

-30.0-

Amplitude

70,0
758,100

Cursor 1 7s@.a000 a4z 9= & Delta Freq. 100 kHz
cursorz  7ss.zoon oz =& | paia smplitude 26,0

Analyzer Settings

Agilent Technologies, E444648
CF: 755,150 MHz

SPAM: 100 kHz

RE: 200 Hz

WE: 2.00 kHz

Deteckor: POS

Akkn: 30 DB

RL Offsek: 23.2 DB

Sweep Time: 1,55

Ref Lvl: 42.0 DBM

Comments

Power over span: -18,79dBm
200.0 kHz Channel Spacing

1 1 1
755,140 F58.160 758,180
Frequency (MHz)

1
Fad.120

WE ENGINEER SUCCE
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EMC Test Data
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W q‘V
Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: Xeta7 . g -~ .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 758,015 MHz
SPAM: 30.0 kHz
RE: 200 Hz
-20.0- WE: Z.00 kHz
o Deteckor: POS
= arbr ok o o m e m omddo m  d d r Akkn: 30 DB
= -30.0- RL Offset: 23.2 DE
_CEE Sweep Time: 0.4s
40.0- Ref Lvl: 42.0 DBM
S0.0- Camments
'II ' | o Power over span: -14.64dBm
200.0 kHz Channel Spacing
-&0.0- 1 1 1 1 1 1 320AM
758,000 758,005 755,010 758,015 755,020 753,025 758,030 f. 757, 752500 MHz
Frequency (MHz)
Cursor 1 7S8.0000 -26.5 Bt | @7 Delta Freq. 30,0 kHz ;r ,;
- {ZNTS
Cursor 2 7550300 -522.5 '%’ —i| B Delta arplitude  26.0 e vl
WE ENGINEER SUCCE
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 755,065 MHz
SPAM: 70.0 kHz
RE: 200 Hz
-20.0- WE: 2.00 kHz
o Deteckor: POS
= AkEn: 30 DB
= FL Offset: 23,2 DB
_CEE Sweep Time: 1.1s
Ref Lvl: 42.0 DBM

1 1
753,030  F55.040

Cursor 1 7S55.0300
Cursor 2 F5E.1000

Comments

Power over span: -15.51dBm
200.0 kHz Channel Spacing

| | 1 I I 320480
755.050  758.080 7S5.070 795,090 758,100 f, 757762500 MHz

755,080
Frequency (MHz)
s e Delta Freq.  70.0 kHz

8.3 - 6

Delta Amplitude  26.0

WE ENGTINEER SU

=g
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Client: Xetawave LLC Job Number:|JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 758,150 MHz
SPaM: 100 kHz
-20.0- RE: 200 Hz
WwE: 2.00 kHz
B e e ot e e o ot o ot . et ettt e e o o o o e o e Dieteckar: POS
= Attn: 30 DB
= -40.0- RL Offset: 23.2 DE
_CEE Sweep Time: 1.5s
-50.0- Fef Lvl: 42.0 DEM
-60,0-
Camments
=700 Power over span: -19,76dBm
200.0 kHz Channel Spacing
-80.0-, 1 1 1 1 | 320AM
753,100 753,120 753,140 753,160 753,180 758,200 F. 757, 762500 MHz

Frequency (MHz)

-

Cursor 1 758.1000 342 4 BT Delta Freq. 100 kHz ™ >
i “ENTS
Cursor 2 752000 -60.2 il @7 | pelta Armplitude 26.0 e |

WE ENGINEER SUCCE
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EMC Test Data

o LE S
Client:| Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7?
odel: Xeta Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A

Block edge at 758 MHz, 250 kHz channel spacing

0.0- Analyzer Settings
Agilent Technologies, E444648
00— CF: 753,015 MHz
SPAM: 30,0 kHz
RE: 200 Hz
20,0~ WE: 2,00 kHz
o Deteckor: POS
B 0. - e e e e e e e e e e e e e e e e e i e e e e e e e e Atkn: 30 DE
= FL Offset: 23,2 DB
_CEE i Sweep Time: 0.4s
-40.0- Reef Ll 42,0 DEM
-50.0-
. ] Zomments
00— I I I ' Power over span: -16,22dBm
' 250.0 kHz Channel Spacing
-65.0-; \ | | | OPsK
758000 7SS.005 7SS0 758015 7SS.020 758025 7ES.030 F: 757 200000 MHz
Frequency (MHz)
Cursor 1 750000 -zaa )= & Delta Freq. 30,0 kHz
cusorz  7sg0zo0 55 =& | paia Ammplitude  26.0
WE ENSINEER S UCCE
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 755,065 MHz
SPAM: 70.0 kHz
- RE: 200 Hz
-20.0
WE: 2,00 kHz
Detector: POS
[ -
0 -30.0 abtn: 30 DR
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time: 1.1s
Ref Lvl: 42.0 DBM
-50.0-
Cornrments
-60.0-
Power over span: -15.78dBm
250.0 kHz Channel Spacing
-70.0-, 1 1 1 1 1 1 1 CIPSK
758,030 7SE.040 7SE.050 758060 7SS.070  FSE.080  FSE.090 7SSO0 F 757700000 MHE
Frequency (MHz)
Cursor 1 7S58.0300 <323 Bt | @7 Delta Freq. 70,0 kHz ;r ,;
- "¢ NTS
Cursor 2 7581000 -558.3 '%’ —i| B Delta arplitude  26.0 e vl
WE ENGINEER SUCCE
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Client: Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: | Xeta7 . g P .
Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- F: 758,150 MHz
SPAM: 100 kHz
-20.0- RE: 200 Hz
WE: Z.00 kHz
o 30.0- Deteckor; POS
e o o e o e o e o o o e e Attn: 30 DB
= -40.0- RL Offset: 23.2 DE
_CEE Sweep Time: 1.5s

Ref Lyl 42.0 DBM

Camments

Power over span: -17.00dEm
250.0 kHz Channel Spacing

-F0.0-

-@0,0-1 \ | | ' | OPSK
758,100 758.120 758,140 758,160 758,180 758200 f, 757 700000 MHz
Frequency (MHz)

Cursor 1 758.1000 344 4l — &l Delta Freq. 100 kHz

44",
2" NTS
cusorz  7sg.zoon 04 =& | paita arplitude 26,0 A

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- ©F: 758,015 MHz
SPam: 30,0 kHz
-20.0- RE: 200 Hz
WE: 2.00 kHz
o -30.0- Deteckor: POS
= Akkn: 30 DE
= -40.0- FL Offset: 23,2 DB
_CEE Sweep Time: 0.4s

Ref Lyl 42.0 DBM

Comments

Power over span: -33,20dBm
250.0 kHz Channel Spacing

-a0.0-) \ | | | | I MSE
758.000 758,005 758010 7S8.015 7S8.020 7S8.025 758.030 757 700000 Mz
Frequency (MHz)

Cursor 1 75@.0000 46,3 9= & Delta Freq. 30.0 kHz
cursorz  7ssozon 723 =B | paia smplitude 26,0

WE ENGINEER SUCCE
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Client: Xetawave LLC Job Number:|JD103419
T-Log Number: T103448
Model: | Xeta7
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- F: 758,065 MHz
SPAM: 70,0 kHz
-20.0 - RE: 200 Hz
WwE: 2.00 kHz
o 30.0- Deteckor; POS
9 Attn: 30 DB
= RL Offset: 23.2 DE
_CEE Sweep Time: 1.1s
Ref Lyl 42.0 DBM

Camments

Power over span: -31.36dBm
| 250.0 kHz Channel Spacing

-@0.0- . | | ' | | | MSK
752,030 758,040 758,050 758.060 75070  7S8.080  7SE.090 7SSO0 . w57 700000 MHz
Frequency (MHz)

Cursor 1 758.0300  -4mz )= &l Delta Freq. 70,0 kHz
cuwsorz 75000 74z =& | paia Amplitude  26.0

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- F: 758,150 MHz
SPam: 100 kHz
-20.0- RE: 200 Hz
WE: 2.00 kHz
-30.0- Dekeckor: POS

Akkn: 30 DE

RL Offsek: 23.2 DB
Sweep Time: 1,55

Ref Lvl: 42.0 DBM

Amplitude
i
(]
)
|

Comments

Power over span: -30,96dBm
| 250.0 kHz Channel Spacing

L Bl I I T

-80.0 - 1 1 1

758,100 758,120 755,140 F58.160
Frequency (MHz)

Cursor 1 7s@.a000  -4e.0 9= & Delta Freq. 100 kHz
cursorz  7s.zoon 750 =& | paia smplitude 26,0

1 I MSE
¥, 180 #58.200 757, 700000 MHz

WE ENGINEER SUCCE
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Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: Xeta7 . g -~ .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 755,015 MHz
SPaM: 30.0 kHz
RE: 200 Hz
-Z0.0- wE: 2,00 kHz
S Detector: POS
B 30.0- Atkn: 30 DB
= RL Offset: 23.2 DE
_CEE Sweep Time: 0.4s
-40.0- Ref Lvl: 42,0 DEM
-B0.0-
Cornrments
-60.0- | Power over span: -15.78dBm
' 250.0 kHz Channel Spacing
-55.0- 1 1 1 1 1 1 SPSE
F5a.000 758,005 F5a.010 753,015 FEa.020 FEE.025 758,030 f. 757.700000 MHz
Frequency (MHz)
Cursor 1 7Sse.ooo0 -27a )= & Delta Freq. 30,0 kHz ;r ,;
: | i ZNTS
Cursor 2 7550300 -523.1 '%’ —i| B Delta arplitude  26.0 e vl
WE ENGINEER SUCCE
0.0- Analyzer Settings
Agilent Technologies, E444648
CF: 755,065 MHz
SPam: 70,0 kHz
RE: 200 Hz
-25.0- WE: 2.00 kHz
o Deteckor: POS
= Akkn: 30 DE
= FL Offset: 23,2 DB
_CEE Sweep Time: 1.1s
=0.0- Ref Lvl: 42.0 DEM
Comments
Power over span: -16,.65dBm
250.0 kHz Channel Spacing
-75.0- \ | | | | | | EPSK
758,030 753.040 7S8.050 758.060 7S8.070 7S8.080 7SE.090  7SE.100 f. 57700000 MHz
Frequency (MHz)
Cursor 1 7s@.0300 343 9= & Delta Freq. 70.0 kHz
cursorz  7ss.a000 -s03 =& | paia Ammplitude  26.0

WE ENGTINEER SU

=g
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WE ENGINEER SUCCESS

Client: Xetawave LLC Job Number:|JD103419

T-Log Number: T103448

Model: Xeta7
odek|nela Project Manager:| Christine Krebill

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27 Class:|N/A

0.0- Analyzer Settings

Agilent Technologies, E444648
-10.0- F: 758,150 MHz

SPam: 100 kHz

-20.0 - RE: 200 Hz

WE: Z.00 kHz

-30.0- Deteckor: POS

Akkn: 30 DB

RL Offset: 23,2 DB

Sweep Time: 1,55

Ref Lvl: 42.0 DBM

Amplitude

Camments

Power over span: -17.99dBm
250.0 kHz Channel Spacing

' 1 1 1 1 1 8PSk
758,100 758.120 758,140 758,160 758,180 758200 f. 757700000 MHz
Frequency (MHz)

4
"’

)

v

Cursor 1 7Sa.1000  -3s.7 )= & Delta Freq. 100 kHe ;r ,;
. CNTS

cuwsorz  7se.zoon 617 =& | paita Ammplitude  26.0

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 755,015 MHz
SPAM: 30.0 kHz
- RE: 200 Hz
-z0.0
WE: 2,00 kHz
______________________________________________ Detector: POS
n =
0 -30.0 abtn: 30 DR
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time: 0.4s
Ref Lvl: 42.0 DBM
-50.0-
| 1 I 1 Comments
-60.0-
Power over span: -15.74dBm
250.0 kHz Channel Spacing
-70.0-4

1 1 1 1 1 [ 16080
758.000 758005 FSE010 7S&.015 FSE.020 0 FSE.025  FSA.030 757700000 MHE
Frequency (MHz)

cursor 1 750000 -za7 = &l Delta Freq. 30,0 kHz ;, .t
L P, I
’1" ‘r""' q s

cuwsorz 750300 547 =& | paia Ammplitude  26.0

WE ENGINEER SUCCE
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Client: Xetawave LLC Job Number:|JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g — -
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10,0- _F: 758,065 MHz
SPAM: 70,0 kHz
-20.0- RE: 200 Hz
WwE: 2.00 kHz
Deteckor: POS
g -30.0- abtn: 30 DR
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time: 1.1s
Ref Lvl: 42.0 DEM
50,0
Camments
-60,0-
Power over span: -16.46dBm
250.0 kHz Channel Spacing

-ro.0-! . | | i | | i 160AM
752,030 758,040 758,050 758.060 7SE.070  7S8.080  7SE.090  FSE.100 f w7 700000 MHz
Frequency (MHz)

cursor 1 7580300 -zz7 )= &l Delta Freq. 70,0 kHz

.f .-|-
- NTS
- ! ',1". FS,
Cursor 2 7581000 -58.7 i‘i‘i‘ Delta Armplitude 26,0 b { "'_'f

WE ENGINEER SUCCE

0.0- Analyzer Settings

Agilent Technologies, E444648
-10.0- CF: 755,150 MHz

SPam: 100 kHz

_20.0- RE: 200 Hz

WE: 2.00 kHz

Deteckor: POS

-30.0- Attn: 30 DB

RL Offset: 23,2 DB

Sweep Time: 1,55

Ref Lvl: 42.0 DEM

Amplitude

Comments

Power over span: -17.96dBm
250.0 kHz Channel Spacing

1 | | | 1 I 160480
758.100 758.120 758.140 758,160 758,180 758.200 F. 757 700000 MHz
Frequency (MHz)

Cursor 1 7s@.a000 -asa 4= & Delta Freq. 100 kHz
cursorz  7sg.zoon e =B | paia smplitude 26,0

WE ENGINEER SUCCE
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Sweep Time: 0,45
Ref Lwl: 42,0 DBEM

‘w q‘V
Client: Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7
Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
100 CF: 755.015 MHz
SPAM: 30.0 kHz
RE: 200 Hz
-z0.0- WE: 2,00 kHz
o Deteckor: POS
= Aktn: 30 DB
= -30.0- RL Offset: 23.2 DE
5
-40.0-

Camments

Power over span: -17.70dBm
| 1 250.0 kHz Channel Spacing

-50.0-

-60,0-1 \ | | | | | ER0AM
758,000  758.005  758.010 7S8.015 FSE.020 758,025 7S8.030 f wo7. 700000 MHz
Frequency (MHz)

cursor 1 750000 a7 el = &l Delta Freq. 30,0 kHz

.f .-|-
- NTS
- ! ',1". FS,
Cursor 2 7550300 -06.7 i‘i‘i‘ Delta Armplitude 26,0 b { "'_'f

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 755,065 MHz
SPAM: 70.0 kHz
_20.0- RE: 200 Hz
WE: 2.00 kHz
Dekeckor: POS
(] -
- -30.0 Attn: 30 DB
= FL Offset: 23,2 DB
_CEE -40,0- Sweep Time: 1.1s
Ref Lvl: 42.0 DBM
-50.0-
Zomments
-60.0-
Power over span: -16,11dBm
250.0 kHz Channel Spacing
=700

1 | | 1 | I I 320480
758.030 758.040 758.050 758.060 758.070 7SE.080  7S8.090  758.100 F 757 700000 MHz
Frequency (MHz)

Cursor 1 7s@.0zon -aza4 4= & Delta Freq. 70.0 kHz
cursorz  75a.1000  -se.e =& | oerts smplitude 26,0

WE ENGINEER SUCCE
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WY cincen sucerss
Client: Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7
Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10,0- CF: 758,150 MHz
SPAM: 100 kHz
. _ RE: 200 Hz
0.0 WE: .00 kHz
o Deteckor: POS
| -30.0- Attn: 30 DB
= RL Offset: 23.2 DE
_CEE Sweep Time: 1.5s

-7o.0-!
758,100

|:|_

1
758,160
Frequency (MHz)

Cursor 1 7581000 -asa = &
Cursorz 7582000 611 el = &

1
7aE.120

Delta Freq.

Delta Amplitude  26.0

1 1
#58.180 758.200 f; 757,700000 MHz

100 kHz l":*
Tt

Ref Lyl 42.0 DBM

Camments

Power over span: -18.80dBm
250.0 kHz Channel Spacing
Z204AM

-

[

ZNTS

WE ENGINEER SUCCE
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L NTS EMC Test Data
Client:| Xetawave LLC Job Number: JD103419
_ T-Log Number: T103448
Model: Xeta7 Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
Run #2c: Block edge at 787 MHz

Power Data Channel | Modulation Channel Measured Limit Result

setting rate plan Frequency (MHz) dBm dBm Pass/Fail
10 kbps | 12.5kHz MSK 787.031250 -14.2 -13.00 Pass
23 kbps | 125kHz | QPSK 787.031250 -15.3 -13.00 Pass
34 kbps | 12.5kHz 8PSK 787.031250 -14.7 -13.00 Pass
45kbps | 12.5kHz [ 16QAM 787.031250 -15.3 -13.00 Pass
57 kbps | 125kHz | 32QAM 787.031250 -15.7 -13.00 Pass
19 kbps | 25.0 kHz MSK 787.050000 -20.5 -13.00 Pass
36 kbps | 25.0kHz | QPSK 787.050000 -18.4 -13.00 Pass
52 kbps | 25.0 kHz 8PSK 787.050000 -18.3 -13.00 Pass
70 kbps | 25.0kHz | 16QAM 787.050000 -19.9 -13.00 Pass
87 kbps | 25.0kHz | 32QAM 787.050000 -19.7 -13.00 Pass
39 kbps | 50.0 kHz MSK 787.093750 -25.5 -13.00 Pass
71kbps | 50.0kHz | QPSK 787.093750 -16.3 -13.00 Pass
101 kbps | 50.0 kHz 8PSK 787.093750 -20.7 -13.00 Pass
137 kbps | 50.0 kHz | 16QAM 787.093750 -19.8 -13.00 Pass
175 kbps | 50.0 kHz | 32QAM 787.093750 -19.2 -13.00 Pass
76 kbps | 100 kHz MSK 787.125000 -27.5 -13.00 Pass
160 kbps | 100 kHz QPSK 787.125000 -13.9 -13.00 Pass
240 kbps | 100 kHz 8PSK 787.125000 -13.4 -13.00 Pass
320 kbps | 100kHz | 16QAM 787.125000 -14.0 -13.00 Pass
400 kbps | 100kHz | 32QAM 787.125000 -13.7 -13.00 Pass
153 kbps | 200 kHz MSK 787.237500 -32.3 -13.00 Pass
320 kbps | 200 kHz QPSK 787.237500 -16.4 -13.00 Pass
480 kbps | 200 kHz 8PSK 787.237500 -17.1 -13.00 Pass
640 kbps | 200kHz [ 16QAM 787.237500 -16.7 -13.00 Pass
800 kbps | 200kHz | 32QAM 787.237500 -16.6 -13.00 Pass
194 kbps | 250 kHz MSK 787.300000 -35.8 -13.00 Pass
403 kbps | 250 kHz QPSK 787.300000 -16.7 -13.00 Pass
605 kbps | 250 kHz 8PSK 787.300000 -16.2 -13.00 Pass
806 kbps | 250 kHz | 16QAM 787.300000 -18.0 -13.00 Pass
1008 kbps [ 250 kHz | 32QAM 787.300000 -18.9 -13.00 Pass
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[ = NTS EMC Test Data

Y L cineen success
Client: Xetawave LLC Job Number:|JD103419
T-Log Number: T103448

Model: Xeta7?
odel: Xeta Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A

Block edge at 787 MHz, 12.5 kHz channel spacing

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 786,985 MHz
' SPAN: 30.0 kHz
RE: 200 Hz
-20.0- WE: 2.00 kHz
o T T T e T T T T e Deteckor: POS
3 Akkn: 50 DE
= -30.0- FL Offset: 23,2 DB
_CEE Sweep Time: 0.4s
40.0- Ref Lwl: 42,0 DBEM
500 Comments
Power over span: -14,20dBm
12.5 kHz Channel Spacing
-60.0 -,

| | | | 1 I M5k
786.970 786,975 786,980 786,985 786,990 786,995  787.000 [ 757031250 MHz
Frequency (MHz)

cursor 1 7ae.97on 25 4= & Delta Freq. 30.0 kHz
cuwsorz  7az.ooon 511 =& | paia smplitude 26,0

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 756,935 MHz
SPAM: 70.0 kHz
- RE: 200 Hz
-20.0
WE: Z.00 kHz
Detector: POS
[ -
= e o e A e e A A e e e e Attn: 30 DB
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time: 1.1s
Ref Lvl: 42.0 DBM
-50.0-
- Cornrments
- | Power over span: -19.86dBm
12.5 kHz Channel Spacing
=700

1 1 1 1 1 1 1 M5k
7H6.900 7FEG.910  7EA.920 76030 7A6.040  FE6.950  TEG.9E0  FEE.IT0 £ 7E7.031250 MHE
Frequency (MHz)

Cursor 1 7as.enon a4 = &l Delta Freq. 70.0 kHz
cuwsorz  7asaron -0 =& | paia Amplitude  26.0 .

—

;l’.:ﬁ"

£
hL

< NTS

¥ WE ENGINEER SUCCE

[

R103641 Rev 1 FCC Part 27 Page 123



2
P

[ = NTS EMC Test Data

"\
ﬁs P T ——

Client: Xetawave LLC Job Number:|JD103419
T-Log Number: T103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 786,850 MHz
SPAM: 100 kHz
-20.0- RE: 200 Hz
WwE: 2.00 kHz
o 30.0- Dieteckar: POS
g Attn: 30 DB
= RL Offset: 23.2 DE
_CEE Sweep Time: 1.5s
Ref Lyl 42.0 DBM
Camments
| Power over span: -26.19dBm
12.5 kHz Channel Spacing
-80.0-, 1 1 1 1 | MSK
76,300 786,820 TEE.540 786,360 786,380 786,900 {. 757.031250 MHz
Frequency (MHz)
Cursor 1 7ae.moon  -42.7 )= & Delta Freq. 100 kHe

cursorz  7asooon a7 =& |paia Ammplitude  26.0

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 785,985 MHz
SPAM: 30,0 kHz
_20.0- RE: 200 Hz
WE: 2.00 kHz
Dekeckor: POS
(] -
- -30.0 Attn: 30 DB
= FL Offset: 23,2 DB
_CEE -40,0- Sweep Time: 0.4s
Ref Lvl: 42.0 DBM
-50.0-
Zomments
-60.0-
Power over span: -15,33dBm
12.5 kHz Channel Spacing
=700

| | | I I I CQPSE
786.970 786,975 786,980 786,985 786,990 786,995  787.000 F 757031250 MHz
Frequency (MHz)

cursaor 1 7ae.gon 277 = & Delta Freq. 30.0 kHz
cusorz  7az.ooon 537 =& |paia smplitude 26,0

WE ENGINEER SUCCE
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Client: Xetawave LLC Job Number:|JD103419
T-Log Number: T103448
Model: | Xeta7
Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- F: 786,935 MHz
SPAM: 70,0 kHz
-20.0- RE: 200 Hz
WE: Z.00 kHz
-30.0- Deteckor; POS
Attn: 30 DB

RL Offsek: 23,2 DE
Sweep Time: 1,15
Ref Lwl: 42,0 DBEM

Amplitude
s
=
=
|

Camments

Power over span: -21.08dBm
12.5 kHz Channel Spacing

-F0.0-

-a0.0-! . \ | | | | | OPsE
786,900 786,910 786,920 786,230 786,040 726.950 786960 726.970 [ wa7. 091250 MHz
Frequency (MHz)

Cursor 1 7as.e000  -aes gl =i &l Delta Freq. 70,0 kHz
cusorz  7asaron -eze =& |paita Amplitude  26.0

WE ENGINEER SUCCE

0.0- Analyzer Settings

Agilent Technologies, E444648
-10.0- ©F;: 766,650 MHz

SPam: 100 kHz

-20.0- RE: 200 Hz

WE: 2.00 kHz

-30.0- Deteckor: POS

Akkn: 30 DE

RL Offset: 23,2 DB

Sweep Time: 1,55

Ref Lvl: 42.0 DEM

Amplitude

Comments

Power over span: -26,40dBm
12.5 kHz Channel Spacing

1 | | I 1 I CQPSE
786,800 786.820 786,840 786,860 786.880 7B6.900 F: 757 031250 MHz
Frequency (MHz)

Cursor 1 7ae.aoon 40,3 9= & Delta Freq. 100 kHz
cursorz  7asooon 63 =B | paia smplitude 26,0

WE ENGINEER SUCCE
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Client: Xetawave LLC Job Number:|JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g — -
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10,0- _F: 786,985 MHz
SPAM: 30,0 kHz
-20.0- RE: 200 Hz
WwE: 2.00 kHz
Deteckor: POS
g -30.0- abtn: 30 DR
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time: 0.4s
Ref Lvl: 42.0 DEM
50,0
Camments
-60,0-
Power over span: -14.65dBm
12.5 kHz Channel Spacing
-70.0-)

1 1 1 1 1 1 8PSk
786,970 786,975 786,980 796,985 7E6.000 786,995 727000 f. wg7.0%1250 MHz
Frequency (MHz)

FS
"’

v

cursor 1 7as.aron -zra = &l Delta Freq. 30,0 kHz ;, .t
. NTS

. e #
Cursor 2 FEF.0000 -53.3 i“_’-“ii‘ Delta Armplitude 26,0

WE ENGINEER SUCCE

0.0- Analyzer Settings

Agilent Technologies, E444648
-10.0- CF: 785,935 MHz

SPam: 70,0 kHz

RE: 200 Hz

WE: 2.00 kHz

Deteckor: POS

-30.0- Attn: 30 DB

RL Offset: 23,2 DB

Sweep Time: 1.1s

Ref Lvl: 42.0 DEM

-20.0-

Amplitude

Comments

Power over span: -Z1,.87dBm
12.5 kHz Channel Spacing

-70.0-} \ | | | | | | BPEK
786,900 786,910 786,920 786.930 786.940 786.950 786.960 7B6.970 [ 757031250 MHz
Frequency (MHz)

Cursor 1 7ae.9000 367 4= & Delta Freq. 70.0 kHz
cursorz  7asaron 27 =& |paia smplitude 26,0

WE ENGINEER SUCCE
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Client: Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: | Xeta7
Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- F: 756,550 MHz
SPAM: 100 kHz
-20.0- RE: 200 Hz
WE: Z.00 kHz
o 30.0- Deteckor; POS
5 T T Lt e Attn: 30 DB
= -40.0- RL Offset: 23.2 DE
_CEE Sweep Time: 1.5s
-50.0- 1 Ref Lyl 42.0 DBM
s0.0-)f WA MU I LTI T .|l|.| |“I.Jmn.l.“|hw_

Camments

Power over span: -26.11dBm
12.5 kHz Channel Spacing

-F0.0-

50,0 ,
786,500 786,520

1 1 1
786,540 FE6.560 786,550

Frequency (MHz)
Cursor 1 7as.e000  -3ed gl = &l Delta Freq. 100 kHz

Cursorz  7acooon  -sz4 =& | paia Ammplitude  26.0

I EPSK
F86.900 f. 757,051250 MHz

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 785,985 MHz
SPAM: 30,0 kHz
_20.0- RE: 200 Hz
WE: 2.00 kHz
Dekeckor: POS
(] -
- -30.0 Attn: 30 DB
= FL Offset: 23,2 DB
_CEE -40,0- Sweep Time: 0.4s
Ref Lvl: 42.0 DBM
-50.0-
Zomments
-60.0-
Power over span: -15,33dBm
12.5 kHz Channel Spacing
=700

| | | | I I 160480
786.970 786,975 786,980 786,985 786,990 786,995  787.000 F. 747031250 MHz
Frequency (MHz)

cursaor 1 7ae.gon 277 = & Delta Freq. 30.0 kHz
cusorz  7az.ooon 537 =& |paia smplitude 26,0

WE ENGINEER SUCCE
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WE ENGINEER SUCCESS

Client: Xetawave LLC Job Number:|JD103419

T-Log Number: T103448

Model: Xeta7
odek|nela Project Manager:| Christine Krebill

Contact:| Sandee Malang Project Coordinator:

Standard:|FCC Part 27 Class:|N/A

0.0- Analyzer Settings

Agilent Technologies, E444648
-10.0- F: 756,935 MHz

SPam: 70.0 kHz

-20.0 - RE: 200 Hz

WE: Z.00 kHz

-30.0- Deteckor: POS

Akkn: 30 DB

RL Offset: 23,2 DB

Sweep Time: 1,15

Ref Lvl: 42.0 DBM

Amplitude

Camments

Power over span: -21.67dBm
12.5 kHz Channel Spacing

-50.0-} . | | i | | I 160AM
786,900 786,910 786,920 786,230 786,040 726.950 7EE.960  726.970 [ wa7. 031250 MHz
Frequency (MHz)

FS
"’

)

v

Cursor 1 7as.enon -asae = & Delta Freq. 70,0 kHz ;, .t
. NTS

cuwsorz  7asaron -s1s =& |paia Ammplitude  26.0

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- ©F;: 766,650 MHz
SPAM: 100 kHz
-20.0- RE: 200 Hz
WE: 2.00 kHz
o -30.0- Deteckor: POS
3 et e e e e B e e Aktn: 30 DE
= -40.0- FL Offset: 23,2 DB
_CEE Sweep Time: 1.5s
-50.0- Ref Lvl: 42.0 DEM
-60.0-
Comments
-70.0- Power over span: -26.60dBm
12.5 kHz Channel Spacing
-G0.0-

| | | 1 I 160480
786,800 786.820 786,840 786,860 786.880 7B6.900 F. 757031250 MHz
Frequency (MHz)

Cursor 1 7ae.aoon  -3es 9= & Delta Freq. 100 kHz
cursorz  7aeooon -e45 =& | oerts smplitude 26,0

WE ENGINEER SUCCE
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Client: Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7
Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
100 CF: 786,985 MHz
SPAM: 30,0 kHz
RE: 200 Hz
-20,0- WE: 2,00 kHz
Detector: POS
Attn: 30 DB

RL Offsek: 23,2 DE
Sweep Time: 0,45
Ref Lwl: 42,0 DBEM

Amplitude
£ L
[} [}
) =
| |

Camments

% Power over span: -15.69dBm
| 12.5 kHz Channel Spacing

-50.0-

-60,0- . | | | | | ER0AM
786,970 786,975 786,980 796,985 786090 786,995 727000 f. wg7.031250 MHz
Frequency (MHz)

FS
"’

v

cursor 1 7as.aron 275 = &l Delta Freq. 30,0 kHz ;, .t
. NTS

. e #
Cursor 2 FEF.0000 -53.5 i“_’-“ii‘ Delta Armplitude 26,0

WE ENGINEER SUCCE

0.0- Analyzer Settings

Agilent Technologies, E444648
-10.0- CF: 785,935 MHz

SPam: 70,0 kHz

RE: 200 Hz

WE: 2.00 kHz

Deteckor: POS

-30.0- Attn: 30 DB

RL Offset: 23,2 DB

Sweep Time: 1.1s

Ref Lvl: 42.0 DEM

-20.0-

Amplitude

Comments

Power over span: -Z2,58dBm
12.5 kHz Channel Spacing

1 1 | | 1 | I I 320480
786,900 786,910 786,920 786.930 786.940 786,950 786.960  7B6.970 [ 747031250 MHz
Frequency (MHz)

cursor 1 7ae.90o0  aro 9= & Delta Freq. 70.0 kHz
cursorz  7asaron -s30 @l & | paia smplitude 26,0

WE ENGINEER SUCCE
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Client: Xetawave LLC Job Number:|JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- F: 756,550 MHz
SPaM: 100 kHz
-20.0 - RE: 200 Hz
WwE: 2.00 kHz
o 30.0- Deteckor; POS
= Attn: 30 DB
= RL Offset: 23.2 DE
_CEE Sweep Time: 1.5s
Ref Lwl: 42.0 DBM
Camments
Power over span: -27.12dBm
12.5 kHz Channel Spacing
-&0.0-1 | : | 1 i 320AM
786,500 786,520 FE6.540 786,560 786,580 786,900 F. 757.031250 MHz

Frequency (MHz)

-

Cursor 1 786.8000 383 4 BT Delta Freq. 100.0kHz PRt >
i “ENTS
Cursor 2 786.2000 643 il @7 |pelta Armplitude 26.0 e |

WE ENGINEER SUCCE
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WE ENGINEER SUCCESS

EMC Test Data

Client: Xetawave LLC

Job Number:|JD103419

Model:| Xeta7

T-Log Number: T103448

Project Manager: Christine Krebill

Contact:| Sandee Malang

Project Coordinator:

Standard:|FCC Part 27

Class: N/A

Block edge at 787 MHz, 25 kHz channel spacing

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 785,985 MHz
SPAM: 30,0 kHz
_20.0- RE: 200 Hz
WE: 2.00 kHz
Deteckor: POS
(] -
g e e e S S e S i e e e e s _ | attn: 30DB
= FL Offset: 23,2 DB
_CEE -40,0- Sweep Time: 0.4s
Ref Lvl: 42.0 DBM
-50.0-
. Comments
s I l I Power over span: -20,47dBm
25.0 kHz Channel Spacing
=700

1 1 1 1
786,970 786,975 786,950 786,955 756,990
Frequency (MHz)

Cursor 1 7ae.9700  -3se 9= & Delta Freq. 30.0 kHz
cuwrsorz  7er.ooon -sa.4 =& | oerts smplitude 26,0

1 M5k
FE7.000 F: 757050000 MHz

WE ENGINEER SUCCE

0.0-

-10.0-

-Z20.0-

-30.0-

Amplitude

Analyzer Settings

Agilent Technologies, E444648
CF: 786,935 MHz

SPAM: 70.0 kHz

RE: 200 H=z

WE: 2,00 kHz

Detector: POS

Atkn: 30 DB

RL Offsek: 23,2 DE

Sweep Time: 1,15

Ref Lwl: 42,0 DBEM

Camments
Power over span: -21.54dBm

1 1 1 1 1 1
786,900 FS56.910 V86,920 FE6.930  YE86.940 F56.950

Frequency (MHz)

25.0 kHz Channel Spacing

| MSE
¥86.970 F. 757,050000 MHz

Cursor 1 7as.enon -aro = & Delta Freq. 70,0 kHz ;, .t
L P, I
’1" ‘r""' q s

cusorz  7asaron -sa0 =& | pais Ammplitude  26.0

WE ENGINEER SUCCE
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Client: Xetawave LLC Job Number:|JD103419
T-Log Number: T103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- F: 756,550 MHz
SPAM: 100 kHz
-20.0 - RE: 200 Hz
WwE: 2.00 kHz
o 30.0- Deteckor; POS
= Attn: 30 DB
= RL Offset: 23.2 DE
O L A B | A MM AR TIPS IAT 7 MR | F I Sweep Time: 1,55
Ref Lyl 42.0 DBM
Camments

Power over span: -26.50dBm

25.0 kHz Channel Spacing
-80.0- MEK

1 1 1 1 1 1 S
786,800 786.820 7a6.840 786,860 786,880 786,900 F. 757050000 MHz
Frequency (MHz)

Cursor 1 7ac.G000 444 = &l Delta Freq. 100 kHz
cursorz  7asooon -7o4 =& | pais Amplitude  26.0

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 785,985 MHz
SPAM: 30,0 kHz
_20.0- RE: 200 Hz
WE: 2.00 kHz
Deteckor: POS
k] RN - N N N
4 -30.0-f Attn: 30 DB
= FL Offset: 23,2 DB
_CEE -40,0- Sweep Time: 0.4s
Ref Lvl: 42.0 DBM
-50.0-
. II I Zomments
' Power over span: -18,37dBm
25.0 kHz Channel Spacing
=700

| | | I I I CQPSE
786.970 786,975 786,980  786.985 786,990 786,995  787.000 f 57050000 MHz
Frequency (MHz)

Cursor 1 7ae.97on za.s 4= & Delta Freq. 30.0 kHz
cuwsorz  7az.ooon sss =& | paia smplitude 26,0

WE ENGINEER SUCCE
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Client: Xetawave LLC Job Number:|JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g — -
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 786,935 MHz
SPaM: 70.0 kHz
-20.0- RE: 200 Hz
WwE: 2.00 kHz
o 30.0- Dieteckar: POS
= Attn: 30 DB
e e e S SRS R} B RL Offset: 23,2 DB
_CEE Sweep Time: 1.1s
-50.0- Fef Lvl: 42.0 DEM
-60,0-
Camments
=700 Power over span: -23.24dBm
25.0 kHz Channel Spacing
-&0.0-;

1 1 1 1 1 1 [ QPSK
7H6.900 7FEG.910  TEA.920 76030 7E6.040  FE6.950  TEG.9E0  FEE.ST F 7R7.050000 MHE
Frequency (MHz)

Cursor 1 7as.onon  -zad = &l Delta Freq. 70,0 kHz

.f .-|-
- NTS
- ! ',1". FS,
Cursor 2 7869700 -65.4 i‘i‘i‘ Delta Armplitude 26,0 b { "'_'f

WE ENGINEER SUCCE

0.0- Analyzer Settings

Agilent Technologies, E444648
-10.0- ©F;: 766,650 MHz

SPam: 100 kHz

-20.0- RE: 200 Hz

WE: 2.00 kHz

-30.0- Deteckor: POS

Akkn: 30 DE

RL Offset: 23,2 DB

Sweep Time: 1,55

Ref Lvl: 42.0 DEM

Amplitude

Comments

Power over span: -28,.22dBm
25.0 kHz Channel Spacing

1 | | I 1 I CQPSE
786,800 786.820 786,840 786,860 786.880 786.900 F: 757 050000 MHz
Frequency (MHz)

Cursor 1 7ae.aoon  -46.1 9= & Delta Freq. 100 kHz
cursorz  7asooon 7z =& | paia smplitude 26,0

WE ENGINEER SUCCE
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Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: Xeta7 . g -~ .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 756,935 MHz
SPAM: 30.0 kHz
- RE: 200 Hz
-20.0
WE: Z.00 kHz
Detector: POS
[11] —
g e e e e e e s e e Attn: 30 DB
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time: 0.4s
Ref Lvl: 42.0 DBM
-50.0-
Cornrments
-60.0- |
Power over span: -18.31dBm
25.0 kHz Channel Spacing
-Fo.0- \ | | | | i #Psk
786,970 786,975 786,980 796,985 7E6.090 786,995 727000 f. wg7.0S;o000 MHz
Frequency (MHz)
Cursor 1 7ae.a7on -a0.9 )= & Delta Freq. 30,0 kHz ;r ,;
: | i ZNTS
Cursor 2 FE7.0000 -56.9 '%’ —i| B Delta arplitude  26.0 L f""
WE ENGINEER SUCCE
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 786,935 MHz
SPAM: 70.0 kHz
_20.0- RE: 200 Hz
WE: 2.00 kHz
Deteckor: POS
i -
- -30.0 Attn: 30 DB
=1 oy e e e e e ey e e e e e e ey e e e e Ry B sy e e e S A g e S RL Offsek: 23.2 DB
_CEE -40,0- Sweep Time: 1.1s
Ref Lvl: 42.0 DBM
-50,0-)
: Comments
-60,0 -
Hi H Power over span: -Z2,66dBm
t I I 1 I | 25.0 kHz Channel Spacing
-70.0- \ | | i | i | 8PSk
786,900 786,910 746,920 786,930 786,940 786.950 786.950  786.970 f. 757050000 MHz
Frequency (MHz)
Cursor 1 7as.o0o0  -zao gl & Delta Freq.  70.0 kHz
cursorz  7asaron -s40 =B |paia Ammplitude  26.0

WE ENGINEER SUCCE
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2
P

NTS
L2 EMC Test Data
WY cincen sucerss
Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: Xeta7 . g -~ .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- F: 756,650 MHz
SPam: 100 kHz
-20.0- RE: 200 Hz
WE: Z.00 kHz
o 30.0- Dieteckar: POS
= Akkn: 30 DB
= -40.0- RL Offset: 23.2 DE
_CEE ————————————————————————————————————————— Sweep Time: 1.5s
-50.0- Fef Lvl: 42.0 DEM
-60,0-
Camments
=700 1 Power over span: -28.19dBm
I | | 25.0 kHz Channel Spacing
-60.0- \ | | | i #Psk
786,800 7a6.520 736,590 786,860 786,880 786.900 [, 757.050000 MHz
Frequency (MHz)
Cursor 1 7868000 4.4 )= & Delta Freq. 100 kHe
cursar 2 7ae.0000 7z.4 =& | paia arplitude 26,0
WE ENGINEER SUCCE
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 756,935 MHz
SPaM: 30.0 kHz
_ RE: 200 Hz
-20.0
WE: Z.00 kHz
_____________________________________________ Detector: POS
m =
0 -30.0 abtn: 30 DR
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time: 0.4s
Ref Lvl: 42.0 DBM
-50.0-
| | Cormrents
-60.0-
Power over span: -19.90dBm
25.0 kHz Channel Spacing
-70.0- 1 1 1 1 1 1 1604/
Fa6.970 786,975 F86.,930 786,935 Fa6.,990 Fa6,995 F87.000 r. 757.050000 MHz
Frequency (MHz)
Cursor 1 786.9700 -28.7 40—t G Delta Freq. 30.0 kHz #-‘-ﬁ"",. >
-
- "L NTS
Cursor 2 FE7.0000 -24.7 '%’ —i| B Delta arplitude  26.0 b . f il .

B

WE ENGINEER S

uc

(=3 4
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[ = NTS EMC Test Data

"\
ﬂ;‘ P T ——

Client: Xetawave LLC Job Number:|JD103419
T-Log Number: T103448
Model: | Xeta7
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10,0- CF: 786,935 MHz
SPAM: 70,0 kHz
. _ RE: 200 Hz
200 WE: .00 kHz
Deteckor: POS
< -30.0- Attn: 30 DB
= RL Offset: 23.2 DE
_CEE Sweep Time: 1.1s
Ref Lyl 42.0 DBM

Camments

Power over span: -23.50dBm
| | 25.0 kHz Channel Spacing

-F0.0-4 d | | i | | I 160AM
786,900 786,910 786,920 786,230 786,040 786.950 786960 726.970 [ wa7.0So000 MHz
Frequency (MHz)

Cursor 1 7as.e0o0 -zes @l = & Delta Freq. 70,0 kHz
cusorz  7asaron -ese 9= &d | paits Amplitude  26.0

WE ENGINEER SUCCE

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 786,850 MHz
SPAM: 100 kHz
-20.0 - RE: 200 Hz
WE: 2.00 kHz
o 30.0- Deteckar; POS
= AkEn: 30 DB
%_ -40.0- RL Offsek: 23.2 DB
_CEE ______________________________________ —— Sweep Time: 1,55
-50.0- Ref Lvl: 42.0 DBM
-60.0-
Zomments
-70.0- ¥ | f Power over span: -28.51dBm
H ) 25.0 kHz Channel Spacing
-50.0-! 1 \ | i | 1A0AM
786,800 786,820 756,840 Fo6.860 786,880 F86.900 F. 7a7.050000 MH=

Frequency (MHz)

Cursor 1 7ae.aoon -7 9= & Delta Freq. 100 kHz
cursorz  7asooon 73 =& | paia smplitude 26,0

WE ENGINEER SUCCE
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T%NTS EMC Test Data

‘w qg\’
Client: Xetawave LLC Job Number: JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10,0- _F: 786,985 MHz
SPAM: 30,0 kHz
-20.0- RE: 200 Hz
WE: Z.00 kHz
Detector: POS
B B0 e e e e e e e e e e e e e abtn: 30 DR
= RL Offset: 23.2 DE
_CEE -40.0- Sweep Time: 0.4s
Ref Lvl: 42.0 DEM
50,0
b Camments
-60.0- I
I Power over span: -19,.70dBm
25.0 kHz Channel Spacing
-70.0-

1 1 1 1 1 [ F208M
786,970  7EE.OFS  FE6980  7E6.MES TEA.000 786,995 FET.O00 F 7&7.050000 MHE
Frequency (MHz)

Cursor 1 7as.aron -ans = &l Delta Freq. 30,0 kHz

.f J-
- NTS
- ! ',1". FS,
Cursor 2 FE7.0000 -56.9 i‘i‘i‘ Delta Armplitude 26,0 b { "'_'f

WE ENGINEER SUCCE

0.0- Analyzer Settings

Agilent Technologies, E444648
-10.0- CF: 785,935 MHz

SPam: 70,0 kHz

_20.0- RE: 200 Hz

WE: 2.00 kHz

Deteckor: POS

-30.0- Attn: 30 DB

RL Offset: 23,2 DB

Sweep Time: 1.1s

Ref Lvl: 42.0 DEM

Amplitude

Comments

Power over span: -Z4.01dBm
I T | 25.0 kHz Channel Spacing

1 1 | | 1 | I I 320480
786.900 786,910 786,920 786.930 786.940 786.950 786.960  786.970 [ 747050000 MHz
Frequency (MHz)

Cursor 1 7ae.9000  -ao4 9= & Delta Freq. 70.0 kHz
cursorz 7ae.o7on et =& | oeits smplitude 26,0

WE ENGINEER SUCCE

R103641 Rev 1 FCC Part 27 Page 137



2
P

"\
ﬁs P T ——

= NTS EMC Test Data

Client: Xetawave LLC Job Number:|JD103419
T-Log Number: T103448
Model: | Xeta7
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- F: 756,550 MHz
SPAM: 100 kHz
-20.0 - RE: 200 Hz
WwE: 2.00 kHz
o 30.0- Deteckor; POS
9 Attn: 30 DB
= RL Offset: 23.2 DE
_CEE Sweep Time: 1.5s
Ref Lyl 42.0 DBM

Camments

Power over span: -29.53dBm
25.0 kHz Channel Spacing

50,0 -}
786,500

1 1 1 1 F208M
Fo6.840 76,860 786,880 786,900 . 757.050000 MHz

Frequency (MHz)
Cursor 1 7ac.e000  -4ez = &l Delta Freq. 100 kHz

cuwsorz  7asooon -7zz =& |paia Ammplitude  26.0 i

1
Fa6.520

-

iYa
X

ZNTS

WE ENGINEER SUCCE
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e NTS

EMC Test Data

o LE S
Client:| Xetawave LLC Job Number: JD103419
T-Log Number: T103448
Model: Xeta7?
odel: Xeta Project Manager:| Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard: FCC Part 27 Class:|N/A

Block edge at 787 MHz, 50 kHz channel spacing

0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 785,985 MHz
SPAM: 30,0 kHz
_20.0- RE: 200 Hz
WE: 2.00 kHz
Deteckor: POS
o -
g -30.0 Attn: 30 DB
= FL Offset: 23,2 DB
R {0 U e et Y P B R R N AR Sweep Time: 0,45
Ref Lvl: 42.0 DBM
-50.0-
Comments
-60.0-
Power over span: -25,47dBm
i | | | 50.0 kHz Channel Spacing
-70.0- 1 1 1 1 1 1 M3k
786,970 786,975 786,980  7E6.985 786990 786,995  7E7.000 [ 757.003750 MHe
Frequency (MHz)
Cursor 1 7as.a7on -zes @l & Delta Freq. 30,0 kHz
cusorz  7ar.ooon -ese =& | paia Ammplitude  26.0
WE ENSINEER S UCCE
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 756,935 MHz
SPAM: 70.0 kHz
- RE: 200 Hz
-z0.0
WE: Z.00 kHz
Detector: POS
[ -
g -30.0 Attn: 30 DB
= RL Offset: 23,2 DB
_CEE Sweep Time: 1.1s
Ref Lvl: 42.0 DBM

1 1 1
786,900  YSe.910 FS56.920

Frequency (MHz)
Cursor 1 7as.o00n -4z0 = &l Delta Freq. 70,0 kHz
cursar 2 7ae.9700 ean =& | paia Amplitude  26.0

1
786,930

1 1
786,940 786,950

1
FE6,9a0

,(
r

)
L {5

Camments

Power over span: -24.57dBm
50.0 kHz Channel Spacing

| MSE
F86.970 F. 757,095750 MHz

g Li NTS

WE ENGINEER SUCCE
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[ = NTS EMC Test Data

WY L cncineen suooces
Client: Xetawave LLC Job Number:|JD103419
T-Log Number:| 7103448
Model: | Xeta7 . g P .
Project Manager: Christine Krebill
Contact:| Sandee Malang Project Coordinator: -
Standard:|FCC Part 27 Class:|N/A
0.0- Analyzer Settings
Agilent Technologies, E444648
-10.0- CF: 786,850 MHz
SPaM: 100 kHz
-20.0- RE: 200 Hz

WwE: 2.00 kHz

o 30.0- Dieteckar: POS

= Attn: 30 DB

= RL Offset: 23.2 DE

_CEE Sweep Time: 1.5s
Ref Lwl: 42.0 DBM
Camments
Power over span: -29,28dBm
50.0 kHz Channel Spacing

1 1 1 1
786,500 Fa6.520 786,540 FE6.560 786,550

Cursor 1

Cursor 2

Frequency (MHz)

786.8000 -46.6 ﬂi"ii‘ Celta Freq. 100 kHz
786.9000  -F2.6 i‘i"iﬂ Delta amplitude  26.0

WE ENGINEER SUCCE

0.0-

-10.0-

-20.0-

Amplitude

736,

Cursar 1

Cursar 2

1 I I I I I I CQPSE
970 786,975 Fa6,930 786,985 Fa6,930 786,995 FEF.000 r. 757 093750 MHz

Analyzer Settings

Agilent Technologies, E444648
CF: 786,985 MHz

SPAM: 30,0 kHz

RE: 200 Hz

WE: 2.00 kHz

Deteckor: POS

Akkn: 30 DB

RL Offsek: 23.2 DB

Sweep Time: 0,45

Ref Lvl: 42.0 DBM

Comments

Power over span: -16,25dBm
50.0 kHz Channel Spacing

Frequency (MHz)

76,9700 -23.3 ﬂi“iﬂ Celta Freq. 30.0 kHz
7a7.0000 -49.3 ﬁii"iﬂ Celta srplitude  26.0

WE ENGINEER SUCCE
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